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IncTpyxuist AJst MEAHIHOrO 32aCTOCYBAHMSI: indpopmanist 48 KOPpHCTYBA1a

Moxcunduokcamun BIOCEP 400mr/250mu1, po3uun st ingysii
JInst BUKOPHCTaHHA CEpell I0POCIUX
MoxkcudaokcaLmnn
VBaKHO NpounTaiiTe iHCTPYKILiIO, MEpLl HDK MOYaTH BUKOPUCTOBYBATH LEH Mpenapar, OCKiJIbKA BOHA
MICTHTB BaYKJIMBY 1151 iH(OpMALLiiO.

3Gepiraiite iHCTPYKLiI0. MOMIIMBO, BaM JOBEJIETHCS NPOUKTATH il 11Ie pas.

« SIKIIO Y BAC BUHMKIIN J0JIATKOB 3aIUTAHHs, 3BEPHITbCS 10 NiKaps, papMaleBTa 4u ME/ICECTPH.

« Ileii mpenapaT npU3HAYEHUH JIMIIE 1T BAILIOrO BUKOPHUCTAHHS. He nepenasaiite Horo iHmumM. Lle Moxe
3aBJATH M LIKO/H, HABITh AKIIO IXHi 0O3HAKK XBOPOOU TaKi XK, SIK y Bac.

« Ipu nosBi Gyap-sakuX MOGIYHMX epeKTiB 3BEPHITHCST 10 nikaps, dapmauesta a6o meacectpu. Croau
BXOIATH OyAb-5Ki MOAUIMBI N10GI4HI eeKTH, He 3a3HaueH] B Ll inctpykuii. JIuBiThes po3ain 4.

1. o Take Mokcudrokeanun, posunn Aas indgysiii, ia/s 10ro Bin BUKOPHCTOBYCThCS
MokcHbIOKCAUMH, PO3UHH Juls iHdY3iH, MICTUTh Ail0My PEvIOBHHY MOKCH(DIOKCALIMH, L0 HAJIEKUTh JI0
rpynH aHTUGIOTHKIB, sKi Ha3MBalOTbCA (TOPXIHONOHAMH. Mokcudnokcauus, posuud mns indysid, aie
LJIAXOM 3HMIIEHHs GaKTepiii, ki BUKIHKAIOTH indeKUii, AKII0 BOHU CMPUYHHEHI HakTepiaMH, 9yTIUBUMH
JI0 MOKCH(IIOKCALIMHY .

Mokcudokcait, po3uuH Id  iHQY3ii, BHKOPHCTOBYIOTH JOpOCIHM  JIId JIIKYBaHHA HacTYIHHUX
OakrepiaibHUX IHQEKLIIH:

« HerocmitanbHi ingexuii sieredb (MHEBMOHis)

e [HdeKwil mKipy 1 M’ AKHX TKAHHH

2. Il{o moTpi6no 3HATH Hepe BBEICHHSM PO3UHHY MOKCH(IOKCAHIY /LIsI ingys3ii
3BepHITLCS /10 JliKapsi, AKLIO BU HE BIIEBHEHI, Y1 HaJIeKUTE B 110 TPy MH NaLi€HTIB, ONHUCAHOT HIIKYE.

Po3unH MOKCH(JIOKCAMHAY s iHQy3ili He BHKOPHCTOBYIOTH y HACTYIIHNUX BANALKAX:

e YV pasi ameprii A0 akTuBHOI cyGcTaHIlii MOKCH(IIOKCALMHY, Oynb-AKHX [HIIMX AHTHOIOTHKIB
XiHojoHiB a60 IHLIKMX CKIaNOBUX npenapary (IHB. po3in 6)

e V pasi BariTHOCTi Ta roJlyBaHHs rpyuto

e [lauienram monoawe 18 pokis

e V¥ pasi 3aXBOpIOBaHHs CyXOXKW/IIs B aHamMHesi abo 3aXBOPIOBaHH, MOB’A3aHOrO i3 3aCTOCYBaHHIM
XiHoMOHIB (auB. po3nin «Ocobrusocmi 3aCmMocyBanta i 3axo0u Gesnexuy» Ta n. 4. «Moowcaugi
nobiuni peaxyiin)

e VY pasi BpomkeHoro a6o HaGyToro cTamy, NOB’S3aHOTO 3 TMOPYLICHHIM CEPLUEBOrO pUTMY (mo
criocrepiraerbes Ha EKD, enekTpuyHOMY 3amuci cepus), y pasi MmopylueHHsi CONbOBOro GajlaHcy B
KpoBi (0cOGNMBO HU3bKMI piBEHb Kalilo abo Maruiio B KpOBi), y pa3i CNOBLILHEHOro CepUEBOro
putMy (Tak 3BaHa «OpaaMkapais»), ciabkoro cepls (cepueBa HENOCTaTHICTh), MOPYLICHHA
CepLeBOro puUTMy B aHamuesi abo y BHMMNaiKy npuHomy {HIUMX JIiKiB, SIKI TPU3BOIAATH 10
anoManbHux 3MiH EKT (uB. posaiin «Jnud niku ma po3uun MOKCUQIOKCAYURY ons inQy3im

THné
Ile MOSCHIOETLCS THM, 11O PO3UHH MOKCH(DIOKCALIMHY Ui iH(Y3iil MOJKe BUK/IMKATH ,zﬂgau,

MEepPEBUILLYE BEPXHIO HOPMY B 5 pasis.




OcobauBocTi 3acToCyBanus i 3ax0/u Oe3leKH nepeJ NpHIOMOM Npenaparty
He cnip npuiiMati  aHtuGakrepiaibii npernapatd  (QTOPXiHOJOHIB/ XiHOJIOHIB, BKJIIOYAKOYM PO3YHH

mokcuduiokcauuHy st iHdy3iif, aKilo B aHamMHes! € cepio3ni noOiuHi peakuii nix 4yac npuAoMy XiHOJIOHIB
a60 GTOpXiHONOHIB. Y TaKOMY BHIMAAKY, HCOOXIAHO IKOMOra WIBUJLLE NOBIJIOMHTH JIIKaps.

IMopaabTecs 3i cBOiM JiKapeM nmepea NepIIAM BBeICHHAM PO3YHHY MOKCHPIOKCANHHAY Ns iHndy3ii

* SIKIo BY XBOpi€Te HA LYKPOBHIt 1iabeT, OCKiNbLKH Y Bac MOKe BHHHKHYTH PHU3HK 3MiHH PIBHA LYKpY B
KPOBI NPH 3aCTOCYBAHHI MOKCH(IIOKCALIHHY.

* JIkwwo nicns npukiomMy MokcHMIOKCaUMHY y Bac KOJIH-HEOYAb 3’ ABJSIIMCA CUIIbHI BUCHTIAHHS HA IIKipi a60
JlyWeHH WKIPH, YTBOPEHHs MyXHpiB Ta/abo BUPa3oK y poTi.

* Posunn mokcudmokcaunny st indys3ii mosxke sminutu EKI Batmoro cepust, 0co6aMBO AKIIO BH XKiHKa aG0
JTHA monuHa. SIKulo BW 3apa3 npuiimaete Oyab-AKki JikM, $Ki 3HWKYIOTH PiBEHb Kalilo y KpOBi,
NIPOKOHCYJIbTYHTECs 3 JIIKAPEM Mepejl BBEAEHHSAM PO3UYMHY MOKCH(IOKcauuHy s iHQy3id (amB. Takox
poszain «[Tpotunoxaszanus» Ta «IHLI KK Ta pO34KH MOKCUBIOKCALMHY 171 iH(Y3iii»).

* JIkuwio By cTpaxkaacte Bij emistencii abo mMaeTe cTaH, Mpu SKOMY Y BAC MOJKYTb BUHHKHYTH CYJ10MH,
TOBIIOMTE PO Lie JIiKaps, Nepil HiXk BBOAWTH PO3UMH MOKCH(IOKCALMHY 118 iH]Y3ii.

* SIxuo y Bac € abo xonu-HeOyap Oyin npodiaemMu 3 MCHXIYHAM 310POB’SIM, IPOKOHCYJIETYHTECS 3 JliKapeM
nepe/i BBEACHHAM po3ulHy MOKcHU(IokcaunHy s iHdy3ii.

* JIK10 BY CTpakaeTe Ha TSKKY MIaCTeHi0, BAKOPUCTAHHS PO3UMHY MOKCH(IIOKCAIMHY [ts iHYy3ii
MO2KE MOTripUIMTH CUMITOMH BaLIOro 3aXBOPIOBaHHs. SIKII0, Ha BALLYy AyMKY, BiAOYy/I0Cs MOripIIeHHS
CTaHy, HeralHO 3BEpHITLCS 10 JiKaps.

*SIkio y Bac abo y KOroch i3 4ieHiB Ballol poAnHH € AeilUT rioKo30-6-gocdaraeriaporenasu (piakicue
CTaJIKOBE 3aXBOPIOBAHHS), MOBIIOMTE TPO Lie CBOrO JIiKapsi, SIKUH MOPaAUTh, UM MiAXOAWTH BAM PO3YKH
MoKcHdoKcauuHy s iHDy3ii.

* Po3unn MokcudnokcauuHy ang indysiii ci1ia BBOANTH JIHLLIe BHYTPILIHBOBEHHO (y BEHY), @ HE B apTepilo.
Ipu 3acrocyBanni po3unny mokcudaokcannuy aist indysiii:

* Slkmo mig yac JiKyBaHHsS BH BiIuyBaeTe NpHcKopene afo HeperyJsipme cepueOHTTS, Clil HeraifHo
NOBiAOMHWTH Jlikapsa. MoxuinBo, jikap 3axode 3po6utn EKI, 11100 BUMIpSTH Balll CEpLEBHI PUTM.

Pusuk cepuesnx npobnem mMoske 3pocTaTH 3i 30iTBILIEHHIM 1031 Ta IWUBUAKOCTI nepdysii y BeHy.
* lcHye piakicHa HMOBIpHICTE TOro, L0 y Bac MOKe BHHMKHYTH Ba)KKa panToBa ajepridHa peaxiis
(anaginakTH4Ha peakuis/IIOK) HaBITh Mics MEpLIOT 103, 3 CHMIITOMAMH, SKi MOXKYTh BKJIFOYATH BiAUyTTs
CTHCHEHHS B IPYAsX, 3aNaMOPOYEHHS, HY 10Ty a00 HEMPUTOMHICTb, a00 3anaMOpOYEHHsI MPH CTOSHHI. SIKII0
1€ CTanocs, JiKyBaHHsS MOKCH(IOKCALMHOM, PO3YHHOM UTs iH(Y3ill HeOOXiTHO HeraliHO MPHITHHUTH.
* Po3unn mokcudnoxcauuny s iHdy3ik MoXke BUKJIMKATH LIBUAKE Ta BAXKKE 3aNalleHHs MEYiHKH, 110 MOXKe
MPHU3BECTH 0 HeOE3NeyHol Al JKHTTS TMEe4YiHKOBOT HEIOCTATHOCTI (BKJIKOYAOYW BHIAKH 3 JIETAJILHUM
HaCJAKOM, AMB. po3nin 4. «Moowciusi nobiuni peaxyiin). Byab nacka, 3BepHITBCS 0 JIiKaps, MEPIl HiK
NPOJIOBYKHUTH JIIKYBaHHS, KO BU PAlTOBO IMOYMHAETE BiAUYBAaTH HE3Iy>KaHHS a00o NMOMIYaeTe MO>KOBTIHHS
GinkiB ouel, TeMHy ceuy, cBepOiXK WKipH, kKpoBOTE4i a00 MOpYLIEHHS MUC/IEHHS, a00 G€3COHHS.

Cepiio3ni mkipni peakuii

ITpu 3acTocyBaHHI MOKCH(JIOKCALMHY MOBIAOMIISIIOCS MPO CEPHO3HI LIKIPHI peaKui'i BKJIIOYAIOYH CHHAPOM
Crisenca-J[KoHCOHA, TOKCHYHUI eniaepMaibHUIl HEKPOJTi3 Ta FrOCTPUH reHepasii3oBaHuid 6K33HT€M3TO3HHH
myctynso3 (I'TET).
« CCJI/TEH cnouarky Moske NPOSBASTHCS Y BUIVISAI UePBOHYBATHUX JISIM, CXOKHX Ha Muuem a60 prmux
MIAM, HacTO 3 USHTPATBHHMH MyXHPLAMM Ha Tyny61 TaKO/K MOXYTE BUHHKHYTH BVIpaSKI/I pOTa ropna




« ITEIl 3’gBnseTbCcss Ha MOYATKY JIKYBAHHS Y BHUIVIAAI 4epBOHOrO, JYLIATOrO IOLIMPEHOr0 BHCHILY 3
ropOGkamu Mz 1Kipoto Ta Gynbbamkamu, sAKi CYNpOBOUKYIOTECS JTUXOMaHKol0. Halfuactimia nokanizauis:
MEPEBAYKHO JIOKANI3Y€ETHCS Ha IIKIPHUX CKIIAAKAaX, TyJly0i Ta BEPXHIX KIHLIBKAX.

Sxmwo y Bac 3’4BMIMCA  cepiio3Hi BucHnadHs a0o MW IOKIPHI CHMOTOMH, NPUIMHITL TIPUHOM
MOKCHIOKCALMHY Ta HEeraifHO 3BEPHITECA 10 Jlikapa abo 3a MEAHUYHOIO J0TIOMOTOI0.

« XiHONOHOBI aHTHGIOTHKHM, BKJIOYAIOMH PO3YHH MOKCH(IOKCALMHY Ui iH(Y3iH, MOXKYTh BHKIMKATH
cynomu. SIKIIO Lie cTanocs, JIIKYBaHHs PO3YMHOM MOKCH(IIOKCAUMHY JUIS iH(DYy3iH HeOOXIAHO NPUITHHNTH.

« Bu pianko MoskeTe BiauyBaTH CHMITOMH YpaXKeHHs HepBiB (Helpomnarii), Taki Ak Oiib, NEYIHHA,
MOKOJIIOBAHHSA, OHIMiHHA Ta/abo cnabKicTb, 0COOJIMBO B CTYMHSX i Horax abo KHUCTAX 1 pykaX. Skuo ue
cTasnocs, NPUNUHITE NPUHOM po3urHy MoKcH(iokcalHy st iHdy3iit Ta HeraliHO MOBiZOMTE CBOTO JIiKaps,
abu 3arodirTH po3BUTKY MOTEHIIHHO HE3BOPOTHOIO CTaHY.

« V Bac MOXKYTb BHHHKHYTH NpoOsieMH 3 TNCHUXIYHWUM 3/10pPOB’AM HaBiThb MijJ 4ac MEPLIOro MPHHOMY
XiHOMIOHOBUX aHTMOIOTHKIB, 30KpemMa posuMHy MokchuiokcauuHy ans iHdysiH. ¥V myxe piakicHux
BUMaaKax jerpecia abo npoGieMu 3 MCUXIYHAM 370POB’SIM TMPU3BOAMIN 10 CYIUHAATbHHUX OYMOK I
CaMOMOIIKOKEHHS, HANMPHKIaa cripobu camoryGersa (auB. posain 4. «Moownusi nobiuni peaxyiiy). Y pasi
PO3BUTKY TAKMX PEAKLiN JiKYBaHHA MOKCH(IOKCALIWHOM, PO3YHHOM M71s iH(y3il HeoOXIIHO NPUIUHHUTH.

« YV Bac Moxke pO3BHHYTHCS aiapest mig uyac abo nicyis npuitoMy aHTHOIOTHKIB, BKJIFOYAlOYH PO3YHH
MokcudIokcaluuny anst indysiit. Skuto aiapes crae Tskkoo abo TpUBaolo, ab0 BU MOMIYaETe y CTyJli KPOB
a60 ciu3, Clil HeraHo NMPUITMHUTH BUKOPHUCTAHHS PO3UMHY MOKCH(IOKCAUUHY 1is iH(Y3iT Ta 3BepHYyTHCS
no nikaps. ¥V uidi curtyauii He ciiii npuiMary Jiku, SKi 3yNUHAIOTE a00 YMOBUIbHIOIOTH BHUITOPOKHEHHS
KHIICYHHKA.

* Pigko MOXcyTh BHHMKATH Oijib | Habpsik y cyruofax, a TaKoK 3amaneHHs abo po3puB CyXOxuilb. Bamr
PHU3UK THABMILYETbCS, KO BH NiTHI (moHaa 60 poKiB), nepeHecaM TPAHCIIAHTALIIO OpraHie, y Bac €
npoGiaemMu 3 HHUpkamu alo AKIIO BU JIIKye€TeCh KOPTHKOCTEpOilaMH. 3anajieHHs Ta PO3PHUBH CYXOXKHIIb
MOYTh BUHUKHYTH MPOTATOM MepLinx 48 rofinH JiKyBaHHS | HaBiTh 10 KIIbKOX MICSILB MIC/As NPUNHHEHHS
3aCTOCYBaHHs PO3uMHy MokcuduokcaunHy s iHdysitinoi Tepanii. ITpu nossi nepuux osHak Gonro abo
3ananeHHs CyXosKuiUls (Hanpukia, y LWMKOJOTLUI, 3arn’scTi, JikTi, medi abo KojiHi) NPUIUHITE NpUHHOM
po34uHy Mokcudnokcauuny s indys3id, 3BepHIThCS N0 Jikaps Ta 3HEpPYXOMTe XBOPOOIMBY [iJIAHKY.
VHuKaliTe Oyab-aK0T HenoTpiOHOT (pi3HYHOI AKTHBHOCTI, OCKiNbKM L€ MOXKe 30iNbIIMTH PU3UK PO3PHUBY
CYXOKHILIIS.

« SIKIIO BM MALEHT MOXWJIOro BiKY i MaeTe mpoGJemMH 3 HHPKamMu, noadaiTe Npo A0CTaTHE CIOKUBAHHS
PiIMHH, OCKIIbKH 3HEBOIHEHHS MOYKE 301BIIMTH PU3HK HUPKOBOT HEOCTATHOCTI.

« SIkmo mia wac 3acTocyBaHHs po3uMHy MOKCH(JIOKCalnHy s iHGy3iH y Bac noripuyerbes 3ip abo y Bac
BUHUKIM iHLII MOpYLIEHHS 30py, HeraiHo 3BepHiTbcs A0 odranbmonora (aue. posainu 2. «Kepysanns
asmomobinem ma inwumu mexanizmamu» ta 4. «Moocnugi nobiuni peaxyii).

+ DTOPXiHOJOHOBI AHTHOIOTHKM MOXKYTh BHKJIMKATH MiZABUIUEHHS PiBHA LYKpPYy B KPOBI BMILE HOPMH
(rinepryikemis) a60 3HWKEHHS PIBHS IyKpPY B KPOBi HMzK4ye HOpMHM (Tinoryikemis), Mo MOTEHLIHHO MOXe
TIPU3BECTH 10 BTPATH CBIIOMOCTI (rimoriikemiuna KoMa) y BaXKKHX BMNaikax (auB. posain 4 «Moowcnusi
nobiyni peaxyii»). SIKIO BA CTpaXKaaeTe Ha LyKPOBH AiabeT, ciifl peTeabHO KOHTPOIIOBATH PIBEHD LYKpPY B
KpOBi.

* XiHOMOHOBI aHTHUGIOTMKM MOXYTh 3pOOMTH Bally LIKipy OUIBII YyTAHBOIO O COHS4HOro abo
ynbTpadionerosoro ceitna. Cnix yHUKaTH TpHBAJIOro nepefyBaHHA TiX COHAUHMMH MPOMEHAMH abo
CHJIBHOTO COHSIYHOIO CBITNa, a TAKOK HE BUKOPUCTOBYBATH COJIsIpiit a6o Oyib-siKky iHlny Y®D-nammy min yac
BUKOPHCTAHHS PO3UMHY MOKCH(IIOKCALMHY JUsl iH(y3ii.

+ IcHye o6MeskeHM# JOCBIZ 3aCTOCYBaHHS MMOCHINOBHOrO BHYTPILIHBOBEHHOIO/ MEPOPANBLHONO PO3YHHY
MOKCH(IIOKCAUMHY uisl iH(y3iii AUis J1iKyBaHHs rocniTanbHOT ineKuii iereHis (NMHeBMOHIN).

+ EdexTuBHiCTb po3uHHY MOKCH(IOKCAUMHY s iHQY3iH Mpu JiKyBaHHI BaKKHUX omiKiB, - iHbekuii
rnuboKUX TKaHWH Ta iHdekuii aiabeTyHOT cTonmM Mpu ocTteomieniTi (iHdekuii Kicykbﬁoljof- MO3KY) He
BCTAHOBJIEHA. T




IIpononrosani, inBatiansyroui Ta norenuiiirno HEBIZBOPOTHI cepiio3ni noGiuni peakuii
DTOPXIHONOHOBI/XIHONOHOB] aHTHOAKTepiabHi npenapaty, BKIIOYAIOYH PO3UHH MOKCH(]IOKCAUMHY s
iHdysiH, Gynn nos’ssani 3 aysie PIAKICHUMU, ane cepio3HUMHM MoGiUHMMH edexramu, neski 3 Hux Gynu
TPUBAIMMU  (TPHBaNU MicAUSIMH abo pokamu), MPU3BOAMIAM 10 IHBaJiAHOCTI aGo 6GymM moTeHUiHHO
HeBinBOpoTHiMKU. ClOmH BXOASTH 6OJi B CYXOMKMIIIAX, M’513aX 1 Cyrno6ax BEepXHIX | HWKHIX KiHLIBOK,
TPYAHOLLI NpK X0aL01, HeHOPMabHi BifuyTTS, Taki sik TIOLIHINYBAHHA, MOKOIIOBAHHS, JIOCKOTAHHS, OHIMIHHS
abo meuinns (napectesis), ceHcopHi posnaaM, BKIIOUYAIOUH MOPYIICHHSA 30py, CMaKy Ta HIOXY, i CIIyXy,
ACTIPECis, MOTIpPIIeHHS NaM’ ST, CHIIbHA BTOMA | CEepHO3HI po3Jlazii CHy.

Jkuio y Bac BUHUKIM Oynb-siKi 3 UMX NOGIYHHX edekTin nicns npuitomy pozunny MOKCH(IIOKCALIMHY TS
indys3ii, 3BepHiThCa 10 nikaps 0e3nocepesinbo nepea NpOAOBKEHHAM nikyBanus. Bu Ta Bam nmikap
MpUAMETE PIllIeHHS OO MPONOBKEHHS TiKyBaHHS, BPaxoBYyIO4YH TaKOK aHTHOIOTHK iHLIOrO Kitacy.

Jit Ta migaiTkn
Lle#t npenapar He MosHa NpuU3HAYATH AiTAM Ta MiUTITKaM BikoM 710 18 pokiB, ocKinbku e(QeKTHBHICTD Ta
Oesneka 1nst Liel BIKOBOT 'pyNM He BCTaHOBIIEH] (muB. posnin «IIpoTunokasanms»).

Inmi gikapewki 3aco6n Ta Moxcendurokcaunn, pozunu s indysiii
Iosinomte cBoro nikaps aGo dapmaiesra, sKkio B npuiiMaeTe, HEUIOAABHO MNpUiiMamu abo MokeTe
npuiMaTH Gyab-aKi i Niku, KpiM PO34YHHY MOKCH(JIOKCAUHHY s iHy3iii.

Juts ingysikioro pozunny MOKCH(JIOKCALIMHY 3BEPHITH yBary HacTyIHe:

® JIKIWO BM BUKOPHCTOBYETE PO3UMH MOKCHoKcaunHy utst indysiit Ta i niku, sKi BIIHBAIOTH Ha
cepue, iCHye MiJBULICHHIT PU3MK 3MiHH cepLeBoro putmy. Tomy He BHKOpHCTOBYyiiTe po3tmH
MOKCH(IIOKCALIMHY JUtst indy3iii pasoM 3 TakUMH NKapebKMMH 3aco00aMu: TIpenaparH, 1o HaleKaTh
A0 TpyNH aHTHAPUTMIYHKX 3ac00iB (HANPUKIA, XiHiguH, TiZPOXiHIANH, Au30Mipamiz, amionapo,
coranon, jpoerunun, iGyTHana), HelponenTuku (Hanpuknan,  deHorinesiasiy, CEHJITIp,
TaJlonepuaon, —CyjlbTONPHA), TPULMKIIUHI  aHTHAENPECAHTH, JesKi NPOTUMIKPOOHI  3acobu
(Hanpuknan, cakBiHaeip, crmapduokcanu, BHYTPILIHbOBEHHUH  ePUTPOMILMH, MEHTaMiHH,
NPOTUMAJIAPiAHI npenapatu, 30Kkpema ranodaHTpuH), AesKi aHTHricTamiHHi 3acobu (Hanpuxiazn,
TepeHantH, acTeMi30I, Mi30NaCTHH) Ta iHLI nikapebki 3acobu (aerinpinin, innidgenin TOLIO).

* By noBuHHi NOBiZOMHUTH Nikaps, AKLIO BU MpUAMAETe iHLWI JIiKK, SKi MOXKYTb 3HH3UTH piBeHb KaJTito
B KpOBI (Hanpuiian, Aeski AiypeTwkH, jeski NMpoHOCHI Ta Kii3MH [Benuki no3u]  abo
KOPTHKOCTEpOian [mpoTusananbHi 3acobu], amporepuunH B) a6o crnpuunHsioTh YTOBUIEHEHHS
ITBUAKOCTI CEPUEOHUTTS, OCKINBLKH BOHM TAKOXK MOKYTb 30UTBIUIMTH PU3UK CEPHOZHUX MOPYLICHH
CEpLEBOrO PUTMY M/l 4AC BUKOPHCTAHHS PO3UHHY MOKCHIOKCaLHHY [Ulst iHdy3iit.

e JIKIO BM HA JaHUH MOMEHT npuiMaeTe nepopaibHi AaHTHKOArYJISHTH (manpuxnan, eapbapun), s
iH(opMmaLLis MOJKe 3HAROGMTHCS TTiKapIO 1S KOHTPOJTIO Yacy 3rOpTaHHs KPOBI.

Moxcudrokcanun, pozunn s indysiii, i B:KHBanNS ki Ta HanOIB
Ha niro posumnny MoKendpiokcaunny ats indysiii He BIMBAE TKa, BITIOYAIOUM MOIOUH] MPOJYKTH.

BarirnicTs, ronysauns rpymuo ta ¢epTHabHiCTE

He BukopucroByiite po3unn MOKcHIoKecauuHy s iHdy3il, skwo BY Barithi aGo rofy€eTe rpyuo.

Axumo Bu Barithi abo romyere rpymmo, Aymaere, o Moxere OyT BariTHi aGo miamyere 3aBariTHiTH,
3BEPHITBCA 32 MOPAIolo 10 CBOTO Jlikaps aGo (papmauesTa, nepu Hi>x BAKOPHCTOBYBATH LiCH npenapar.
JlocniukeHHs Ha TBapMHAX He BKA3yloTb Ha Te, 110 3aCTOCYBaHHA LbOrO Npenapary TNOTipLIMTL Bally
GepTHIbHICTD.

Kepysanus aBromo6ijem Ta inmmmvu mexanizmamn
Po3zuun mokcudnokcaunny ns iHDY3il MOsKe BHKIIMKATH 3armamMopoYeHHs ab0 roNoBOKPY KIHHS, PanToBY

KOpOTKOHACHa BTpaty 30py abo HENPHTOMHICTL Ha KOPOTKHIi nepioa. SIkuio By 3a3HAJIH TAKOTO BILIMBY, He

KepyHTe aBTOMOOi/IeM Ta He KepyiiTe IHIMMH MeXaHi3MaMH. e,y




Moxcudaokcanun, po3unn aas indysii, MiCTHTL HATPIH
[Mpenapar mictute 678,6 mr (npubnusno 29,52 mmosnb) HaTpito Ha oAHy nHo3y. Lle ciijg BpaxoByBatu
naiieHram, siki nepeOyBaloTh Ha JIETi 3 KOHTPOJILOBAHUM BMICTOM HaTpilo.

3. Cnoci0 3acTocyBanHst

Pozunn mokcudnokcaumny s iHQy3if 3aBkad HagacTh BaMm  Jlikap a00 MEAMYHMH TpaLiBHHK.
PexomenioBaHa no3a /uist A0POCIUX CTAHOBHTH OJIMH (pJIaKOH pa3 Ha J00y.

Mokcu(aOKCaUMH, PO34MH ANl TH(Y3iH, NpU3HAUYCHHH 171 BHYTPILIHBOBEHHOrO BBeAeHHs. Bam jikap
MOBUHEH MEPEKOHATHCS, 1110 1H(Y3is BBOJMTHCS 3 MOCTIHHUM MOTOKOM MpOTAroM 60 XBHIIHH.

[MauieHTam JiTHBLOrO BIKY, MAalliEHTaM 3 HU3bKOKO Macoto Tilia abo mailieHTaM 3 HUPKOBUMH MpobieMamu
KOpEeKLlis 1034 He NoTpidHa.

TpuBanicTh JiKyBaHHS PO3YMHOM MOKCHQJIOKCALMHY Juls iHQY3id BH3Hayae Jjrikap. Y AESKHX BUIAJKaX
JiKap MO)Ke pOo3MovaTH JIiKyBaHHS PO3YHHOM MOKCH(JIOKCAUHHY s iHQY3id, a MOTiM IpPOAOBKHUTH
JiKyBaHHs TabseTkaMi MOKCH(IIOKCALIMHY.

TpuBanicTb NiKyBaHHS 3aJIeKHUTh BiJ TUMY iH(QeEKLIl Ta TOro, HacKiIbKK 100pe BU pearyere Ha JIiKyBaHHS,
aJjle peKOMEeH/J0BaHa TPUBAJIICTb 3aCTOCYBaHHs HacTyITHA:

- HerocnitanbHa iHdexuis JiereHiB (MHeBMOHis) — 7-14 aHiB.

binbwicTs nauiedTiB 3 MHEBMOHIEIO  MNEpPeBOAATHLCA  HAa  MepopalbHe  JIIKyBaHHA — TableTKaMu
MOKCH(]IOKCALMHY NPOTAroM 4 IHIB.

-IHdexuii wkipu Ta M’ SIKUX TKaHUH — 7-21 JeHb.

Jlns nauieHTiB i3 yCKJIAJAHEHMMH iHGMEKUIsMH IUKIpY Ta WKIPHHX CTPYKTYp CEepelHsA TPHBAIICTh
BHYTPILIHbOBEHHOTO JIIKyBaHHS CTAHOBHUTb NMPHOJM3HO 6 IHIB, a Cepe/iHs 3arajbHa TPUBAIICTH JIIKyBaHHS
(iHOy3is 3 moganslUM NpuitomMom Tabnetok) — 13 aHiB.

Basxnugo, 1106 BY 3aBepLUMIM Kypc JIIKyBaHHS, HaBiTh SKIIO 4Yepe3 KijbKa JHIB BHM TOYYBAa€TeCs Kpaule.
SIKIO BM MpUNMHWUTE BUKOPUCTOBYBATH Liel Mperapar 3aHaATo paHo, Bawa iHdekuis Moxke He OyTu
MOBHICTIO BUITIKYBaHa, iH(EKLlisi MOXKe TOBEpHYTHCs a00 Balll CTaH MOJKE MOTIPLIMTHC, @ TAKOXK Y BaC MOXKE
BHHHUKHYTH PE3UCTEHTHICTb O aHTHOIOTHKA.

He cnig nepeBuilyBaTH pekoMenoBaliy /103y Ta TpUBAJICTh JIiKyBaHHs (nuB. po3nin 2. «IJo nompibno
SHAMU neped 6GeOCHHAM PO3YUHY MOKCUPIOKCAYUHY Ons inghy3iiy, « Ocobnrusocmi 3acmocysans i 3axo0u
besnexuy).

SIKmo BY oTpHUMAaJIH OiiblIe PO3YHHY MOKcHpIOKcaUuHY AJs indysii, Hixk ciix

Skio Bu ctypOoBaHi THM, 1110 BH OTPUMaH 3aHaaTO 6araTto po3yrHy MOKCHU(IOKCAUMHY I iH(Y3ii,
HEeTraiHO 3BEPHITLCA 110 JIiKapsl.

SIKIo BH NPONyCTHIIH 103y PO3YHHY MOKcH(JIoOKcaunny 1uis indysiii

Skuio BY CcTypGOBaHi THM, 10 BM MOIJIM MPOMYCTHUTH 103y PO34YMHY MOKCHGIOKCAUMHY s 1HOY3II,
HeraiHO 3BEpHITHCS J10 JiKaps.

SIKII0 BH NPHIHHHIN BHKOPHCTAHHS PO3UHHY MOKCH()IOKCAUHHY JJIs1 iHQY3iii

SIKLo JliKyBaHHs LM nipenapaTom Oy/ie MPUITMHEHO 3aHAATO PaHo, Balla iHdeKLis Morxke He OyTH IOBHICTIO
BWIiKyBaHa. I[IpokoHcyabTyHTecs 3 JlikapeMm, SKIIO BH OakaeTe NPUMUHUTH JIIKyBaHHA PO3YHHOM
MoKcubaokcauuty s iHdy3ii abo TabnerkamMu MOKCHGIIOKCALMHY 10 3aKiHU€HHS Kypcy JIKyBaHH.

SIKILIO Y BaC BUHMKJIM JOJATKOBI 3ariMTaHHs LIOJ0 3aCTOCYBaHHS LIbOTO Ipernapary, 3BEpHITbCA 0 CBOTO
Jlikaps, bapmalleBTa Y MeACeCTpH.

Sk 1 Bel sikapebki 3aco0u, Liei npenapat Moke BHKJIMKAaTH NoOivyHi edexTH, Xxo4ya BOHU \Bﬁmixaipr_s He.y
BCIX. | :
[Tin yac JikyBaHHs pO3YHHOM MOKcH(OoKcaunHy 1 iHQy3id criocTepiranucs Haqum{i no6iuHi pq}egm.g
0roI0._HACTYMIHO |

¥y

4. Moxaugi noGiuni pearuil

Yacrora MOxIHBHX MOOIMHHX edeKTIB, HABCACHHX HW)KYE, BU3HAYACTbCA 34 zl‘onloMororo_

KOHBEHLT:




Yacro: moxxe Bpaxat 10 1 3 10 oci6

Heuacro: moxe Bpaxkatu 1o 1 3 100 oci6

Pinko: moxe Bpaxaru 1o 13 1000 oci6

Hy»ce pinko: Moxe Bpaskatu a0 13 10 000 oci6
HepinoMo: HEMOXJIMBO OLIIHUTH 3a HASBHUMU JaHUMH

Tndexuii
Hacro: iHQekuii, cipuirHeni pesucTeHTHIMK GakTepiamu abo rpuGKamuy, HanpUKiaj, iHQeKil MOpoKHUHU
pora Ta nixeu, BuiJinkani Candida.

Kpos i nimparnuna cucrema

Heuacto: Husbka KiflbKicTh epUTPOLMTIB, HM3bKA KilbKiCTh NEHKOLMTIB, HH3bKA KiNBKICTH CIEIalbHNX
OlnMx KpoB’AHUX TieUb (HeHTPOdinie), 3HIKeHHs aG0 3GUIbIIEHHS CrieLiabHUX KITITHH KpOBi, HEOOXiTHUX
AISl 3TOPTAHHS KPOBI, 3GibLIEHHS Criewiani3oBaHKX JIEHKOUUTIB (€03MHOMINIB), SHUIKEHHS 3rOpTaHHs KPOBi.
Hyxe pifKko: MiABMLICHHS 3ropTaHHs KpOBi, 3HAYHE 3HIKEHHS OCOGIMBHX JIEHKOIMTIR (arpaHyJioLKTO3),
3HMIKEHHS KUIBKOCT] €PUTPOLMTIB i IEMKOLMTIB | TPOMOOLMTIB (MAHLMTOMNEHIs).

Auepriuni peakuiv

Heuacro: anepriyni peakuii.

Hyxe pinko: Bakka, panToBa reHepalli3oBaHa ajepriyHa peaxiis, B TOMY YMCJ JyK€ PIAKO IIOK, 110
3arpojKye XKUTTIO (HANPUKIA/, YTPYAHEHHS JWXaHHS, MaliHHs apTepialbHOr0 THCKY, MPUCKOPEHHUIA MyJibe),
HAOPSIK (BKIIOHAOUM NMOTEHUIHHO HeGe3NeUHHii U1 SKUTTS HAGPAK AMXATbHHUX LUTAXIB).

Engoxpunna cucrema
Hyxe pinKo: CHHAPOM, MOB’S3aHHH i3 MOPYILEHHAM BUBSACHHS BOIH Ta HU3bKUM piBHeM Hatpiro (SIADH).

3MiHH B pe3yIbTaTax JabopaTOPHUX J0CTiTKEHD

Heuacto: niaBuieHHs piBHs nininis (Gkupis) y Kposi.

Pinxo: ninsuienns pisHs 1yKpy B KPOBI, MiIBUILIEHHS PiBHS CEYOBOT KMCIOTH B KpOBI.

JlysKe piiKko: 3HWKEHHS piBHS LYKPY B KPOBi, BTpaTa CBIIOMOCTI Yepe3 pi3ke 3HWKCHHS PiBHS LIyKpY B KpOBI
(rimornikemiyna Koma).

Peakuii 3 6oky nenxiku

HewacTo: 3aHENOKOEHHS, HECTIOKIH/30y IKEHHS.

Pinko: emouiiina nectaGinbHicTs, aenpecis (y ayse piiKicCHUX BUMAIKAX IPU3BOAUTE 10 CaMOYIIKOKEHHS,
HanpHKIaj, CyTunaanbHi AyMKH/1yMKH abo cnpobu camory6eTa), ralonuHAaLil.

Jyxe piaKo: BixuyTTs BincTOpoHeHOCTI (BiAdyTTs «He B cO6i»), 60keBis (MOTEHUINHO [IPU3BOAMTH /10
CaMOIOLIKO/UKEHHS, HANPUKIIA/, CyiluMaanbHi JyMKH/IYMKH abo cnpobu camoryGeTBa).

Hepsoga cucrema

Yacto: ronoBH#Uii 6isib, 3aaMopoueHHs.

Heuacro: BinuyTrs nokontoBarts (WNuibKK Ta rojikk) Ta/abo OHIMIHHS, 3MiHuM cMaky (Y Ioyske piakKiCHHUX
BUMAJIKax BTpaTa CMaky), CIUyTaHICTb CBIIOMOCTI Ta Ae30pieHTaLis, npobiaeMu 3i cHOM (NepeBaXHO
Ge3coHHs), TPEMTIHHS, BiUYTTs 3aaMOpoueHHs (KpYy KiHHS abo namiHHs), COHIMBICTS.

Pigko: mopywenns wyTiuBocTi wiKipH, 3MiHM HiOXy (BKJIFOYAlOYM BTpATy HIOXY), HEHOpPMaJIbHI CHH,
TOpYLICHHs PiIBHOBATH Ta MOTraHa KOOPAMHALIs (Yepe3 3aaMopodeHHs), CyIOMH, IOPYIIEHHS! KOHIIEHTpaLiT,
MOpYyLIEHHs MOBH, YacTkoBa abo nosHa BTpaTa nam’sti, npobieMH MoB’sA3aHi 3 HEPBOBOIO CHCTEMOIO, TaKl
SIK OLJIb, NEYiHHS, NOKONIOBAHHS, OHIMIHHS Ta/abo cabKicTh y KiHLiBKAX. o)

Hyxe pinKo: MiABULIEHHS YyTJHBOCTI WKIPH.




3ip
HeuacTo: nopyuenns 30py, B TOMY YHCJi IBOCTOPOHHE, i HEUITKICTb 30pY.
Jy>e piaKo: KOpOTKOUacHa BTpaTa 30py.

Cayx:
Pinko: n3BiH/lyM y ByXax, NOpYLICHHS CyXY, BKJIIOYAOUH MIyXOTY (3a3BHuaii 0G0poTHi).

Cepuesa cucrema (aus. posain 2. Lo norpiOHo 3HaTH nepea BBEAEHHSIM PO3UMHY MOKCU(IOKCALMHY I
1HDy31i)

Yacro: 3mina cepuesoro purmy (EKID') y nauieHTiB i3 HU3EKHM piBHEM Kajliio B KPOBI.

Heuacro: 3mina cepuesoro putmy (EKIT), npuckopene cepueGHUTTS, HeperyispHe Ta TPUCKOpEHE
CepLeOHTTs, cepiio3Hi MOpYLIEHHS CEPLEBOrO PUTMY, CTEHOKAp/Iid.

Pigxo: aHOManbHMil NPUCKOPEHHI CepLUEBHI PUTM, HETIPUTOMHICTb.

Hyxe piaxo: MopylIeHHs CEepLeBOr0 PUTMY, HeperysspHe CepueOuTTs, LI0 3arpOKYE KHUTTIO, 3YIHHKA
cepLeOuTTs.

CyannHa cucrema
HeyacTo: po3inpeHHs KpOBOHOCHUX CYIHH.
Pinko: BUCOKMIT KPOB’iHUIT THCK, HU3bKHH KPOB’ IHHIA THCK.

JuxanbpHa cucrema
Heuacro: yTpyaHeHHs 1MXaHHS, B TOMY YHMC/i | aCTMATHUHI CTaHM.

HIa1yHKOBO-KHINKOBHIi TPAKT

Yacro: Hynora, 6atoBanHs, 6ifb y LUTYHKY Ta )KUBOTI, Aiapes.

HeuacTo: 3HM)KEHHS anmeTHUTy | YacTOTH CTIOXKHBAHHS DKi, 3AYTTA 1 3aKpern, posnan poOOoTH HUTyHKY (po3iaj
TpaBJICHH:/TIeuis ), 3aMaJeHHs LUTYHKY, MiABHILIEHHS CIieliaJibHOro TPaBHOro hepMEHTY B KpOBi (aminasm).
Pinko: yTpyiHeHHs KOBTaHHS, 3aIlalleHHs POTOBOI MOPOXKHUHH, BaXKKa Jiiapes, 10 MICTUTh KPOB Ta/abo ciiu3
(xomit, NoB’A3aHWH 3 MpUHOMOM aHTHOIOTHMKIB, BKJIIOYAIOYM ICEBAOMEMOpAHO3HHUH KOJIT), SKi B JIyxkKe
PIAKICHUX BUIIA/IKaX MOXYTb NMEPepOCTH B YCKJIAJAHEHHS, 110 CTAHOBJISTH 3arPo3y VIS )KUTTS.

Ileuinka

YacTo: migBUIIEHHS PiBHA CrIeLiaIbHOTO epMEHTY NediHKU B KPoBi (TpaHcaMiHasz).

Heuacto: nopyuenHs ¢yHkuUii nedinky (BIJIOYAIOUH ITiABUILECHHS CrieliaIbHOro GepMEHTY MeUYiHKH B KPOBi
(JIAD)), nineuieHHs OinipyOiHy B KpOBI, MiABHLIEHHS piBHs creUiaibHOro ()epMEHTY TMEeYiHKU B KpOBi
(ramma-rityTaminTpaHcdepasu Ta/adbo syxHol ocdarazn).

Pinxo: :xoBTAHMLA (MOKOBTIHHS O1NTKiB O4elf a0 WIKipH), 3ananeHHs MeYiHKu.

Jyxe pinko: OnMcKaBHYHE 3aMajJieHHS IMEYiHKH, SKe MOTeHUiHHO MO)Ke MpH3BECTH A0 Hebe3medHoi s
JKHTTS TIEYiHKOBOT HEOCTATHOCTI (BKJIFOUYAIOUYM BUMAAKH 3 JIETAJbHUM HACIIIKOM).

Ilkipa

Heuacro: cBepOix¢, BUCHIL, KPOITHB’ IHKA, CYXiCTh LIKipH.

Jlyke pifko: 3ananeHHs KpOBOHOCHHMX CYIOHMH (O03HaKaMH MOXKYTh OYTH 4EpBOHI IJISMH Ha LIKipi, 3a3BHYaid
Ha rominkax, abo Taki peakuii, sk 6isb y cyrnobax) (ay»xe piakici noOiuHi edexti).

Cepio3zHi BUCHNaHHs Ha WWKipi, BKAovatoun cunapoM CriBenca-J/[KOHCOHa Ta TOKCUYHHH erifepMabHHMA
HeKposi3. BOHH MOXCyTh BHIJIANATH 5K YEPBOHYBATI MMM, CXOKi Ha MillleHi, aG0 KpyIJIi IISMH, YacTo 3
LHeHTpallbHUMK OynbOalikaMud Ha TynyOi, JYLIEHHSM LIKipH, BHpa3KaMu porta, ropina, ,Hoca CTaTCBI/IX
OpraHiB Ta Oueil, TakoXK iM MOKE NepeyBaTH rapsyka Ta rpurnonoaioHi CHMITOMH (ny}ice pun(lcm H061‘{H1 :

C(beKTl/l HOTGHU,IVIHO HC6€31’IG’~‘IHI JJ1s )KHTTH)

MyCTYJIEO3).



M’s3m i cyraoGu

Hewacro: 6inb y cyrno6ax, 6inb y M’si3ax.

Pinko: 6inb i nabpsk cyXomuib (TEHAMHIT), M’ 13081 cya0MH, TOCMUKYBaHHS M’ S3iB, M’30Ba CJIa0KICTh.
HysKe piako: po3puB CyXOouMILIs, 3ananeHts cyrinobis, pUriHicTs M’S3is, NOTIPIICHHS CHMITOMIB MiacTeHil
rpasic.

Hesinomo: M’asoBa cnabkicts, wyTnmeicte a6o Gigb, 0COGNMBO SKIO OXHOYACHO BH BiuyBaerTe
HE3Ny’KaHHA, MAETe BUCOKY Temmnepatypy abo TemHy cedy. BoHu MOKyTh OyTH BHKIHKAHI aHOMAJIbLHHUM
posmazom M’A3iB, AKUH Moke GyTH HeGe3meuHHUM IS JKUTTA | MIPU3BECTH 10 Npo0JsIeM 3 HUpKaMHu (CTaH,
SKUM Ha3MBAEThbCs PabIoMiosis).

Hupxku

HeuacTto: 3HeBonHEHHS

Pinko: nopymenHs ¢yHkuii HUpPoK (BITIOYAIOUM 3GiMbLICHHS pe3yJIbTaTIB CreliajibHUX J1ab0opaTOpHUX
JIOCIILKEHb HUPOK, TAKUX K CEUOBMHA Ta KpeaTHHIH), HUPKOBA HEIOCTATHICTb.

3aranbni no6iuni peakuii

Hewacro: norane camonouytrs (nepeBaxkHo ciabkicTs a6o BTOMa), G0, Taki sik Gifb y cnumi, rpymsx,
YEePEBHIH MOPOXKHUHI Ta KiHUIBKAX, MITIHBICTD.

Pinxo: nabpsak (pyx, Hir, LHKONOTOK, ry6, poTa, ropJa).

Micue indysii
Yacro: 6inb abo 3ananeHHs B Micwi iH’ €Ki
Heuacro: 3ananeHHs senn.

Y MawienTis, AKi OTPUMYBANIM BHYTPILLIHBOBEHHE JTiKyBaHHS, YacTillle crniocTepiranucs Taki CHMIITOMH:
Yacro: niaBHIEHHS PiBHS CrieLianbHOro GepMEHTY MeyiHKK B KpOBi (ramMma-riytaminTpancdepasu)
Hewacro: aHOMasbHUIl NMPHCKOPEHHI cepueBHii PUTM, HH3bKH aprepianbHUil THCK, HaOpskM (pyK, Hir,
LIMKOJIOTOK, I'y0, poTa, ropsa), Baxkka Jiapest 3 BMiCTOM KpoBi Ta/aGo ciiusy (KOJIiT, HOB’S3aHMif 3 npuiAoMom
aHTUOIOTHKIB), sKHH Yy IyXke PIAKICHHX BHMAmKax Moke TIEPEPOCTH B YCKIIAHEHHS, W10 3arpoXyHOTh
XKUTTIO, CYNOMM, rajgiounHauii, nopyweHHs (yHkuUii Hupok (BK/IIOYAOYH 301jIbLICHHS pe3yJbTaTiB
creLalbHUX 1abopaTOPHHUX A0C/IKEHb HUPOK, TAKHX SK CEYOBHHA Ta KPEaTHHIH), HUPKOBA HEJOCTATHICTb.
Kpim Toro, Gynu mysce pinkicHi BMNaaku HACTYNHHMX MOGIUHMX e(exTiB, mpo sIKi MOBIMOMIISNOCS MiC/s
JHKYBaHHA iHIWIMMH XiHOJIOHOBMMH aHTHUGIOTHKAMH, SKi TAKOXK MOITH BUHUKHYTH Hil Yac JIKyBaHHS
Mokxkcendrokcauunom, posantom s indysii, 400 Mr/250 M migBHLICHHS YepernHoro THCKY (CHMITOMH
BKJIFOMAKOTh TOJIOBHHH Ginib, NpoGieMH i3 30poM, B TOMY YHCITi HEUiTKiCTb 30pY, «CJIMi» IUISIMH, ABOIHHS B
04ax, BTpaTa 30py), NiABHILEHHS PIiBHS HATPIIO B KPOBi, MiJABHILEHHS PiBHS KaNbLilo B KPOBI, OCOOMHBHIA
THIT 3HHAKCHHS! KIJIbKOCTI €PUTPOLIUTIB (TeMOJTITHYHA aHeMist), MigBuLLIEHa YYTJMBICTH LIKIPH O COHSYHOTO
abo ynbTpadioneroBoro cpitia.

Hy>xe piakicHi BUnaaku TpuBanux (10 micsuis a6o pokiB) abo cTilikux noGiunKX peakuili Ha mpenapar,
TAKHX 51K 3analeHts CyXOXKuib, PO3PHUB CyXOkus, 6tk y cyrnobax, 6k y KiHLiBKaX, yTPyAHEHHS NpH
X0z, HEHOpMaNbHi BiAYYTTS, Taki BilUyTTS AK IUMIIB Ta TFOJOK, MOKOJIIOBAHHS, JIOCKOTAHHs, INEYiHH,
OHiMiHHs abo Gink (Heliponaris), aenpecis, BToMa, posiaan CHY, TIOTIPIIEHHS MaM’STi, a TAKOK TOPYILEeHHs

CIIyXy, 30py, CMaKy Ta HIOXY 6)’]“/1 noB’s3aHi 3 ﬂpHHOMOM XIHOJIOHOBHX Ta d)TOpX]HO.ﬂOHOBHX aHTI/I6lOTI/IKIB

Y ACAKHX BHINA/IKaX, HE3aJIEIKHO Bifl ICHYI0UMX (DAKTOPIB PU3HKY. i
[osinomnenns npo noGiuni peakiii: g

* VYV pasi BunuKHeHHs Oyab-1kMX NOGIUHUX peaKLiif 3BEPHITHCA 10 Jlikaps abo d)apmaueBTa CIO}IH“"
BXO/ATh Oylb-1Ki MOK/IMBI MoGiuHi edekTH, He 3a3HaueHi B Wiii lHCprKU,lll Bu ' TaKOK MomeTe
TNOBIOMIATH Mpo nobiuni epextu GesrnocepenHbo uepes HaUlOHAJIbHY CHCTeMy 3B1THOCTI HaBeﬂeHy'
B Jonmatky V.




e IloBigomastoun npo noGiuHi eeKTH, BH MOXKETE AOMOMOITH HaiaTH Oijblle iHpopmaLii mpo
Gesneky 1bOrO Mpenapary.

S. 30epiranus

He BukopucToByiite wed npenapar nicns 3akiHueHus TEPMiHY MPUIATHOCTI, 3a3HAYEHOr0 HAa ETHKETL
(iakoHa Ta Ha KapTOHHIH KOpOOLL. TepMmin npupaTHOCTI BIAHOCHTBLCS 10 OCTAHHBOTO [HS BKA3AHOTO
MicsLsL.

He oxonomwxyiite Ta ne samoposyiire, 30epiraiite (1akoH y 30BHILUHIN KapTOHHIM ynakoBui ans 3aXHUCTY
BiJ CBITJIA.

Bukopucrosysatu sinpasy nicns neporo Binkpurrs Ta/a6o pO3BENEHHS.

Le#t npenapar npusnauenuii auwe s oxHOpazoBoro BUKOPHUCTaHHs. Bynb-akuii HeBUKOpHCTanuii po3unH
CJIiZL YTHIII3YBATH.

Ipu Hu3BKMX TemnepaTypax 36epiraHHs Moe BHHHKATH ocajl, KUK 3HOBY PO3YMHAETBCS NPH KiMHATHii
TeMIeparypi.

He BukopucroByiite ueil npenapar, skwio BM nOMiTHIH Oynb-saiki BHmMMI uacTku a0 SKIIO PO3YHH
KaJaMyTHHHM.

He Bukupaiite npenapar y criudi Bogu um nobyToBi Biaxoan. 3amutaiite cBoro dapmauesra, sk
YTUJII3yBaTH JIiKH, AKi BU Ginblie He BUKOpHCTOBYETe. Lli 3aX0mu JOMOMOYMKYTh 3aXMCTHTH HABKOJMIIHE
cepeloBULIE.

6. Bvmict ynakosku Ta inma indopmauis
Mokcudaokcanun, posunn aust indysiii, Micrurs HACTYyMHe:

e Jlioua pevoBnHa — Mmokcubnokcaunn. Kosxen dnakoH mictute 400 Mmr MOKCHIOKcanuHy (y
BUMJIAAL rigpoxnopuy). 1 ma mictuts 1,745 mn MOKCH(DIIOKCALIMH TAPOXIOPHITY.

e JlonomixHi pevoBMHH: Cyabdatr Hatpilo 6e3BoaHHIL, HATPilO aueTaT TPHUripaT, KUCJOTA OLTOBA,
NbOoAsHA (M1 KopurysanHus pH), Boma ans in’ekuiit (uus. posnin «Moxcugnokcayun, pozyun ons
inghysitl, micmume nampiiiy).

Hx Burnsnae Mokenduiokeaunu, posann aus indysiii, Ta BMicT ynakoBku.

Posunn mokcudnokcaunny ans indysiit sense co6oio MPO30pHit PO3YKMH IKOBTOTO KOMBOPY 3 pH 4,4-4,6,
BUIBHHH Bill BUIMMHX PEUOBHH, 3 0CMOMSUIBHICTIO 270~320 MOCM/KT.

Posuun anst indysiii MokcHpuiokcanuny 400 Mr/250 M dacyerses y Ginuii dakoH 3 nomieTuneny Hu3bKOI
winbHocTi (LDPE) emuicTio 250 M, sikuii MPUAATHWH AN (hapMalUEeBTHYHHX PO3YUHIB. YIIAKOBKH MiCTSTh
1, 10 a6o 20 daakonis.

He Bei posmipu ynakosok MosxxyTs 6yTH npusHadeni s npoaaxy.

Baacuuk peecrpaniiinoro pacsiguenns ta BHPOOHHK

(BIOCEP C.A. [TAPEHTEPAJI COJIIOLLIHC [HOAACTPI)

VIOSER S.A. PARENTERAL SOLUTIONS INDUSTRY

9-it xm HauioHanbHoi noporu Tpukana-Jlapuca, Takciapx Tpukana, 42100, I'peuis

Ieii npenapar Gy.10 3apeccrpoBano B kpaini-yqacuunni EEA nix mactynunm HAHMEHYBaHHAM:

HMata neperasiny Tekery incrpykmii
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3ATAJIbHA XAPAKTEPUTHUKA JIIKAPCLKOI'O 3ACOBY
1. JIKAPCbKH 3ACIB
Moxkendroxcatmn BIOCEP 400 mr/250 mi, po3uun ans indysii

2. SIKICHUH 1 KITBKICHUI CKJIAJL

1 pnakon 06’ emom 250 M1 micTuts 400 Mr MokeH(okeauuny (y hopmi riipoxopumy).

1 ma micTnTs 1,745 mr MOKCH(IOKCALMHY MiAPOXJI0pHLY.

Honomizxcui peuosrnm 3 Bigomoro aiero: 250 ma po34nHy 105 iH}y3iH MicTuTs 678, 6 Mr (29,52 MMOJIb)
HaTpiro.

[ToBuwuii cniucok JonoMi>kumx PeHOBHH NpeacTaBieHuit y posaini 6.1.

3. JIKAPCBKA ®OPMA

Posunu s indysiii

IIposopwuit skoBTHIT po3unn, pH 4,4-4,6, He MiCTUTE BHANMMX YacTOK.
OcmonsnbHicTs: 270-320 MOcMm/kr.

4. KJITHIYHI JIAHI

4.1 TepaneBTuuni nokazanns

Moxeudnorcaunn 400 Mr/250 mn nokasanuii JUTS Ky BalIs:

- Herocnitanenot nHesmonii (HIT);

- Yernaanenux indexuiit mipy i NiIWKipHOT kniTkoBMHY (YVILITIK).

Moxkcndrnoxcarmn Bukopucropyiors Y BUMAJIKY, AKILO BBAXKACTBCS HEMPHIHATHIM BHKOPHCTOBYBATH
aHTuOaKTepianbhi 3acobH, ski 3a3BHuaii PCKOMEHIYIOTb /1 MEPBUHHOTO JTIKYBaHHS BKA3aHHX
1H}peKLiH.

Heobxinno  spaxosyparu OQIUifHI  HACTAHOBM  CTOCOBHO  HANEXKHOrO 3aCTOCYBaHHs
aHTubaKTepianibHUX 3ac06iB.

4.2 losyBauus i cnoci6 npuiiomy

Jlo3yBaHHs

Pexomennosana wonenna indysina n03a - 400 mr.
Iicns nepsunHOro BHYTpiMHBOBEHHOMO JIKYBaHHS MOYXe NpPOBOAMTHCS NepopaibHuil  npuiiom
Mokcudiokcanuny B 103i 400 Mr y TaGneTkax.

ITix yac kniniuaux nocaimkens GimpuricTs NanieHTisB nepeiuno Ha T[ICPOpajibHY TEpaito ypomoBK
4 nuis (HIT) ta 6 anis (VILUIIK). PexomennoBaumii NepioA JIiKYBaHHS BHYTPIlIHHOBEHHUM |
NepopanibHuM criocobom cknanac 7-14 quis qaa HIT | 7-21 s YILITIK,

Huprosa/neuinkosa nedocmamuicmo

Kopurysanus nosyeanns ne e HEOOXIIHUM cepejl mauieHTiB 3 TIOMIpHOIO 260 THAKKOIO HHUPKOBOIO
aucdyHKUiero aGo A1 XPOHIYHUX MalienTis Ha Aianisi, To6TO, Ha remonianisi aGo GesnepepsHOMYy
ambynatopHomy NEPUTOHEANLHOMY Jlianisi (auB. posain 5.2 ans Ginbur aetanpHoOT indopmari).
Hanux cTocoBHO nalienTip 3 MOPYIIEHOIO MEYiHKOBOIO (yHKIiero (11B. po3ain 4.3) HexoCTATHEO.
Inwi cneyianvni nonynsyii nayicumis

Kopurysanns nosu ans mopeit noxmmnoro BiKY a60 XBOPHX 3 HU3BKOIO MACOIO TiJia He BUMaraertbcs.
3acmocysanna dimsm

Moxkcndnoxcaunn  nporunokasanuii s mited  Ta  migmitkis.  EdexTuBHicTs 1 6esnexa
MOKcH(IOKcaunhy A1 fiTelt i NigniTkiB He BeTaHOBCH] (amB. poznin 4.3).

Crniocib npuitomy

st BHYTpilIHEOBEHHOO 3acTocyBaHHA; moctiiina indysist nporsirom 60 XBHIMH (IMB. TakoX
po3nin 4.4).

SIKII0 nBOro BUMararoTs MenuuHi noxasauHsi, indysiliHuii po3unn Mosxke BRONTHCS uepes T-
TpyOKY, pasom 3 iHILIUMHU NOEAHYBAHUMH IHDY3iHHUMH po3urHAMU (auB. po3ain 6.6): .«

NoJIiGHy

o

4.3 lporunokazanus fig.8 Ly
- Haamipua uytnusicts no MOKCH(]JIOKCALMHY, THILMX XiHOIOHIB Ta Oyb-aKMX 1HIINX Jl/oHOMbIcH;D;
KOMIIOHEHTIB, BKa3aHUX Yy po3aini 6.1; Baal™ fra
- BarituicTs i ronysanus rpyatio (AUB. posain 4.6); ’




- [auientu monoawi 18 poxis;
- [Tanientn, siki B anamHesi mMaioTh 3aXBOPIOBaHHSA/ NMOPYLIEHHS y poOOTi 3B°S30K, LI0 MOB S3aHO 3
NPUHOMOM XIHOJOHIB;

Sk mip wac nokiHIYHMX, Tak i NpOTAroM KiiHiYHMX AOCTIJUKEHD CIOCTEpIirany 3Minu y
cepuesiii eaexktpodisiosnorii nicis npuiiomy MOKCH(IOKCALMHY, 110 BUPAKAIOCS Yepes MOI0BKEHHS
QT. 3 mipkyBanb Gesnexu nikapcbkoro 3ac00y, MOKCHQIOKCAIMH MpOTHNOKA3aHMIA HACTYITHUM
nalieHTam:

- Bpomkene abo nabyre nonossenns QT;

- [Topywenns 06miHy enextpouitie, 30KpeMma Mijl 4ac HEKOPUTOBAHOT riMoKamiemii;

- Kninivno 3nauyua 6paaukapais;

- KninivyHo 3Haunma cepriesa nemoctaTHicTh 3i 3HHIKEHOI0 {pakuieio BUKIAY NiBOTO 1ITyHOUKA;
- CumnToMaTHYHA apUTMis B aHaMHe3i,

Mokcundrokcaunn He pexomenayerbes BHKOPHUCTOBYBaTH pa3oM 3 IHIIMMHM [pernapaTaMu, sKi
NoNoBKyYrOTh iHTepBan QT (ams. posuin 4.5). Y 3B°3KY 3 OOMEKEHOIO KIJIBKICTIO HaHHMX,
MOKCH(IIOKCALIMH TAKOXK MPOTHMNOKA3aHO A1 MAL[EHTIB 3 NOPYIICHOIO HUPKOBOIO QyHKLIEO (1IKata
Yaiinna-IT1o C) ta s naiientie 3 nigpuimenono Tpancaminazoro > 5fold ULN.

4.4 OcobauBocTi 3acTocynanst i 3aXoan Ge3nexn

Buikopucranns mokcnpnokcaunny neobxinmo YHHUKATH JU11 NAUi€HTIB, AKi B aHaMHe3] Manu cepiiozi
noGivHi peakuil Ha 3aco00M, 10 MICTATH XiHOTOHH | ¢ropxinononu (aus. posnin 4.8). Jlikysaxus
MOKCH(DIOKCALMHOM IS TAKMX MAUi€HTIB iHiLiIOEThCS JIHILe Y pasi BiICyTHOCTi albTepHATHBHHX
BApIaHTIB MiCJIsl PETeNLHOro aHanizy «KOPHUCTL/PU3NKY (IKB. po3ain 4.3).

OkpimM 1aHWX NP0 KOPHCTL JiKyBaliHs MOKCH(IOKCAUMHOM, OCOGNIMBO Y  BMMAAKY HETSKKHUX
iHexwiit, Takoxk Mae 6yTH HasBHA iHpopMmallis 10/10 MonepeIKke s | 3aX0/iB Ge3neKH.

Ipononroeani, inBaniansyioui Ta noteHUiiino HeRiBOPOTH] cepiosHi nobivni peakwii

Cepen nauieutie, ski otpumyBann xinononu i (bropxinononu, nosinomnsanocs mnpo mysxe pinki
BHIZUKK TIPOJIOHIOBAHMX (AKI TPHBAIOTH MicsusiMK a6o pokamu), IHBAJTIIM3YIOYMX 1 MOTEHLiiHO
HEBIZABOPOTHHX MOGIYHUX peakuiil, HesanexkHo Bijx BIKY NauUi€eHTiB Ta (GakTopiB pu3MKy. ITpu 6ynn-
AKAX MEPIHIKX 03HAKaX | CHMNTOMAX NoGIUHKX peakuili npuiiom MokcupaokcalrHy Tpeba HeraifHo
NPUMAHNTH, | MalieHTaM HeoOXiAHO 3BePHYTHCS 10 niKaps, KU IPU3HAYUB NPUITOM npemnapary.

IMonomsxenns _iureppany QTec i NOTCHUIMHMX KJAIHIYHUX CTAHIB, BHKIMKAHNX MOIOBIKEHHSIM
inTepsany QTc

Byno Bussneno, 1o mokeudnokcanun nonopxye inrepsan QTc Ha enekrpokapiorpami y geskux
nauienTis. AMmiityna nogoskenns QT moie 3pOCTaTH pa3oM 3 MiABULIEHOK KOHILEHTPALLEr0
TIa3MH y 3B 3Ky 3i IUIBHIKOIO BHYTPIlIHBOBEHHOIO indysiero. Tomy TpuBanicTs npoeeaeHHs iHy3iT
HE Mac NepeBHLLYBaTH PeKOMEH10BaHi 60 XBUIHH, SIK | UI0IEHHY BHYTPilLHBOBEHHY 103y Y 400 Mr.

Binbw neransua indopmauis Hagana nuxue Ta y posninax 4.314.5,

JlikyBanns mokcudiokcaunnom Heo6xinHo MPUIMHUTH, AKILO TMiJ 4Yac TaKoro JIiKyBaHHs
TpOABNAIOTECS  O3HAKM 200 CHMNTOMM, SIKi MOXYTh GyTH MOB’s3aHi i3 CEPLEBOIO apUTMIEIO,
HE3aJIeXKHO BiJl TOro, un Gynu BOHM BusiBlieH] Ha EKT . Moxkcudaokcaimn neodxiaHo 3 00epexHicTIO
NPUAMATH MalieHTaM 30 CXHIBLHICTIO /10 CEpPUEBHX apUTMIH (HaNpHKIan, 3 rocTPOO iIemicro
MioKap/a), OCKifbKH iCHYe BUCOKMIi PH3MK PO3BUTKY apuTMIiM w1yHOUKiB (B ToMy umci torsade de
pointes) i 3ynuHku cepus. Mokxkeudnokcaunn 3 obepexHicTio 3aCTOCOBYIOTh Cepel MAl(ieHTIB, SKi
NPUAMAIOTH TIpenapaTH, 110 MOKYTh 3HWKYBATH piBEHb Kanilo (AMB. Takok posgimm 4.3 i 4.5).
Mokcudnokcauun 3 obepesxnicTio 3aCTOCOBYIOTL Cepell MaLieHTiB, fAKi NpuiiMaioTs. Mpenapaty,
TNOB’s3aHi 3 KJIHIYHO 3HAYYLIOI0 Opamukapaielo(aus. Takox posain 4.3). XKinkn i MO TTIOXHAOTO
BIKY MOXKYTb GyTH Gilbll uyTaHBUMU 10 edexTie Bi npenapaTis, M0 NONOBKYIOTH QTec, Taknx sk
MOKCH(IIOKCALIH, TOMY HeoOXiaHa 0cOBIIMBA YBaXKHICTS. [ 0f -l :
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Linepuyrausicre/ aJleprivui peakuji

Hosinommsinocs npo FINEPUYTIUBICTS | anepriyui peakuii, Bukiukani (ropxinononamu, s TOMY YHCIi
I MoKkeHokcalHom, nicis nepuoro npuiomy. Anadinakruuni peakuii MoxyTh nepeiitn Y LIOK,
IO 3aTpoXKye JKWTTIO, HABITH micis fiepworo  npuiiomy. YV pasi kniniynpx NPOsIBIB  rocTpol
rinepyyTauBoCTi MPUMTHHUTH  NIpUiiom MOKcHpokcauuny i nouary BIAMOBiNHEe JiKyBaHHs
(Hanpuknap, JIKYBaHHS WOKY).

Tsoxki 3aXBOPIOBAHHS MEYiHKHU

Hoigomnsnocs npo pumanku $yabminanTHoro FeNaTUTy, BUKIMKAHOTO MOKCH(IOKCAUMHOM, 1110
TMPHU3BOZMIO JI0 MEYIHKOBOT HEXOCTATHOCT] (BKJIOYAIOUH JleTanpHi BUNANKKW) (OHB. po3min 4.8).
Nauienrtam PEKOMeHNyeTbCS MpokokcynbTyBaTHes 3 NIKApEM Mepesi MpooBIKeHHM JIKYBaHHs
MOKCH(IIOKCALMHOM, SIKIIO O3HAKH | CUMNTOMHU BYAEMIHAHTHOTO PeNIATUTY PO3BUBAKOTLCS HACTIIBKY
IIBHIKO, IO 3’ABAAETHLCS aCTEHisl, OB’ 13aHa 3 KOBTYXOIO, TEMHOIO CeYel0, CXHIIBHICTIO 110 KpPOBOTEY
Ta NeyiHKkoBoIo eHuedanonaTicio.

Y pasi 03HaK nopyienns neuinkopo; ]yHKUT pexomentyeTses MPOBOLMTH NEUIHKOBHIT KOHTPOJIE Ta
aHasisu.

Tsxki Mo6iyni peaxuii 3 6oky LIKipH

Hosinomnsnocs npo Tsrki noGium; peakuii 3 Goky wkipu (TTIPBLL), Bukaukani MOKCH}IOKCaunHOM,
TaKi K TOKCHYHM] enigepManbHuii Hekponis (TEH: Takox sinomuii six crnnpom Jlaena), cunapom
Crisenca-JIxoncona (CCID), a Takox FOCTpUH reHepanizoBanmii CK3aHTEMATO3HUH IMyCTYNIHO3
(I'TETT), wo moxyTs 3arpoXKyBaTH KUTTIO | GyTn aTtanbHuMy (nnB. posnin 4.8). Ha momenr
NPU3HAYCHHA NIKYBAHHA NALENTH MaloTh Oyt nonepemxeni PO NPOSIBH I CUMOTOMH THNKKHUX
WIKIPHUX Peakiiii | 3a HUMK Mae BIIOYBATHUCS MUILHUI MOHITOPHHT. ¥ pasi nposisis i CUMIITOMIB, L0
BKa3yloTh Ha TaKy peakuilo, Heraiino NIPUITUHUTH  Npuiiom MOKcH(pnoKkcanuny | PO3MIISHYTH
&JIbTCPHATHBHI 3aC00H nikyBaHHs, Ao y nauienra PO3BHHYNaca cepiiosHa peakuis, Taka sik CCH,
TEH a6o I'TEIL, Y 3B’S3KY 3 BHKOPHCTAaHHSM MOKCH(IOKCaLmny, JKYBaHHS HUM He Mae OyTH
BIIHOBIIEHE Y 0HOMY pasi.

[auienrn, CXMJIbHI J10 HANAMiB

Binomo, wo Xinononu MOZKYTb BHKIMKATH Hanmaan. 3 oGepesHicTio NPU3HAYalOTh TalieHTaMm 3
nopywentsam LIHC a6o y pasi nasphocti iHIMX (axTopis PH3HKY, 110 MOXKYTH BUKITHKATH Hanamu,
abo y pasi Hu3bKOrO Nopory no Hanaais. ¥V pasi Hananip MPUMHHATH JTIKyBaHHs MOKCH(IIOKCALHHOM
1 BIKMTH BiANOBIaHMX 3aX0/1iB.

IMepudepuuna HeHponaris

[MoBinomasnocs PO BUMAaIKH CeHCOpHOT abo CCHCOMOTOpHOI nofiHeliponarii, ska NepeTikae B
nmapecTesiio, rinectesiio, au3ectesiio abo cnabkicts, cepen NaUienTiB, ki npuitManu XiHonouy abo
dropxinononu, [Tauienram, sxi NPOXOASThL JiKyBaHHS MOKCH(]IOKCaLmHOM, peKoMeHayeTbes
iHpopmyBaT croro MKaps nepen mponoBKeHHIM MUKYBAHHA, AKINO BMHHKAIOTE TaKki CHMITOMH
Helponarii, sk Oinb, nedinns, a3pin Y ByXaX, OHIMIHHA KiHLiBOK aGo clnabKicTe, s TOTO, abu
TNIONEPEINTH PO3BUTOK NOTEHLiHHO HEBIJIBOPOTHOIO CTaHy (AuB. po3xin 4.8).

[cuxiuni peakiji
HeGaxani ncuxiynj peakuii MokyTE BUHUKHYTH HABITH nicns nepiuoro NPUHOMY XiHONOHIB, B TOMY
queni i MoKcHpokcaumnny, Y AYXKE pPIAKUX BUMajkax ACTIpECHBHI 260 NCUXOTHUHI cTany

fporpecysanu 1o cyiunaansuux aymok i CaMOTIOLIKOKE Hb, TAKUX SIK HAMID BUUMHHTH camory6cTBo
(aue. posnin 4.8). ¥ Pasi pO3BUTKY y nalicnTa Takux PEaKUIN, npunuHuTH Npuiiom MOKcHbIOKCaHHy

I BXHTM  BianoBigHux 3axoliB.  Pexomenmyerscs NOTPUMYBATHCS 00epekHoOCTI,  AKIO

MOKCHGJIOKCALMH  NMpH3HAaYaeThes MalleHTaM 3 MCHXOTHYHMMM CTaHaMmu abo- mattiéhram;-sxi B
aHAMHe3l MaloTk neuxiatpuuni 3aXBOPIOBAHIIS. R et

/

leapeﬂ, BUKIHKaHA EIHTHGIOTI/IK’dMH. BKJIIOYAIOYH KOJIIT ! i Hiee vk
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Hoeinomnsnocs NpO BHMAAKK niapel, BUKIMKaHO] aHTuGioTHKaMu (IBA), ta KOJITY, BUKIHKAHOTO
aHTUOIOTHKaMK (KBA), wmo Bkmouano nceBIoOMeMOpaHO3HUIT  KoTiT Ta J1apero, BUKIMKAHY




Clostridium difficile, i e 6ya0 nop’ssate 3 NpuHOMOM aHTHGIOTHKIB MHPOKOTro CMEKTPY, B TOMY
YHCITI | MOKCH(IIOKCALIMHOM: Taki CHMITOMM OXOIUNOIOTH AK NIerKy Alapelo, Tak i (araabHuii KomiT.
Tomy Baxc1uBO 3 yBaroio craBuTHes 10 TAKOrO AlarHosy cepej nawiexTie, sxi MEPEHOCATD CEPIHO3HY
Aiapero nix yac a6o micns BUKOpHCTaHHs MoKcuduokcaumny. Skuwo ouikyiotses a6o NiATBepIKeHi
ABA un KBA, noroune nikysanns aHTHOAKTEpialbHUMK 3aC06aMH, BKJI0YAI0UH MOKCH]IIOKCAMH,
HEOOXIiJIHO NMPUTTMHMTY | HeraliHO BKUTH BIAMOBIHMX TepaneBTHUHUX 3ax0/iB. Takos BXKHBAIOTD
BIAMOBIAHMX 3axoaip  indexuiiinoro KOHTPOMO sl 3HIKEHHS  PH3NKIB nepenau iHpexwuii.
[Ipenapartu, mo MPUTHIYYIOTE MepHCTANIBTHKY, MpoTHnokasani nauienTam 3 cepiosHoio aiapeeto.

HauienTn 3 tskoio0 miacteniero
Pekomennyerses 3 obepesxHicTIO 3acTocoByBaTH MOKCH(IOKCALMH A5 NauieHTiB 3 TSHKKOIO
MiacTeHi€ero, OCKinbKH MOXKYTb 3arOCTPUTHCSI CUMNTOMMU,

Tenauit i pospus 38’30k

Tenaunir i pospus 38’30k (30Kkpema, ane He 0OMEsKYIOUHCh, ypaXkeHHs aXignoBoro CYXOKHILISA),
IHOJIi JIBOCTOPOHHIM, MOYe BUHHKATH Sk MiHiMYM npotsarom 48 romuu micns N0YaTKy JIKYBaHHS
XIHONOHAMMU | TOpXiHONOHAMM: TaKosK TOBIZOMAANOCS NPO TaKi BUNAAKH HABITL Ticis JAEKITBKOX
MICALIB Micas npunuHenns miKyBaHHd., Pusnk TCHWHITY i PO3PUBY 3B’sI30Kk MiIBUIIYEThCS cepes
MALiCHTIB MOXKI0ro BiKy, Cepe/l MALIEHTIB 3 YPaKeHHAM HHpOK, 3 TPAaHCIUIAHTOBAaHUMHM LIITUMU
OpraHaMH i Takosk cepe/l NalieHTiB, ki MapaneybHO NPUIMAaOTh KOPTHKOCTEPOiIH. Tomy HeobxinHO
YHHKaTH OJHOYACHOTO NMpHifoMy KOPTUKOCTEPOILiB.

Ilpn  nepwmx nposisax TCHAUHITY (Gomoui HaOpAKW, 3ananeums) NPUNMHHUTH  MIpHiiOM
MOKCH(JIOKCAUMHY | PO3MVISIHYTH  MONIHBICTS AILTEPHATUBHUX  3ac00iB  mikyBanua. Hapgatu
BINOBIAHE JlikyBaHHs 1181 XBOPHX KiHUIBOK (iMoGinizauisg TOLO). ¥V pasi nposABiB TeHAMHONATIT He
BUKOPHCTOBYBATH KOPTHKOCTEPOTIH.

[MauieHTH 3 nopyueHHAM dyHKUIT HUpOK
INanienT noxunoro BIKY i3 3aXBOPIOBAHHAM HUPOK MAalOTh 3 obepexcnicTio npuitMatu
MOKCH(JIOKCALIMH, SKLIO BOHM He MOXYTb yTPUMYBATH HOPMANbHUI piBeris npuiomMy pinuuu,
OCKIJTBKH 3HEBOTHEHHS Opraiamy miaBuuLye pusni HUPKOBOT HEJIOCTATHOCTI.

Hopyiienns 3opy
Axiwo sinbyeaerses nopyiuenns 30py abo Oyab-siki ebexTh Ha oui, Heraiino 3BEPHYTHCS A0 OKYyJicTa
(muB. po3ainu 4.7 i 4.8).

ucriikemis

Ak iy Bunaakax 3 ycima inmmimu }ropxiHononamu, nosigomasocs NPO NMOPYILIEHHS PiBHSA [IOKO3U
B KPOBi, INO TaKoX BKJIIOYAJIO rinornikemito | rinepriikemito, BUKIMKaHe npuiioMom
MokcHbokcanny. Cepe NawienTiB, ki npoxoaunu NiKyBaHHs MOKCH(IIOKCAIIMHOM, JHCTAIKeMist
Tpalmjanacs B OCHOBHOMY B Mali€HTIB MOXHIOro BiKy 3 miaGeToM, siki napajienbHO NpuiiManu
NepopabHi rinoraikeMiyni 3acobu (Hanpuknaz, cyne(onincedoBuny) aGo incynin. Jlng nauiendris 3
iabeToM peKoMeHayeThes MPOBOJIMTH MOHITOPUHT 3a PiBHEM ITIOKO3H Y KpoBi (auB. pozain 4.8).

Hpodinakrrka peakuiii potouyransocri

Byno Busieneno, o xinononu MOXNKYTb IMiABHILYBATH (GOTOYYTAMBICTS y nmauientis. TIpore B pamkax
AocnigeHs 6yno NPOAEMOHCTPOBAHO, IO MOKCH(IOKCALMH HECe Me PH3HKH 1OJ0 BUHUKHEHHS
dorouyrnuocti. Ilpore naujentam Mg yac JiKyBaHHS MOKCH}IIOKCALMHOM PEKOMEHAYEThCS
YHUKATH AT YO-Bunpominiosanns aGo TPHUBANIOrO Ta/abo iIHTEHCHBHOTNO COMSYHOTO CRiTNA.

[auienty 3 nedinurom III0K030-6-hocdaT-nerinporenazu

[auientn, axi vy CiMEHHOMY aHaMHesi MmaloTh aKTyanbHUi  nediunt ToK030-6-hocdar

AETiAPOreHast, € CXUIbLHUMHN A0 TFeMOJNITHYHMX peakiliii nig uac NiKyBaHilg XiHOTOHAMM, Tomy nns

TaKMX MALIEHTIB CIIiA 3 06epeskHicTio 3acTocoByBatH MOKCH(OKCaLHH.

¢
i




[auieHTy i3 3ananeHHsgm nepiaprepianbHoOi TKaHUHK

Moxkcndnokcauun, PO3YHH 1nst in(y3il, npusHauenuii nume A8 BHYTPIIIHLOBEHHOTO BBEJCHHS.
Cnin ynukaru BHYTPILIHBOAPTEpPiaNbHOTO BBCACHHS, OCKINBKH MMi/ Yac 10K HIYHmuX AOCIIKEHD 610
BIABJICHO 3anajieHHs nepuaprepiansHoi TkaHHEy nicis BBeICHHS NIpenapaTy BKa3aHUM LLISIXOM,

Hanientu 3 ocobmmeumu VILIIIC
Kniniuna edexrnsnicts nicng BHYTPILIHBOBEHHOTO npukomy MoKcHbIOKcaluny s JIKYBaHHS

TatieHTu Ha HaTpiesiii gieri

[Ipenapat mictuts 678,6 Mr (npu6ausxo 29,52 mmons) HaTpilo Ha oxHY Ao3y. Lli mani marors
BPAaXOBYBATHCs NalieHTaMu, ki nepebyBaloTh Ha HaTpiesiii nieri.

Brpyuanns y Gionoriuni tecty

JlikyBanus Mokcugumokcarmnonm MOIKE BILUTHBATH HA NpOBeAEHHs GionoriunHoro TECTY 3 KyJETYpOIO
Mycobacterium Spp., NMpPUrHiYyOYK MikoGaKTepianbuuii picT, mo cnpuunnse TNICeBA0-HETaTUBHI
PE3YJIbTaTh y 3paskax, BigiGpanux Y NaLieNTIB, AKi NpuiimMaroTs MOKcHboKcauy,

Hauienty 3 indexuiamu, CPHYHHEHUMH MP3C
Moxkeundnokcauun ne PCKOMEHNIOBaHUH 1nist NikyBaHHS iH(eKuwiii, ciipuannenumn MP3C. YV pasi
04iKyBaHOT aGo MiATBEpKCHOT iHekniT, BruKmkaHoi MP3C, posnouary NKyBaHHA BiAMOBiZHMMU
aHTHOaKTepiaNbHUMK npenapatamu (auB. posain 5.1).

3acTOCyBaHHS iTam
Y 3B’13Ky 3 M0GiYHUMY BTMBAMY Ha XpsiuLi cepes Monoaux TBAPHH (A4B. po3ain 5.3), BUKOPHCTaHHS
MOoKcHdIoKecaunHy 1t i ninnitkam MoJioze 18 pokiB npoTunokasarno (aue. pozgin 4.3).

4.5 Bzaemonist 3 inmmmu JiKaPCLKUMH 3acobamu Ta inwi popmu B3aemopii

Bzaemonis 3 inmnumu JIKAPCHKUMH 3acobamu

AJNMTUBHUI BIWB Ha TNOIOBXEHHS inTepBany QT 3 Ooky MOKCH(]IOKCAUMHY Ta iHIIIX JiKapCchKuX
3ac00iB, AKI MOXKYTH nomoBxysatn intepean QTc, He MOyKHA BUKIIOUaTH. [le moxe MiZBULILYBaTH
PU3HK aputMmii winyHoukis, B TOMy umcni i torsade de pointes. Tomy onmHowacHuit MpHiioM
MOKCH(]IIOKCAUNHY 3 01HMM |3 HacTynHux 3acobiB NpoTHNOKazaHuii (nuB. posnin 4.3):

- @HTH-apUTMIYHUMHM 3acoBamu knacy TA (XiHiguHw, riAPOXiHiauHK, m3onipamigu TOLIO);

- @HTH-aPUTMIYHUMHU 3acoBamu knacy I (amionapos, conaton, poerinia, iGyrinin TOLLO);

= @HTUNCUXOTHYHUMU 3acobamu (beHoTiazynu, nimMosup, CCpTHHION, ranonepumon, CYJBTOMpI
TOWIO);

- TPULMKIIYHUMU AHTHICTIDECUBHUMH 3acobamu;

- ICBHUMU aHTUMIKPOGHUMHM 3aco6amu (caxBinagip, ca nprnokcauuy, eputpomiunn IV, nenramigum,
aHTUMaApiliHi 3acobu, 30Kpema ranoaHTpin);

- [ICBHUMU aHTHTICTAMIHHUMH 3ac0Gamu (tepdenanin, acTemison, misonacrin);

- iHIWMMHK 3acoBamy (umcanpin, BiHnamin IV, 6enpunin, Andemain).

IO MOXYTb 3HHXKYBATH piBeH) Kailo (neTnesuii Ta Tiasuanii AlypeTHKH, nociabnroroui 3acobu Ta
disionoriuni connopi Po34MHM [BHCOKi 103M], KopTHkocTepoinn, amodrepuumn B) a6o 3acobu, ski

Iicns mosropHoro AO3YBaHHS Cepen 310poBHX N0OPOBONBILB MOKcHpIIOKcaln MiABUINYBAB Cpax
AIFOKCHHY NpubGIU3HO Ha 30%, He BnMBaroun Ha MJIOLLY MiJl KPUBOIO Ta piens OCTaTO4HOT aii. J{ns
BHUKOpHCTaHHs nirokcuny oco6augi 3aCTEPEIKCHHS He BUMararoTsest. ITin uac AOCTIAKEHB, BUKOHAHNX
Ha 100poBONBISIX 3 AiabeTom, oaHOouaCHMi] NepopanbHui npuiiom Moxcnqﬁﬂorccaum{y pasom 3
rnibenknamigom BUKJIMKAB 3HUKEHHS NpuOIU3HO Ha 21% MiKOBOT 1a3MoBOT KoHueHTpauii'
riibenxnaminy. Moennanng MOKcH(IoKcauny i rnibenknaminy TEOPETHYHO MOYKE BHKAHKATH nerky
i nepexinHy rinepruikemio. Ilpore BusaBneni (apmakokiHeTHuHi 3miny g raibenknaMiny| He

Y S




BUKJTHKAN 3MiH papMaKoanHAMIYHKX NOKa3HUKIB (piBEHB IIIOKO3H Y KpOBI, incynin). Tomy skomuux
KJHIYHO 3HAUYIIMX B3aeMOiii Misk MOKCH(]IOKCALMHOM | rniGeHKIaminom ne criocrepiranocs.

3minu y MIH

[oBinomnsinocs 1IpO BENIMKY KINLKICTH BMNaakie, skj ACMOHCTPYBANIM [11ABUIIEHHS NepopansHOT
AHTHKOAryNAHTHOT Al cepex nauiewtis, sk NpufiManu autuGakrepianpui 3aco0M, ocobnmBo 1e
CTOCYETBCA XIHONOHIB, MaKpOTifiB, TETPALMKIIiHIB, KOTpUMOKCa30ny i aesikux uedanocnopunis. Jlo
(akTopis PHM3HKY BiHOCATL iHeKuiiiHi Ta 3ananbHi yMOBH, BiK Ta 3aranbuuii cTan nauienra. 3a yux
00CTaBHH Bay<Ko OUIHHUTH, Y4 cama iHbekuis, yu NiKYBaHHS 3MOIIH CHNPHYMHUTH nopyienus MIH

Kniniuni pocnimxenns MPOICMOHCTPYBAH BI/ICYTHICTH B3aeMoxil micns OHOYACHOro mpuiiomy
MOKCH]IOKcalny 3 HACTYNHAMKU  3acobamu:  paHiTuaum, npolenennn,  opanbHuMu
KOHTpauenTHpamu, 106aBKamMH Kabliifo, MapeHTepanslium Mopdinom, Teodininom, LUMKJIOCTIOPHHOM
abo itpakonazomnom.

Hocnimkenns in vitro 3 (epmenramu noacsroro lmToxpomy P450 nixreepnxyiors i JaHi. 3
YPaXyBaHHAM UMX pe3ynsTatiB, meTabosiuna B3aeMollis 3  epmenTamu uToxpomy P450
MaJlofMOoBipHa.

Bsaemozis 3 xapuopumu NPOAYKTAMHU
Moxenbnokcaunn e mae kniniuno 3HaYyIOT B3aEMOIT 3 XapuoBumu NpOAyKTaMu, B TOMy 4uci | 3

MOJIOYHHUMMU.

4.6 ®epruasuicrs, BaritHicTs i JlakTanis

BaritnicTp ,

Besneka sacrocyganng MOKcHDNOKcalMHy nin uac paritHocTi B JIIO/IHHKM  He JocitipKyBanacs.
Hocnimxenns na TBAPWHAX JIEeMOHCTPYRaIH PENPONYKTHBHY TOKCHUHICTh (IMB. posmin 23
Horenuiiinmii pusuk ans JMOJIMHU HeBigomuil, V 3B’SI3KY 3 €KCIIEPUMEHTAIbHIM PH3HUKOM ypakeHHs
¢ropxinosonamu koninHoro XpAlla y MOJIONMX TBAPHH i 3BOPOTHHX TNOLIKO/DKEHB Cyriio6iB, 10
cnocrepiranies y gireid, ski OTPUMYBAIIH  GTOPXiHONOHH, MOKCH(]JIOKCAUMH He MoBHHEH
BHKOPHCTOBYBATHCS Cepe/| BariTHUX 3KiHOK (muB. po3ain 4.3).

Tlonyeanus rpyanio

Hani crocoBHo xinok 3 JaKrauicto abo KiHok, ski FONYIOTE Tpyngio, Biacythi. Jani moxminidamx
AOCTIUKEHB MOKA3YIOTh, 110 Maja KUTbKICTh MOKCH(OKCcaunHy notpanise Y Monoko. V 3B’sa3ky 3
BIACYTHICTIO naHux s TIOAMHU |y 3B’s3Ky 3 CKCTICPUMEHTAILHUM  PU3HKOM  ypaskeHHsI
dbropxinononamu koninnoro XpALLA y MONOAMX TBAPUH, FOLYBAHHA Py LTIO IIPOTHIIOKA3aHe Mij yac
NiKyBaHHs MOKCHbIOKCAIHHOM (zuB posxin 4.3).

DepruneHicrs,

Hocnimkenns na TBapHHAX HE IEMOHCTPYIOTH YKOHOTO nopyueHHst peprunsHocTi (nuB. posain 5.3).

4.7 Bnue na sparnicrs KepyBaTH i BAKOPHCTOBYRATH MalIHHYy

Hocnigxenns womno BIIMBY MOKCH(IOKCALIMHY Ha 37aTHICTE KePYBaTH | BUKOPHCTOBYBATH MaIIHHK
He nposoanmuest. Ipore ¢ropxinononn, s TOMY 4HCHi i MoKcH(OKcaumn, MOXYThb CIPUYHUHSTH
MOTIPIIEHHS 31aTHOCT] MaujenTa KEpyBaTH 4 BUKOPUCTOBYBaTH Malllnny vepes peakuii 3 Goky [[HC
(Hanpuknan, 3anaMopOCHHSI, rOCTPa YH KOPOTKOYACHA BTpaTa 30py, 11B. po3zin 4.8) a6o rocTpy 4u
KOpOTKO4YacHy BTpaTy CBimomocTi (cuHKona, auB. poszmin 4.8). Tlauiecnrtam PEKOMEHAYEThCS
NONMBHTHCA, SIK BOHM MOIKYThH pearyBatH Ha npuiiom MOKcHpoKkeauny nepes  KepyBaHHAM
MauIMHoIO. g




4.8 Hebazxani edertn

HoGiuni peakuii, sxi CHOCTEpiranues Nig yac KiiHigHmx AOCMIDKEHB | 11po siKi MOBiAOMIIANOCS 'y
nicaspeecTpani i 3BiTax s MokcHpokeamiy 400 MT,  SIKHi  1HOJAEHHO npuiiMagcs

BHYTPIUIHEOBEHHUM  aGo NCPOpaNbHUM  WAAXOM  (nHIe BHYTPILIHbOBEHHO,

NOTIEpEMiHHO

[BB/nepopanso] ta NepopabHo), knacupikosano HACTYIMHUM YHHOM BIZNOBIAHO 10 TXHEO] YaCTOTH:

Oxpim HynoTH Ta Aiapet, yci no6iunyi peakwii cnocrepiranucs i3 yactororo HIKye 3%.

Y KoxHil rpyni 3a Hacrorolo, nobiyni peakuii MpEACTaBICHI MOPSAKY 3HUKEHHS PIBHSI TSXKKOCTI,

Busnaueno HaCTynHy yacrory:

- 4acro (Big > 1/100 no < 1/10)

- Heyacro (Big > 1/1000 po < 1/100)

- pinxo (Bix > 1/10000 no < 1/1000)

- Iyxe piaxko (< 1/10000)

- HEBIZOMO (He MOKHa OLiHUTH 3TiIHO 3 HASBHUX JIAHHX)

Knacucikaria
3a  cHcTeMamu
opraHis
(MedDRA)
Indexuii T2
3apakeHHs

Heuacro Pinko Hyxe pigio

Cynep-indexuii
uepes
PE3UCTEHTH]
Oakrepii  a6o
rpubKwu,
Halpukian,
OpaNbHUH i
BariHaILHUI
KaHIu103

Hesinomo

3axropoBanus Anewmig [TinsHieHHs PiBHS
KPOBOHOCHOT Jlelikonenis npoTpomMGiHy/

Ta Heiitponenis SHwxkenns MIH
JiMparuynoi TpomGounronenis ArpoHynOnHTO3

CHCTEM TpombGounrenis IMTarumTomeHis

Eosunoginis
KpoBi
Honopsxennst
npoTpomGilIoBOro
vacy/ITinBueHHs
MIH

3axBoproBaHHs
IMyHHOT
cucTemMu

Anepriuni peakuii
(amB. posnin 4.4)

AHadinakcig, y TOMY
YHCHI WOK, 1110 3arpoxye
KUTTIO (AMB. po31in 4.4)
Aneprivynuit HaOpsix/
Habpsk Ksinke (B TOMY
YHCTi, MTOTEHIIITHO
HeOE3NMEYHMI 15t KUTTS
HaOpAK roprami, aus.
posnin 4.4)

Enpoxpunni
3aXBOPIOBAHHSI

cekpeniy
aHTHIypeTUIHOrO
ropmony (CHCAT)

Iopywenns
MeTabonizmy i
XapyyBaHHs

Finepninigemis Finepriuikemis

Finepypukemis

CHRIpOM HeanekBaTHOT

Emouiiina
HecTadinbHicTD

Henpecis  (y nyxe
pinknx BHIIAZKaX

Heuxiarpuyni
MOpYLICHHsT*

TpusoxnicTs
[lcuxomoTopra

rinepakTHBHICTL/
30y KEeHHS

Henepconanizais -

Meuxotuuni peaknii (y
Ay)Ke piAKWX ‘BUMamkax
MEePEX0IUTh kY

y



NepeXoanuTL
CaMOHOIHKO,ZDKeHHH,

Taki Ak  cyiumpanphi
AyMKH  abo  crnpo6u
cyiuugy, nus.  posznin
4.4)

Fanonmnaniy

Henipiii

Iopywenus TConosuuii Ginp Iap- i nusactesis | Tinecresiz

HEpPBOBOY 3anamopouenus IMopywenns Hopywenns 3anaxip (B
cHceTemu* CMaKy (B Tomy TOMY YMCTTi aHOCMis)
YMCI — areB3is, y | AHomanbHi CHHU
nyxKe pinkux | Mopywenns
BUTIaKax) koopanHauii (B Tomy

Cnnyranicts
AesopienTauis
Hopyuienns cuy
(8 ocHoBHOMY -

Ta | YHCII MOpyUIeHHS X0,
0cobanBo yepes
3a1aMopoYCHHs)

Hananu, B Tomy umcni

Ge3coHHs) enijenTHyHi (nus.
Tpemop po3ain 4.4)
Bepruro [Topymenns yparu

CoHnusicts Topywenns mou
AMHesis

[lepudepiiina
HeliponaTis i
nojliHeiponaris

IMopyuwenns
30py*

IMopyienns 30py,
B TOMY  yucni
AHIUTOMNIs Ta
po3muTe GauenHs
(0ocoGmuBo nix yac

¥

CaMOITO KO IKEHHSI,
Taki K cyiuMpanbHi
AymEM  abo  crnpobu
cyiunmy, auB. posmin
4.4)

Tinepcresis

Koporkouacua BTpaTa
30py (0coGauBo mix yac
peakuii 3 Goky I[HC,
AuB. po3inu 4.4 14.7)

peakuii 3 Goky
LHC, nus. posain
4.4)
3axBoproBauus H3BiH y Byxax
BYXa I ByLIHOIr0 [Mopymenns Clyxy, B

npoxoay* TOMY  uMCIi  riyxorta

(3a3Buuait 3BOPOTHI)

Cepuegi IMonoexenns Tonoswenns QT TaxiapuTM™isi uyHoukis

3axBoproBaHHs | QT cepen | (muB. posuin 4.4) CuHkone (roctpa i
Mali€eHTIB 3 | Yacre cepueburrs KOpOTKO4acHa  BTpaTa
rinepkasniemiero Taxikapzis CBiOMOCTI)

(mB.  posminu | Murotnusa
431i4.4) Gibpunsauis
CreHokapis

Cyaunui Basoxunarauis I'ineprensis

3aXBOPHOBAHHSI linorensis

Po3nanu 3anuuwka (B Tomy

opramis YHCI cTaH acTMH)

JAUXaHHS,

FPYAHOT KJIiTKH

Ta

CepenoCcTiHASA

Posnanu 3 Goxy Hynora [Toripwenns Hucharis

HIKT bimoBanus areTuTy i | Cromarur
UlnynkoBuit Ta | 3mnkenns Konir, BUKJIMKAHU I
abaoMiHaNbH i npuHoMy ki aHTHGioTHKamu (B TOMyY
611b 3akpen qyuci
Hiapes Hucnencis neeBromeMOpanHuii

B3ayrrs KONT, 'y ayxe pinkux
Factpur BUMAAKAX MOMKE HecTH

Hecneungiyna apurmis
Torsade de Pointes (zup.
po3nin 4.4)
3ynuHka cepus
po3nin 4.4)

(nuB.

Backynirt




IMinsumenns
aminaszu

YCKIIaHEeHHs,
3arpoKyBaTH  KHUTTIO,
AUB. po3nin 4.4)

Hopymenns: 3 ITinBumenHs IMedinkosi Kosranuus DyAbMiHAHTHUI

0oky meuinku i TpaHCMiHa3K NopyIIeHHS (8 | I'enatur (B OCHOBHOMY | remarur, AKUI
JKOBYHHX TOMY BoE(eh} XOJIeCTaTHY Huif) MOTEHIIHO

HLISIXIB

MiBHILIEHHS JIAT)
[inBumenus
Ginipy6iny
[MinBuwenns
rama-riyramis-
TpaHcdepaszu
Iinsumenns
ankanin
docdarazu y
KpOBI

MPU3BOINUTH 110
MEYiHKOBOT

HELOCTAaTHOCTI, AKa
MOKe 3arpoKyBaTH
KUTTIO (B TOMY wymcni
baransni BHIIAAKH, UB.
po3ain 4.4)

3axBoproBanus Cepbin Byabosmi wkipui | Tocrpuii
WIKipH i Bucunu peakuii, sk CHHIPOM | reHepanizoBanuii
niguKipHoi Kpornup’siika CTiB@}iCEl-ﬂ)I(OHCOHa €K3aHTEMAaTO3HHUIT
KJITKOBHHH Cyxa wkipa abo TOKCHYHHUH | MyCcTynbo3
eninepmanbHuii (I'TET)
HEKpoIi3 (Moxe

3arpolKyBaTH  KUTTIO,
AMB. po3ain 4.4)
Pospus 38’530k (muB.
po3sain 4.4)

ApTpur

Purignicts M’ s3ip
3aroctpenns cumnTomis
TSKKOT MiacTeHii (aus.
po3nin 4.4)

3axBoproBanus
OnopHo-
pyxoBoro
amapary i
CIOJIYYHOY
TKaHUHU*

ApTnapris
Miasnris

Tenauuit (nus. po3ain
4.4)

Cymomu M’s13is
Cxopouenns m’sa3ip
Cnabkicts y m’s3ax

Pabnominios

3axBoploBanng
HHPOK Ta
CEYOBUBIAHNX
LISAXIB

31eBoAleHHS

[Mopyuiens byHkuit
HUPOK (B ToMy wpcyi
miauweHns ACK Ta
KpeaTuHiHy)

Hupkosa nenocratnicts
(auB. po3min 4.4)
Habpsxu

3arasbHi
posJaaan Ta
peakuii y micui
BBeleHHS*

ITorane
camonouyrrs (B
OCHOBHOMY
acTeHis abo
BTOMa)

Bounbosi BiguyTTs
(B TOMY unci Ginp
Y CHuHI, rpymsx,
yepesi Ta
KiHUiBKaXx)

[Tit
(Tpom6o-)de6ir
y micui indysii

Peaxuii y micui
iH’exuii Ta
iHDY3iT




Hactynni ne6axan; ebexTi MatoTh Ginpy BHCOKY vacToty B [V niarpyni NaLIEHTIB, Hesanexkuo BiZ
HAABHOCTI 4u BincyTHocT AOAATKOBOT OpanbHof Teparnii;

Yacro NiABUILEHM piBeHp rama-myTaMin—mamdpepaw

Heyacro: Taxiapurmis LIYHOUKIB, rinoTensig, Habpsiku, KoniTy, BHKITHKaHI aHTUGioTHKa M) (B TOMY

KHTTIO, JUB. po3pin 4.4), Hananm, Y TOMy wueni eninentuyp; (AMB. posnuin 4.4), ranouuHaniy,
YPAKEHHsI HUpoK (B TOMY “MCHl nifBumenns ACK Ta KpeaTuHiny), nupkopa HeloCTatHicTs (po3nin
4.4).

Hpo nyske piaxicyi BHNIAZIKK HACTYNHUX noBiymyy eexTiB nosinommusiy nicns nikyBanys IHIIEMM
d)TopxiHononamn, K Takox MOXYTb  BUHMKHYTH niig yac NiKyBaHHsI MOKCH]IOKCaIMHOM:
NiBUINEHHS BHYTpIlHBOUEpenHoro THCKY (BKTIOuaioyy TICEBONYXIMHY  ronoBHOG MO3KY)
rinepHatpiewmis, Finepkanbuiemis{, FEMOJTITHYHA aHeMmis, peakuii porouyrnupocr (auB. poznain 4.4).

Losinomnenns npo ni O3pioBati no6ivHi peaxiii
IoBinomnenns MPO Mi03proBaHi oGy peakuii nicng peecTpalii nikapcnkoro 3aco0y € BaskIBIMUY,
e no3ponse MPOJIOBKYBaTH MOHITOpHHT CMIBBiAHOLICHHS «KOPHCTL/pU3HK» cTOCOBHO niKapeeKkoro
3aco00y. Menuynux NPaUiBHUKIB MpocsTs MOBIAOMASTH Mipo Oynb-ski MiA03pIoBani no6iyy; peakuii
H€pes HaLioHanbHy CHCTEMY 3BiTHOCTI, Haseneny s Jlomatky V,

4.9 Mepenosypanns

Hicns sunagkosoro NepenosyBanHs ne PEKOMCHIYCThCS BiKMBATH creundivnmx KOHTp3axonie. YV
pasi nepenosysanms CliJI MpoBecTH CHMNTOMaTHYHE NTiKkyBaHms, Heobxinno nporogury MOHITOPUHT
EKT" yepes MOMIUBICTE MOKOBIKEHNS iHTepBany QT. OnHnouacne 3aCTOCYBaHHS aKTUBOBaHOrO
BYTiJIg 3 NnepopanbHoIO a6o BHYTPILIHLOBEHHOIO 10300 MOKCHDIIOKCaLMHY B 400 Mp 3HHU3UTH
CUCTEMHY nocTynHicTs Npenapaty Ginbu Hix Ha 80% aGo 20 % Bignosigno.

3acrocyBanns dKTUBOBAHOrO Byrijng pa MOYATKYy BCMOKTYBaHHS Mose OyTH KopucHuMm TSt
3anoliraHus HaJMIPHOTO 36inbleHng CUCTEMHOT aif MOKCM(bﬂorccaumxy Y BUNA/IKax nepenosyBanus
NePOpanbHUM LTIXOM.

5. PAPMAKOJIOT I BIACTUBOCT]
5.1 Papmaroannamiuni BJIACTHBOCT]
®Dapmakorepanesriumna rpyna: antubakrepianpui XiHOJIOHH, dropxinonouu, ko ATX:JOIMA14

Mexanizm gt}

Mokendnokcauun NpUrHivye GakTepianpyi TOToI20Mepasy Tany I (IHK-ripasy ta TOnoi3omepasy
IV), siki Heo6X i s pennikaigiy, TPAHCKPUIILIT Ta BiTHOBIEHHS GakrepiansHol JIHK.

(DaQMaKOKlHeTHLHIG/d@pMaKOQ HHAMIYyHe CHIBBIAHOIIEHHS

DropXiHonoun B6usaroTy Gakrepii 3anesxro BIAl KOHUEHTpauT. Dapmakoannamiyni AOCTIIKEHHS
$ropxinononip Ha MOAensx iHbekuii na TBApHHAX | B KoCHimkKeHHsX Ha JIOAAX NMOKA3yrOTk, 1o
OCHOBHUM BHM3Haua LHMM (akTopom eexTuBHOCTI € CMBBiNHOLIEHHSs T 24/M 1.

MexaHnizm C3UCTEHTHOCTI
24l 1SM PE3HUCTEHTHOCT]

CrifikicTs 10 dropxinononis mosxke BUHHKHYTY uepes myTawii JJHK-r pasu Ta Tonoisomepasn IV, Ixmi
MEXaHI3MH  MOdKyTH BKIIOYaTH  Hanmipuy eKenpeciio  edurokcHux HAcoCiB, HeNnpoHMKHicTL |
onocepenxosannii Ginkom saxucr HHK-ripasu, Cnin ouikysaru TCPEXPECHy pesHCTeHTHICTE Mis
MOKCH(IIOKCALMHOM Ta iHmmMy dropxinononamu. Ha aKTHBHICTB MOKcidnokcanuny pe BILIMBAIOTE
MEXaHI3Mu PesucTenTHOCTI, ceumgiypi M0 aHTHOAKTepianbHUX 33c06ip | HILIMX KJlacig,

Kourponpni TOYKH

Kaniniuni MJJ 1q KOHTPOJILHI ToukK AnCKoBOT nudy3ii ang MOKcHpaoKCamny (01.01.2012):




CnpuitHstausicrs PesucrenTthicTs

Staphylococcus spp.

S. pneumoniae

Streptococcus rpyn A, B, C, G

<15 MM

M. catarrhalis

Enterobacteriaceae

Heeunocneumgiuni
3HaYeHHs *

# Hesunocrenudiyni KOHTPOJIbHI  3HaueHHy Oynu BusHaueni g OCHOBHOMY Ha OCHOBI
Q)apMaKOKiHeanan/Q)apmaKoam{aMqunx AaHuX | He 3anexartb Bij Anctpubyuiit M1 nns
cneundiynux oprauismis. Bouy NMPU3HAYeH] Nule ans BUAiB, skuM me Oyno Bu3HaueHo HIEBHY

KOHTPOIbHI

Mikpo6iogoriuna YYTIUBICTE

IMowmpenicTy HabyTol pesucrenTHOCT] MOXe 3MIHIOBaTHCS B reorpadiuHomy BigHOWeHH] Ta
3alIeKaTh Bia uacy g OKPEMHX BHAIB, TOMy GaskaHa iHpopmaltis npo MicueBy PE3HCTEHTHICTS,
OCOOJIMBO Mpu NiKyBaHHi TsKKmxK indekuidl, V pasi HeoOXiaHOCTI cnin SBCPHYTHCS 33 MOPanoOK 110
daxiBus, sakuo micuesa MOWMKPEHICTE PE3UCTEHTHOCT] € TaKoro, MO 3acTocyBaHHs npenapary
NPUHANMHI 171 nesKuX BUaiB iHbeKwiii € mig nuTannsm,

3a3BHyaii uy B BUm -
ACpOOHI IpaM-1o3uTiei mix oopra
Staphylococcus aureus* +
Streptococcus agalactiae (rpynu B)
I'pyna Streptococcus milleri* (S. anginosus, S. constellatus and S. intermedius)

Streptococcus pneumonige®

Streptococcus pyogenes* (rpynu A)

I'pyna Streptococcus viridans (S. viridans, S. mutans, S. mitis, S. sanguinis, S. salivarius, S,
thermophilus)

AepobHi rpaM-HeraTHeH] mik 00praHismu
Acinetobacter baumanii

Haemophilus influenzae*

Legionella pneumophila

Moraxella (Branhamella) catarrhalis*
AHaepobHj MIiKpOOpraHnismu
Prevotella spp.

«IHwWi» Mikpoopranizm
Chlamydophila (C hlamydia) pneumoniae*
Coxiella burnetii
Mycoplasma pneumoniae*
Buau, post sicnx na6yra PE3HCTEHTHICTL MozKke
AepobHi rpam-nosutusni MIKpPOOprauizmu
Enterococcus faecalis*
Enterococcus faecium*

AepobHi rpam-tieratuspi MIKPOOpraHismu

Enterobacter cloacae*

HI3MH




Escherichia coli* #
Klebsiella oxytoca
Klebsiella pneumoniae* #
Proteus mirabilis*
AHaepobHi MIKPOOpPraHi3mMu
Bacteroides fragilis*
Criiiki 3a cBoero PHPOAOIO MiKpoopranizmu
AepobHi rpam-terarupsi MiKpoopraHizmu
Pseudomonas aeruginosa
* AKTUBHICTb 3a10BibHO MPOACMOHCTPOBAHA Y KIHIYHUX TOCIIIKEHUSX.
+tMeruumninopesncrentni S. aureus MAIOTL BUCOKY HMOBIPHICTb CTiiKOCTI 10 ¢ropxinonowis.
IMoBinomnanocs PO PIBEHb pesucTeHTHOCTI > 50% M0 Mokcidrokcauuny s criiikoro bi(e)
MeTHLMIIHY S. aureus.

#lltamu, mo Mponyxyiors ESBL, 3a3suuaii Takos crifiki 10 GTOpXiHOMOHIB. ]

5.2 ®dapmakoxkinernyuni BJIACTUBOCTI

Abcopuis Ta 6iogoctynHicTs

Iicna  onnopasosofi BHYTPILIHBOBEHHOT iHysii 400 wmr NPOTAroM | TrOAMHH MakcuUMwIbHA
KOHUEHTpallis y nnasmi kpogi npubnusuo y 4,1 mr/n crocrepiranocst HanpHKiHui iHOYsii, mo
BIMOBiTae CCPEAHbOMY 30IMBLIEHHIO NPUGIN3HO Ha 26% TMOPIBHSHO 3 THM, IO CIIOCTEPIracThest
Mmicns  nepopasnbHoro npuiomy (3,1 mr/n). 3Havenns AUC npudansHo 'y 39 Mrerom/n micis
BHYTDILIHBOBEHHOTO BBEACHHS JIMlIe TPOXH BUILE, HIX Mic/s NepopanbHOro npuiiomy (35mreroa/n)
BIZIMOBIHO 110 a6COMOTHOT GiomocTynHocTi npuGausno 91%,

Bincyrns norpe6a Y KOpWUryBaHHI no3u MOKCH(IOKCAUMHY 11 BHYTPILIHEOBEHHOIO BBEEHHS
3aJIeKHO Bin Biky aGo crari.

DapmakokineTHKa € NiniliHolo B Aianaszoni 50-1200 mr OIHOPA30BOT MepOpaNbHOT 1031, 10 600 Mr
OIHOPa30BOT BHYTPILIHLOBEHHOT 103H Ta 210 600 Mr ouH pas Ha 100y npoTsrom 10 quis.

Poznopinenns

Moxeudsokcauyn  memako PO3NOMINAETLCA Yy  NO3aCyAHHHI MpOCTOpH. PiBHOBaXHUI 06’em
posnoniny (Vss) cranosurs npubnnsno 2 n/kr. Jlocnimkenus in vitro Ta ex vivo NpoieMOHCTpPYBaK
3B’A3YBaHHA 3 Ginkamu npudnusHo Ha 40-42% wHesanexiio Bl KOHUEHTpauif npenapary.
Moxkcundiokcanun p OCHOBHOMY 3B’SI3YEThCS 3 CHPOBATKOBHM anp0yMiHOM.

HocaruyTi Mmakcumanbhi KOHUEHTpauii 5,4 mr/kr i 20,7 mr/n (cepenne FCOMETPUYHE) Y CIIM3OBIH
000JTOHI OpoHxiB Ta piovHI enitenianpHoj 000JIOHKH BIZAMOBigHO uepes 2,2 roguMHu nmicis
NEPOpaILHOro npuiiomy.

Binnosinnuii nix KOHUCHTpALLT B a1bBeOIIpHHX Makpodarax ctaHoBUB 56,7 Mr/kr. Yepes 10 rogun
nmicsis BHYTPilIHBOBEHHOMO BBCACHHS KOHUEHTpauis pignnu y WKipHUX Oynb6allkax cTaHOBMIA
1,75 mr/n. B IHTePCTHLIAbHI i piauui npodine yacy Hess’s3anoj KOHUEHTpauii, noxibHuit no
npodinio y niasmi, 3 He3s’s3amMy NIKOBUMH KOHLEHTpaLisiMHK 1,0 mr/n (cepenne reOMeTpUYHe)
AOCATAETECS NPUOIN3HO vepes 1,8 ron micis BHYTPIIHBOBEHHOIO BBEAECHHS 03H.

Biorpancdopmanis

Moxendnokcaimn npoxoanTs GioTpancdopmatito 1T }asu i BUBOIUTECS HUpKamu (pu6msno 40%)
I XOBYHUMH/heKanbHIM K (npubnusno 60%) wasxamu Y HE3MIHEHOMY B, a Takos Y BHTJIS
cynbpocnonyyens (M1) i FoKypoHriny (M2). M1 i M2 e exnnumu meTabonitamu, ski maroTh
SHAYCHHA U1 MOAUHMU, 06HIBa MIKpoGiooriuno HeakTHBHI,

Y KAHIUHEX 10CTi K HHsIX }basu I ta in vitro ne crnoer piranocst MeTaGosiuHmIx dapmakokineTnunmx
B3aEMOZIN 3 iHIIMMU NpenapaTtamu, ski nianaraoTs biorpancdopmaii I pasu za YYacTio (pepMeHTIRB
lmroxpomy P450. BincyTHi osnakn okuchoro meTabonizmy. A




BuBenenns

Moxkeudnokcauun supoantecy 3 MIa3MHU I3 CepesiHiM TepMinapHuM nepiosiom HaniBBUBEICHHS, 1110
CKnanae npubnusHo 12 ropuy. Cepentiii oyesuanumii 3arajbHUH KJipeHc nicis NpUHOMY 1031 400 mr
KOJIMBa€eThes BiA 179 no 246 ma/xe. Iicng BHYTPILIHBOBEHHOT iHy3iT 400 Mr Buainenns HEe3MiHEeHOro
Npenaparty i3 cevero craHoBMIO npubnusto 22 %, a 3 kajnom — npubansHo 26 %. BinHoenenns 1031
(He3Minenux npenaparis i metaGoniTis) cranoBMmo npudnusHo 98 % nicns BHYTPILIHEOBEHHOO
BBCACHHS nperapaty. Hupkosuii KJIPEHC CTAHOBUB npubinsHo 24-53 mn/xs, IO CBIYMTB mpo

Lopywenns Qyuryii HUPOK
DapmakokineTHyyi BIaCTUBOCTI MOKCHpIOKCALMHY icTOTHO He BIADI3HSIOTECA y mamientis s
MOPYWEHHAM (yHKLIT Hupok (BKmoualoyy KiipeHe Kpeatutiny > 20 ma/xe/1,73 m?). [Ipu 3umxenni
ynkuii Hupok KOHLeHTpauis meraGonity M2 (rmokypoHiny) 36inMbIIyeThes 10 2,5 pasiB (3
KJlipeHcoM Kpeaturiny < 30 ma/xs/1,73 M?).,

Ilopywenns Gyuryii nevinxy

Ha ocnogi (bapmakoxineTHunux AOCIIKEHb, MPOBenEHHX AOTeNep y mnauieHTis i3 nevinkopoio
HenocraTHicTo (A, B 32 Haiingom I1°10), nemoxmmgo BU3HAYUTY, UM € aKick BiqminHoCT] NOpIBHSHO
31 310pOBUMU A06POBOJILLsIMMU, Mopyenns Gynkuii nevinky By10 MoB’13aK0 3 BUIMM BIJIMBOM M |
Yy mnasmi, Toni sk Bnaum BUXiHOrO npenapaty 6yno MOpiBHAHHMM 3 BrAMROM Y 310poBuX
n06posonbuiB. Jlocsin KIHIYHOTO 34CTOCYBaHHS MOKCHGIOKCAUMHY MatjicHTam 3 IOpYILIEHHAM

GyHKUiT nevinky HEe0CTaTHI,

5.3 Nokainivmi namni 3 Oe3neku

Y 3BuuaiiHuX f0CcHimKeHNIX 3 MOBTOPHUMH N103aMH MOKCHGNOKCALIMH BUABME FeMAaToJIOrivHy Ta
TNICYIHKOBY TOKCHYUH|CT Y TPH3YHIB Ta HerpusyHis, Toxenunuit Binye na LHC criocrepiranu y Magi.
Li edexrn punmkanu micng MPUHOMY BHMCOKHX 1103 MOKCH(pNIOKcauuny ado micis TPHUBAJIOro
JiKyBaHHsI,

HE3BAXKAIOUH Ha Te, 1110 BUKOPUCTOBYBANHUCS Jlyske BUCOKi 1031 MOKcHbIoKcanuny.
Y nocnimxenni CTUMYJIOBAHHS  [OYATKY NiKyBaHHs ma lypax MokcH(pIOKcauy He OyB
KaHLEPOreHHUM.

In vitro mokeudnokcain BHABUB eniekTpodisionoriuni BnacTupoct CEpLUs, SIKI MOXKYTb BHKTMKATH
TonoBxeH st intepsany QT, Hapiry Y BUCOKHX KOHUEHTpauisix. [Tics BHYTPILIHEOBEHHOTO BBEACHHS
MOKCH(JIOKCaLHy cobakanm (30 Mr/kr BBeaeno npotarom 15, 30 a6o 60 XBHUJIMH) CTYMiHb
TonoBzkeHHs inTepany QT uiTko 3aneskan BiJl IBMAKOCT] HQy3ii, To6TO unm KOpPOTWINH Yac iHys3iT,
THM CHJIbHIILE NMOXOBIKEHHS intepsany QT. IIpu BBenenni nosu 30 mr/kr npotsirom 60 XBumuy
TonoBxkeHHs intepeany QT ne crnocrepiranocs.

Penponykrusni AOCTIKEHHS, NpoBeaeH] na HYpax, Kponukax i masnax; Bkasyiors pa T€; M0
BiIOyBaeThCs nepeHeceHHs MOKeuprokcaunny uepes nnancHry. Jlocnijskenns na wypax (s/B) Ta
MaBnax (B/B) He BUABMIM 03114k Tepatorentocti abo noripwenns (bepThnb}aOCTi rmicis BBeneHHs
MoKcudokcaumny. Jleio MiABHIICHA YacToTa Baj PO3BHTKY Xpebuie i pebep cnocq“qpiranacg y
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IONIB Kponukie, aje JIMIIC Npu 3acTocyBanHi o3y (20 mr/kr BHYTPILIHBOBEHHO), sKka Oyna
NOB’A3aHa 3 TSHKKOIO TOKCHYHICTIO g matepi. Binsnauanocs 30iMbIIeHHs YacToTy adopTiB y magn i
KPONIMKIB NPU Tepane Ty KOHUCHTpaWiax anst nuasmu KPOBI JIIOAMHH.

Binomo, mo XIHOMOHH, BKIIOuaIOY MOKCHIIOKCALMH, BUKNMKAIOTE YPAXKCHHA XpAUB OCHOBHUX
AIapTPO3HKUX CyriobiB y mononux TBApUH,

6. DAPMAIEBTAYH] XAPAKTEPUCTHUKU
6.1 Iepenix gonomisnmny peuoBnn

Cynsdar HAaTPil0 Ge3BOIIMI

Harpito anerar TpUriapar

Kucnora onroga, TILOJSTHA (7151 KOpUryBaHHs pH)
Bona ans in’exnji

6.2 Hecymicnicrr,

3 MOKcHbokcanmntom, PO3YHHOM Ans iH(ys3iT, HCCYMICHI HacTymHi PO3YHHM:

Xopuza Hatpiio 10% ato 20%

Bikap6onar Hatpiio 4,2% i 8.4%

Hpenapar ne 3mj IYKOTE 3 IHIIUMK 3aco0aMH, 3a BUHATKOM THX, IO BKasaHi y po3ini 6.6.

6.3 Tepmin npuaaTHocCTi
3 pokn.
[Tpenapat BUKOPHCTOBYIOTH Binpasy micns BIZIKDUTTS Ta/abo po3BeseHH s,

6.4 Cneuiannui BHMOrH 10 30epiranms
He oxonomxysary i e 3aMOpoIKyBaTH, (i1akon 30epiratu y 30BHimmij; Tapi JuIs 3aXHUCTy Bix mif

6.5 Cxaan i Bmicr €MHOCTI
MOKCH(];)HOKcauHH, POSHMH 115 1HQY3ii, 400 MI/250 My dacyrors y 6ini }iraxonn HoMiHATEHUM
006’eMom 250 w1 3 HOJIETHIIeHY HU3EKO] IIJIBHOCTI (LDPE), npunatroro UL (hapManeBTHYHOT
Ipoaykuii. ITakyBalHS MmicTurs 1, 10 a6o 20 ¢nakonis. He yel KoHTelinepu NpU3HaAYeHi g
npoJaxy.

PO3YHH ¢TI yTUizyBaTy,
Bussneno, uo HacTynHi cynyThi indysii CyMicHi 3 MOKCH(IIOKCauMHOM, PO3YHMHOM Ju1a indysiit, 400
MT:

Bona nna iH exwii,

Harpiio xnopup 0,9%,

Harpito xnopup OAHOMOJSIpHMIA,

['mokosa 5%/1 0%/40%,

Kennir 20%,

Pozunn Pinrepa,

Pozuny JIaKTatTy Hatpiro (Po3uyuy I apTMana, posuun Pinrepa JlaKTary).

Po3uuy MOKcHokcauuny nng iH}y3iit e cnig BBOAMTH OZHOYACHO 3 iHIIHMK NiKapcEKUMH
3acobamuy.

He BUKOPHCTOBYiiTe, sIKWIO € BHanwmi HacTikn abo Ko posyun KaJlaMyTHUIA,

Ipn HmzbkMx TeMnepatypax 36epiranns mosxe BUMagaTh ocan, sikuii SHOBY pO34MHATECS mnipy
KIMHaTHIi Tem nepatypi.

Tomy He PeKOMeHnyeThes OXOJIOMKYBaTH abo 3amo
3OBHIWIHII Tapi ang 3aXHCTY BIiA 1ii cBiTna,




7. BIACHUK PEECTPALIIHOT O CBIAOLTBA
BIOCEP C.A. [TAPEHTEPAJ] COJIIOUIHC IHIACTP]
9-# kM Hawionanpnoj Z0OpOTH TpMKaﬂa-HapMca, Taxciapx Tpukana, 42100, I'pewnis

8. HOMEP PEECTPALIITHOT O CBIIOLTBA
[puceoroeres HalioHalbHUM PETYIATOPHUM OpraHom OKpeMOi Kpainw.

9. IATA NEPILOf PE€CTPAIIIT/HOBTOPHOT PEECTPALLIT
Ipucsotoernes HalllOHalbHUM PErYIIATOpHIM opranom okpewmoj KpaiHu.

10. TATA HEPEFJISUIY
Ipuceoroerres HalioHaNbHUM PETYJSATOPHUM Opranom OKpemoT Kpaiuu.
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Package leaflet: Information for the user

MoxifloxacinVIOS

*R 400mg/250ml Selution for infusion

For use in adults.
Moxifloxacin

Read all of this lcaflet carefully before you start using this medicine because it contains
important information for you.

* Keep this leaflet. You may need (o read it again.

* If you have any further questions, ask your doctor. pharmacist or nurse,

* This medicine has been preseribed for you only. Do not pass it on to others. I may harm them,
even if their signs of illness are the same as yours,

* If you get any side effects, talk to your doctor, pharmacist or nurse, This includes a
side eftects not listed in this teaflet. Sce section 4.

y possible

What is in this leaflet

1. What Moxifloxacin Solution for infusion is and what it is used for

2. What you need to know before you are administered Moxifloxacin Solution for infusion
3. How to use Moxifloxacin Solution for infusion

4. Possible side effects

5. How to store Moxifloxacin Solution for infusion

6. Contents of the pack and other information

1. What Moxifloxacin Solution for infusion is and what it is used for

Moxitloxacin Solution for infusion contains the active substance moxitloxacin, which belongs
10 a group of antibiotics called fluoroguinolones. Moxifloxacin Solution for infusion works by
killing bacteria that cause infections if they are caused by bacteria that are susceptible to mox-
ifloxacin,

Moxifloxacin Solution for infusion is used in adults for treating the following bacterial infec-
tio
* Infection of the lungs {(pneamonia) acquired outside the hospital
« Infections of the skin and soft tissue

2. What you need to know before you are administered Moxifloxacin Solution for
infusion
Contact your doctor if'you are not sure if vou belong to a patient group described below,

9 not use Moxifloxacin Solution for infusion

- It you are allergic to the active substance moxifloxacin, any other quinolone antibiotics or any
of the other ingredients of this medicine (listed in section 6).

* If you are pregnant or breasi-feeding.

+ If you are under 18 years of age.

* If you have a history of tendon discase or disorder which was related o treatment with
quinolone antibiotics (sec sections Warnings and precautions and 4. Possible side effeets).

* I you were bomn with or have had any condition with abnormal heart rhythm (seen on ECG,
clectrical recording of the heart), have salt imbalance in the blood (especially low levels of
potassium or magnesium in the blood). have a very slow heart rhythm (called *bradycardia’),
have a weak heart (heart failare), have a history of abrormal heart rhythims, or you are taking
other medicines that result in abnormal ECG changes (see section Orfjer medicines andMoxi-
floxacin Solution for infusion).

This is because Mosifloxacin Solution for infusion can cause changes on the ECG, that is a
prelongation of the QT-interval i.c, delayed condaction of electrical signals.

« If you have a severe liver disease or liver enzymes (iransaminases) (hat are higher than 5 times
the upper normal limit,

Warnings and Precautions

Talk to your doctor before Moxifluxacin Solution for infusion is administered for the

first time

* Moxifloxacin Solution for infusion can change vour heart® 5, especially if you are female
or if you are elderly. If you are currently taking any medicine that decreases your blood
potassium levels, consult Yyour doctor before Moxifloxacin Solution for infusion is adminis-
tered (see also section Do 1oz use Moxifloxacin Solution for infusion and Other medicines
and Moxifloxacin Solution for infusion).

* If you suffer from epilepsy or a condition which makes you likely to have convulsions, tell
vour doctor before Moxifloxacin Solution for infusion is administered.

* If you have or have ever had any mental health problems, consult your doctor before Moxi-
floxacin Solution tor infusion js administered.

« If you suffer from myasthenia gravis using Moxifloxacin Solution for infusion may worsen
the symptoms of your disease. If you think youaie affected consuir your doctor immediately.
fyou or any member of your family have glucose-6-phosphate dehydrogenase deficiency (a
“are hereditary disease), inform your doctor. who will advige whether Moxifloxacin Solution
for infusion is suitable for you.

* Moxifloxacin Solution for infusion should be given intravenously (in the vein) only. and should
1ot be administered into an artery.

When using Moxifloxacin Solution for infusion

* If you experience palpitations or irregular heart beat during the period of treatment, you
should inform your doctor immediately, He/she may wish to perform an ECG to measure your
heart rhythm,

* The risk of heart problems may increase with increase of the dose and the speed of the per-
fusion into your vein.

= There is a rare chance that Youmay expericnee a severe, sudden allergic reaction (an ana-
phylactic reaction/shock) even with the first dose, with symptoms that may include tightness
in the chest, feeling dizzy, feeling sick or faint, or experience dizziness on standing. If this
happens, treatment with Moxifloxacin solution for infusion has to be discontinued imme-
diately.

* Moxifloxacin Solution for infusion may cause a rapid and severe inflammation of the
fiver which could lead 10 life-threatening fiver fuilure (including fatal cases, see section 4. Pos-
sible side effects). Please contact your doctor before you continye the treatment if you suddenly
start to feel unwell or notice Yyellowing of the whites of the eyes, dark urine, itching of the skin,
a tendency to bleed or disturbinces of thought or wakefulness.

* If you develop a skin reaction or blistering and/or peeling of the skin and/or wcosal re-
actions (see section 4. Possihle side effects) contact your doctor immediately before YOu con-
tinue the treatment,

* Quinolone antibiotics, including Moxifloxacis Solution for infusion, may canse convulsions.
If this happens, trearment with Moxitloxacin Solution for infusion has 1o be discontinued,

* You may experience Symptoms of nerve damage (neuropathy) such as pain, burning, tingling,
numbness and/or weakness cspecially in the feet and legs or hands and arms, If this happens,
inform your doc(orimmcdiarcly prior to continuing treatment with Moxifloxacin Solution for
infusion.

* You may experience mental health problems even when taking quinolone antibiotics, includ-
Ing Moxifloxacin Selulion for infusion. for the first time. In very rare s depression or mental
health problems have Jod to suicidal thoughts and self-injurious behaviour such as suicide at-
tempts (see section 4. Possible sic cffects) I you develop such reactions, treatment with Mox-
ifloxacin Solution for infusion has 10 be discontinued.

* You may develop diarrhoen whilst taking, or atter taking, antibjotics including Moxifloxacin
Selution for infusion. If this becomes severe or Persistent or you notice that vour stoo) containg

blood or mucus vou should stop using Moxifloxacin Solution for infusion Immediately and
consult your doctor, In thig situation, you should not take medicines that stop or slow down
bowel movement.

* Moxifloxacin Soiution for infusion may cause pain and inflammation of your tendons, even
within 48 hours of starting treatment and up to several months after discontinuing Moxifloxacin
Solution for infusion therapy. The risk of inflammation and rupture of tendons is increased if
you are elderly or if you are currently being treated with corticosteroids. At the first s
any pain or inflammation you should stop usi Moxifloxacin Solutio
atfected limb(s) and consult your doctor immediately, Avoid any unnecessary exercise, as this
might increase the risk of a tendon rupture (see sections 2. Do not use Moxifloxacin Solution
Jor infusion and 4. Possible side effects

* If you are elderly with existing kidney problems take care that your fluid intake js sufficient
because dehydration may increase the risk of kidney failure.

* If your eyesight becomes impaired or if you have any other eye disturbances whilst using
Moxifloxacin solution for infusion, consulf an eye specialist immediately (see sections 2. Dri-
ving and using machines and 4. Possible side effects) -

* Fluoroquinolone antibiotics may cause disturbances in blood sugar, including both a decrease
in blood sugar below normal levels (hypoglycemia) and an increase in blood sugar above nor-
mal levels (hyperglycemiay), In patients treated with Moxifloxacin Solution for infusion, dis-
turbances in blood sugar oceurred predominantly in elderly patients receiving concomitant
treatment with oral antidiabetic medicines that lower blood sugar (e.g. sulfonylurea) or with
insulin. If you suffer from diabetes, your blood sagar should be carefully monitored (see section
4. Possible side effects).

* Quinolone antibiotics may make your skin become more sensitive to sunlight or UV light.
You should avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed
or any ather UV lamp while using Moxitloxacin Solution for infusion.

* There is limited experience on use of sequential intravenoussoral Moxifloxacin Solation for

infusion for the treatment of infection of the lungs (pneumonia) acquired outside the hospital.

* The efficacy of Moxifloxacin Solution for infusion in the treatment of severe burns, infoctions
of deep tissue and diabetic foot infections with osteomyelitis (infections of the bone marrow)
has not been established.

Children and adolescents

This medicine must not be administered (o children and adolescents ander the age of 18 be-
cause c¢tficacy and safety have not been established for this age group (see section Do not use
Moxifloxacin “00mg 250m! Sotution Jor infusion).

Other medicines and Maxifloxacin Solution for infusion

Tell vour doctor or pharmacist if you are taking, have recently taken or might take any other
medicines besides Moxifloxacin Solution for infusion.

For Moxifloxacin Solution for infusion, be aware of the following:

* If you are using Moxifloxacin Solution for infusion and other medicines that affect your
heart there is an increased k for altering your heart thythm. Therefore, do not us¢ Moxi-
fl in Solution for infusion together with the following medicines: Medicines that belong to
the group of anti-arrhythmics (e.g. quinidine, hydroquinidine, disopyramide, amiodarone, so-
talol, dofetilide, ibutilide), antipsychotics (c.p. phenothiazines, pimozide, sertindole, haloperi-
dol, suitopridc), tricyclic antidepressants, some antimicrobials (e.g. saquinavir, sparfloxacin,
nfravenous crythromyein, pentamiding, antimalarials particularly halofantrine), some antibis-
tamines (e.g. terfenadine, astemizole, tizolastine), and other medicines (e.g, cisapride. intra-
venous vincamine, bepridil and diphemanil).

* You must tell your doctor if' you are taking other medicines that can lower your blood potassium
levels (e.z. some diuretics, soie laxatives and enemas [lurge doses) or corticosteroids [anti-
inflammarory drugs}, amphotericin B) or cause a slow heart rate because these can also increase
the risk of serious heart rthythm disturbances while using Moxifloxacin Solution for infusion

* If you are currently taking oral anti-coagulants (c.g. warfarin), it may be necessary for your
doctor to monitor your blood clotting times.

Moxifloxucin Solution for infusion with food and drink,
The effect of Moxifloxacin Solution for infusion is not influenced by food including dairy
products.

Pregnancy, breast-feeding and fertility

Do not use Moxifloxacin Solution for infusion if you are pregnant or breast-feeding.

If you are pregnant or breast-feeding, think You may be pregnant or are planning to have a
baby, ask your doctor or pharmacist for advice before using this medicine,

Animal studies do not indicate thar your fertility wili be impaired by using this medicine.

Driving and using machines

Moxifloxacin Solution for infusion may make you feel dizzy or light-headed, you may experi-
ence 4 sudden. transient loss of vision. or you might faint for a short period. If you are affected
n this way do not drive or operate machincry.

Mexifloxacin Solution for infu fon contains sodium
This medicinal product contain. 678.6 mg (approximately 29.52 mmol) sodium per dose. To
be taken into consideration by patients o a controfled sodium diet.

3. How to use Moxifloxacia Solution for infusion
Moxifloxacin Solution for infusion will always be given to you by a doctor or healthcare pro-
fessional,

The recommended dose for adults is one bottle onee daily.

Moxifloxacin Solution for infusion is for intravenous use, Your doctor should ensure that the
infusion is given at a constant flow over 60 minutes.

No adjustrment of the dose is required in clderly patients, patients with a low bodyweight or in
patients with kidney problems.,

Your doctor will decide on the duration of your treatinent with Moxifloxacin Solution for infu-
sion. In some cases your doctor may start your treatment with Moxifloxacin Solution for infu-
sion and then continue your treatment with Moxifloxacin tablets,

The duration of treatment depends upon the type of infection, and how well
treatment but the recommended durations of use are:

-Infection of the lungs (pneumonia) acquired outside the hospital 7

Most patients with pneumonia were switched to oral treatment

within 4 days. i
¢
-lnfections of e skin and soft ssue 7 - 21 days §
For patients with complicated skin and skin structure mfect nsthe 'du

s cdpdu
yenous trealment was approximately 6 days and the averagd oderall diration-of
tusion followed by tablets) was 13 days, LIRS
It is importara that you complete the course of treatment
afew days. If you stop using this medicine too s\éo# \o’iﬁx
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cured, the infection may retum or your condition may get worse, and you may also create a
bacterial resistance 1o the antibiotic.

The recommended dose and duration of treatment should 1ot be exceeded (see section 2. What
youneed 10 know before you qre administered Moxifloxacin Solution for infusion, Warnings
and precautions).

If you receive more Moxifloxacin Solution for infusion than you should
If'you are concerned that You may have received 100 much Moxifloxacin Solution for infy-
sion, contact your doctor immediately.

If you miss a dose of Moxifloxacin Solutien for infusion
If you are concemned that You may have missed a dose of Moxifloxacin Solution for infusion,
contact your doctor immediately,

It you stop using Moxifloxacin Solution for infusion

[f'the treatment with this medicine is stopped too soon your infection may not be completely
cured. Consult your doctor if you wish to stop the treatment with Moxitloxacin Solution for
infusion or Moxifloxacin tablets before the end of the course of treatment.

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or
nurse.

4. Possible side effects

Like all medicines, this medicine can cause side ctfects, although not everybody gerts them,
The following side effects have been observed during treatment with Moxitloxacin Solution
for infusion. The frequency of possible side effets listed below is defined using the following
convention:

Common: may affect up to 1 in 10 people

Uncommon: may affect up to 1 in 100 people

Rare: may affectup to 1 in 1,000 people

Very rare: may atfect up to 1 in 10,000 people

Infections
Cominon: Infections caused by resistant bacteria or fungi e.g. oral and vaginal

infections caused by Candida

Rlood and Lymph System

neommon: Low red blood cell count, low white blood cells count, low numbers of spe
cial white blood cells (neutrophils), decrease or increase of special blood
cells necessary for blood clotting, increased specialised white blood cells
(eosinophils), decreased blood clotting
Very rare: Increased blood clotting, significant decrease of special white blood cells

(agranulocytosis)

Allergic Reactions

Uncommon: Allergic reaction

Rare: Severe, sudden generalised
shock (e.g. difficulty in bre thing, drop of blood pressure, fast pulse),
swelling (incl. potentially life-threatening swelling of the airway)

allergic reaction incl, very rarely life-threatening

Changes in Laboratory Test Results

Uncommon: Increased blood lipids (fats)

Rare: Increased blood sugar, increased blood uric acid
Very rare: Decreased blood sugar

Psychiatric Effects

Uncommon: Anxiety, restlessnes /agitation
Rare: Emotional instab, ty, depression (in very rare cases leading to self-harm,

such as suicidal Ideations/thoughts, or suicide attempts), hallucination
A feeling of self-detachment (not being yourself). insanity (potentially fead
ing to sclf-harny, such as suicidal ideations/thoughts. or suicide attempts)

Very rare:

Nervous System
Common:
Uncommon:

Headache, dizziness
Tingling sensation ( pins and needles) and/or nambness, changes in taste (in
very rare cases loss of taste), confusion and disorientation, sleep problems

(predominately sleeplessness), shaking. sensation of dizziness (spinning or
falling over), sleepine

Rare: Imipairment of skin sensation, changes in smell (incl. loss of smell), abnor
mal dreams, balance disorder and poor co-ordination (due to dizzin
vulsions, disturhed conceniration, impaired speech, partial or total loss
memory, trouble: ociated with the nervous em such as pain, burning,
tingling, numbness and/or weakness in extremitios

Very rare: Increase of skin sensitivity

Eye

Uncommon: Visual disturbances incl. double and blurred vision

Very rare: Transient loss of vision
Ear
Rare; Ringing/noise in the ears, hearing impairment including deafness {usually

reversible)

Cardiac System (see section 2. What you need to Fnow befiwe you are administered Moxi-
floxacin Solution for infusion)

Common: Change of the heart thythin (ECG) in patients witl low blood potassium level

Uncommon: Change of the heart thythm (ECG, palpitations, irregular and fast heart
beat, severe heart rhythm abnormalities, angina pectoris

Rare: Abnormnal fast heart rhythm, fainring

Very rare: Abnormal hieart thythms, life-threatening irrcgular heart beat, stopping of

heart beat

Vascular System
Uncommon:
Rare:

Widening of blood vessels
High blood pressure, low blood pressure

Respiratory System
Uncommion: Difficulty in breathing incl. asthmatic conditions.

Gastrointestinal System

Common: Nausea, vomiting, stomach and abdominal ache, diarrhoea

Uncommon: Decreased appetite and food intake, wind and constipation. stomach upset
(indigestiou/hcartbum), inflammation of the stomach. increase of a special
digestive enzyme in the blood (amylase)

Rare: Difficulty in swallowing, inflammation of the mouth, severe diarrhoea con

taining blood and/or mucus (antibiotic associated colitis incl. pseudomem
branous colitis), which in very rare circumstances, may develop into compli
cations that are life-threateni g

Liver
Comrmion:

Increase of a special liver enzyme in the blood (transaminases)
Un\:(!mm()n: %)

Impaired liver function (inc]. increase of 4 special liver enzyme in the blood
(LDH)), increase of bilirubin in the blood, increase of a special liver enzyme
in the blood (gamma-glutamyl-transferase and/or alkaline phosphatase)
Jaundice (vellowing of the whit of the eyes or skin). inflammation of the liver
Fulminant inflammation of the |iver potentially leading to life-threatening
liver failure (incl. fatal cases)

Rare:
Very rare:

Skin
Uncommon:

Itching, rash, skin hives, dry skin
Very rare: it y

Alterations of the skin and mucous membranes (paintul blisters in the
mouth/nose or at the penis/ agina), potentially life-threatening (Stevens-
Johnson-Syndrome, toxic epidermal necrolysis)

Inflammaton of blood vessels (signs could be red spots on your skin, usa
ally on your lower legs or effects like joint pain) (very rare side effect)

Muscular and Joint System

Uncommon: Joint pain, muscle pain
Rare: Pain and swelling of the tendons (tendonitis), muscle cramp, muscle twitch

ing, muscle weakness
Rupture of tendon, inflammation of Jjoints, muscle rigidity, worsening of the

Symptoms of myasthenia gravis

Very rare:

Kidney
Uncommon: Dehydration
Rare: Kidney impaitment (incl. increase in special kidney laboratory test results

Tike urea and Creatinine), kidney failure

General Side Effects

Uncommon: Feeling unwell ( predominantly weakness or tiredness), aches and pains such
as back, chest, pelvic and extremities pains, sweating
Rare: Swelling (of the hands, feet, ankles. lips, mouth, throat)

Infusion site
Common:
Uncommon:

Pain or inflammation at injection site
Inflammation of a vein

The following symptoms have been observed more frequently in patients treated intra-
venously:
Common: Increase of a special Tiver enzyme in the blood (gamma-glutamyl-trans
ferase)

Abnormal fust heart rhiythm, low blood pressure, swelling (of the hands,
feet, ankles, lips, mouth, throat), severe diarrhoea containing blood and/or
mucus (antibiotic associated colitis) which in Very rare circumstances, may
develop into complications that are life-threatening, convulsions, hallucina
tion, kidney impairment (incl. increase in special kidney laboratory test re-
sults like urca and creatinine). kidney failure, Furthermore, there have been
very rare cases of the following side effects reported following treatment
with other quinolone antibiotics, which might possibly also occur during
treatment with Moxifloxacin 460mg /250ml Solution for infusion: in
creased blood sodium levels, increased blood calcium levels, a special type
of reduced red blood cell count (haemolyticanaemia), muscle reactions with
muscle cell damage, increased sensitivity of the skin to sunlight or UV light.

Uncommon:

Reporting of side effects

If you get any side effects, talk 10 your doctor ar pharmacist. This includes any possible side
effects not listed in this leaflet. By reporting side effects you can help provide more informa-
tion on the safety of this medicine,

5. How to store Moxifloxacin Solution for infusion

Keep this medicine out of the sight and reach of children,

Do not use this medicine after the expiry date which is stated on the label of the bottle and on
the carton. The expiry date refers to the last day of that month,

Do not refrigerate or freeze, keep the bottle in the outer carton to protect from light.

Use immediately after first opening and/or dilution.

This product is for single use only. Any unused solution should be discarded.

At cool storage temperatures precipitation may occur, which will re-dissolve at room tempera-
ture.

L}o niol use this medicine if you notice any visible particulate matter or if the solution is
cloudy.

Do not throw away any medicines via wastewater or houschold waste. Ask your pharmacist

how to throw away medicines you no longer use.
romment.

These measures will help protect the envi-

6. Contents of the pack and ether information

What Moxifloxacin Solution for infusion contains

* The active substance is moxifloxacin. Each bottle contains 400 milligram moxifloxacin (as hy-
drochioride). 1 milliliter contains 1.745 milligram moxiflexacin hydrochloride,

* The other ingredients are sodium sulfate anhydrous, sodium acetate trihydrate, acetic acid (for
pH adjustment), water for injections (see section Moxifloxacin Solution for infusion contains
sodiun)

What Moxifloxacin Solution for infusion looks like and contents of the pack
Moxifloxacin Solution for infusion is a clear yellow solution, with pH 4.4-4.6, free from visi-
ble matter with osmolalify ranging from 270 - 320 mOsm/kg,

The solution for Infusion Moxifloxacin 400mg/250ml is filled into a white Low Density Poly-
ethylene (LDPE) botile of 250 mL nominal capacity suiiable for pharmaceutical solutions.
Packs contain 1. 10 or 20 bottles.

Not all pack sizes may be marketed.

This medicinal product is authorised in the Member States of the EEA under the follow-
ing names:

Moxifloxacin VIOSER 400mg/250mi

This feaflet was last revised in October 2017
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DOALO 08N YIDY Zpiong:
Mmpogopize yia toy Zpioty

Moxifloxacin VIOSER 400mg/250ml
d1ddlvpa ya £yyvon
I yprjon oe evijhikeg.
Moxifloxacin
Alal}dcrs TPOGEKTIKG 0X6KIpo To PV 0dNYIOY ypriong wpry
CPYLOETE VA YPNGIROTOIEITE VTS To Qappaxo, Sr6Tu neplapfa-
VEL onpavTikés hnpogopicg Y\ oag.
* DuAdéte avt 10 PHANO odnyidv xpriong. Towg ypeastei v to
dafaoere Eava.
* Ed&v éxete nepatépw anopie, pwtiote Tov YWtpd, Tov pappio-
KOTo16 1§ TV voGoKo|10 oQg.
* H ovvtayn yia avté 1o PEPLAUKO YOPNYHONKE OMOKAEGTIKG Yl
cag. Aev mpénet va Sdoete to P&ppaxo og drlovc. Mrnopei va
ToVg mpokaAécer PAESN, axd fa Kot 6tav ta svpmtdpaTa mg
acBévetag toug sivar idio; He ta dikd cag.
Edv mapamnpicete xémowa avembountn evépyela, EVIUEPWOTE
TOV YTPo, TOV QOppaKoToLd 1 TOV VOG0KH10 G0g. Avtd 1oydel
Koty kGOe mbov avemboumm evépyeio mov Sgv avagépeTat
GT0 PGV PVUALO 08MyIdDY xpnone. Biéme napdypago 4.
Tvrepiéyer To mapov gvino 00N YLOV:
1. Tu givon to Moxifloxacin Sibiopa yia éyyvon kar mowa efvar n
xpMon tov
2. Ty npéner va yvopilete PV ypnoononoete 1o Moxifloxacin
didhvpa yo éyyvon
3. Hog va ypnoyonowjoete 1o M oxifloxacin Si6dvpa yio £yyvon
4. IBavég avemvpmreg evépyeleg
5. o va purdooete to Moxifloxacin Badvpo v éyyuon
6. Ilepieydpevo e Guokevaciog Kat Aorég TANPOYopieg

1. Tugivar To Moxifloxacin dudlopa v fyyven ko moa sivar
n xpfien Tov

To Moxifloxacin Swihvpa yio éyxvon mepiéyet T dpacTikn ovaio
moxifloxacin, n omoia avijker oe Hio opédo avtiBlotikdy mov ovo-
pélovrat @boplokvorévec. To Moxifloxacin Budhupa yia éyyvon
dpa katacTpépovrag Boaxtipio mov mpoxarotyv AopdEeg edv avtég
TPOKArOVVTAL amd Baktiipia evaictnta o moxifloxacin.

H yprion tov Moxifloxacin didopa yia éyyoon etvar Yo EVAALKEG
1o Bepaneia tov Tapakite Baxnprokdv rowdEewv:

Aotuwén tov tvevpdveoy (mvevpovia) amoxmBsica EKTOG VOGOKOLEIOD
AowpdEeig Tov dépuatoc kat tov ReAAK®OV fopicov

2. Tumpéner va yvopilers TPV YpnoipomoneeTe 0 Moxiflo-
xacin Svhvpa yia £yyvon

ZvupBovAevreite Tov yiotpd oog av dev gloaote aiyovpor bt aviKeTe
oy Kanyopia acbevidv mov neprypépsra TUpoKETeo.
Mny ypnoporoujoete To Moxifloxacin Sidhopa yro éyyvon:

* Ze nepintoon ardepyiac om Spactiki] ovoio moxifloxacin, oe
Kamola GAAN oVTIBOKTNPLOKT] KIVOAGVY 1 og omoodnmote GAko
and Ta GLETATIKE AVTOD TOV Qappdxov (avapépovra oV
TaApAYPaQo 6).

* Edv eiote éykvog 1) Onrdlete

* Edv eiote nhkiag k6t tov 18 e1dv

* Edv éxete wtopixd mabfoeng TV tevéviay 1 dvcrertovpyia
7oL oyetifeton pe ™ Oepameio pe Kevohoveg (BA. mopayphgoue
Tposidoromjoeic Koy mpopviddeic kon 4. ITibavéc avemBounteg
evépyeleg).

* Edv éyete ex yeveric 1 efyare elpavicet taboroyikég
KOTAOTAGELG fe avdpolo kapSiakd pLORO (paivovtar oto HKT,
NAEKTPUN KaTaypaer e Kapdidg), ennpeacpuévec TILES TOV
Ghatog 670 aipo (Waitepa XAHMAEG GUYKEVTPDGEIC KaAion ul
payvneiov oto aipa), éxete mod apyd xapdiakd puOus
(Bpadvkapdia), éyete adbvaun kapdid (xapdiakn averdpxeia),
éxETE 1GTOPIKD atapayiis Tov kopdiokon pLOUoY 1 edv
AapBavete 6o pappaka mov cuvielody o€ maboroyikég
petaforés tov n?\zkrpOKap&oypacpmta‘rog (BA. mapaypa-

90 Ala phpuare ko Moxifloxacin Siihpa yia &yxoom). Avtd
ovpaiver ywri to Moxifloxacin Suddvpa yia dyxuon pmopei va
TpoKaréael petaBolréc oto nAextpokapdioyphenpa,

GUYKEKPLLEVH TV EMIKLVOT TOV Staotinatog QT, Mmhadn
empPpdaduvon oty YOYHOTNTA TV NAEKTPIKGY ONUETOV.

* Edv éyete cofapn nroaticn Tabnon M nratikd évlopa
(Ipuvcaulvdceg) 5 popéc vymrdtEpa a6 Ta avoTata
PLGLOAOYIKG Opic.

Hpostﬁorrmﬁcmg Kal wpopuldterg
AngvBuvlsite oTov T1aTpd cag Tpv cag xopnyn0ei To Moxiflo-
xacin d1Givpa yia éyyvon na TPAOTH Popé

* To Moxifloxacin S1idope 1o éyyuon Lwopet va petaBaier o
x])zkfpoxapﬁloyp(i(pnpa ™S Kapdiag cag, Wiaitepa edv eiote
yovaike | nAikiwpévog. Av eni tov napovTog AapPhverte
KGO0 9APRaKo To omoio pewdvel ta enineda kariov 61o
aipa, cvpBovievreite Tov YTPS Gag TPW g xopnynOei to
Moxifloxacin Séhopa ya éyyvon (Bi. emionc Tig
napaypdpovg Myv xpnoyonoioete to Moxifloxacin StaAvpa
Yyl éyyoon ke Aha pépuaxa ka Moxifloxacin S6wpa yia
yyoon).

* Edv vropépete and emMyia M e kotéotacn mov umopel va
OO TPOKAAEGEL 6T aoHoTG, EVIUEPDOTE TOV Y10TPH Gaag TPV
60g xopnynOei to Moxifloxacin ddvpa yia Eyyoon.

* Edv éyete 1 elyate noté xdmowa YUeTpIKa pofinuarta
vyelag, emkowmviiote HE TOV Y1aTp6 S0g P 6ag xopnyn i to
Moxifloxacin Siivpa yio éyyoon.

* Eav ndoyete and puochéveia gravis 1 ypnion tov
Moxifloxacin 816vpa yia &yxvom pnopel va emdevooel Ta
SLUTTOUATE ™G T6BNoN¢ oag. Edv vo picete 6t ennpedleote,
ovpfovievteite apdons Tov yatpd cag.

* Edv gosig M kdmoto péhog NG OIKOYEVELAG 6ag £xel Ehewm g
apUSPoYOVisT|S TN 6-Pwspopikiic INwkélne (e oréavia
KAnpovopikh taonon), EVIIHEPDGTE TOV Y10TPd GO, 0 omoiog
Ba cog svpBoviéyer katd 1660 10 Moxifloxacin S162vpa yia
éyyvon eivan KoteAinio Yio €00G.

* To Moxifloxacin Si6hvpa Y €yxvon mpémet va yopnysitat
evooPAéPia (ot réPa) névo, ko de O mpémet va, xopnyeitar
oe apTnpida.

Orav ypnowonoisite to Moxifloxacin iéivpa T £yyvon

* Av aolOavieite aicOnpa nadpdv 1 UKavOVIoTO Kapdrokd puo-
16 Kotd T SiGipreta g Oepaneiog, Oa mpénct vo, SynUCpooLTe
QUECKG TOV Y1aTpd Gag, AvtogM pmopet vo amogacice ™m
devépyela nkamponcap&oypa(pﬁuarog Yo va. EKTYUNCEL ToV
Kapdiakd pubud cag.

* O Kiviuvoes KapStaxdy emmiokdy umopel var owénbel pe
ov€non g 86ong kar g TaxdTag g éyxuong om ©réBa.

* Yrbpyet jua ondvio, mepintoon va coufel o cofapn,
Sapvikn alhepyiky avtidpaon (avtiSpaon avapuiagiog/ cok)
OKOHA KOL [1g TNV TpATN 3601, GLPRTGLATA TOV umopei va
mepapPévovy oeikipo 6To oTiifog, aictnpa CaAng, aicOnua
acbévelag 1 Amofopiag, 1 opbostatikn LaAn. Eqv ovpfsi
avt6, m Bepansio pe To Moxifloxacin ddhopa yia Eyyvon
TPETEL VA OTAR T OEL apéome.

* To Moxifloxacin S opo Yo Eyyuon propei va
TPOKaAEcEL Tayeia Kal cofapi nroatkny @Aeypovi] mov Oa
Hmopodoe va odnynoet og AmeANTIKN Yo T Con nraTiky
averdpketo (copmepthapfovopdvay Oavatnedpav
nepurtdoewy, BA. mapdypao 4. [Mifavéc avemOvunreg
evépyereg). Topaxaheichs va EMKOWWVIGETE [UE TOV Y1aTPH oag
Tpwv ovveyicete ™ Beponeia, edv Eugvicd apyicete va
abaveste kakovyia 1 TopATNPHGETE KITPIVIGHA TOL AgvKoD
HEPOUG TOV TGV, GKOVPa obpa, payodpa Tov 8éppoatog, tdo
apoppayiag 1 Statapayés ot oKréym M v eypriyopon.

* Edv avantotere deppatucn avTidpaon 1 povokaleg Kau
Eeprovdiopa Tov dépparog ka Prevvoyovikis avridpa-
681 (P mapéypago 4. MMbavég avemQounrec evépyeiec),
EMKOWVOVIGTE OpECOS JIe TOV Y100 GOG TPV GuveyiceTe il
Bepancio.

* OvavriBlotikég kivolbveg, SupmepAapBavopuévon o
Moxifloxacin Siévpa ya £yyvom, pmopel va
TPOKAUAEGOVY 6racpovs. Edv qutd ovpBel,  Beparneio pe to
Moxifloxacin §iélvpa yia €yyvon Ba pénet va Stakor

* Mmnopei va napovoidoets SUUTTOPUTE BAABNGETY Ve
(vevpomdberag) omwg mévo, kavoo, uva]xi(}
Kk advvapia Suitepa oto oS0 kot o1
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ouupel, evuepdote Tov yioTpd 00g AUESOS TPV GuVEXicETE )
Oeponeio e to Moxifloxacin Siédopo yia éyyoon.

* Mrmnopei va tapovcidoets yoatpwd epofiipata vysi-

ag oxdpe kot 6tov AapPivets avTB0TIKEG KIVOAOVEC Yiat PO

90opé ovpmepapBavopévon Tov Moxifloxacin Stéhopa yia

yyoon. Xe mohd omdvieg TEPITOGES, N KatddAnym 1 YUYLOTPIKG,
mpoPrpata vyeiag £xovv 0dnyfoet oe avtokTOVIKEG OKEYEL KoL

OVTOTPOVUATIKT) GUUTEPLPOPE, TG andneipeg avtoktoviag (BA.

Topbypago 4. [Tiflavéc avemBObuntes evépyerec). Eqv avanTuEETE

TETOEG OVTIBPAGELS, 1) Bepomeia He to Moxifloxacin Siihvpa yio

€yyvam o mpémet va Sroxomed.

Mropei va exdniobei diappora katé T Sidprera 1 HETE TN

MNym avtiBotikéy, cvumeptrapBavopévon Tov Moxifloxacin

duidvpa yia éyyoon. Av 1o obumtoua yivel coapd N empéver

Tapatnprioete aipa 1 Prévvn o1 kémpava 0o mpénel va

daxdyete apéomg %PNoM tov Moxifloxacin Sl yia

€YX00M Kot va GLUPBOVAELTEITE TOV Ytpd cog. Te aut) ™y
nepintwon, de Ha mpénet va hapPavete edppaka Tov CTOUATOVV

1 xabvoTepovy Ty KIVITIKOTNTA TOV £VTEPOU.

* To Moxifloxacin Siihvpa Yia £yxvom pmopet vor mpokoahé-

OELTTOVO KOl @heypovi OTOVG TEVOVTES, KON KoL EVTOc 48

POV UETA omd TV évapln g Oepomeiog ko HEXPL apkeTOnC

HIVES HeTd ) Brakcory] Tng Bepanciog pe Moxifloxacin Séhopa

Y éyxvon. O kivdvvog PrEYHOVIS Kot pHENC TOV TeVOVTMY

etvar avénpévoc eqv eicte nAklopévos 1 av Bpickeste oe

Oepaneio pe KOPTIKOGTEPOESH. X0 TpdTar oMpédior wévou bl

QAEYLOVNG Ba TpéTel va CTAHOTGETE TN ypHion Tov

Moxifloxacin Siéhvpa yio €yyoom, va Eexovpdoete 1o

mpooPePAnuévo pérog(-n) kot vor ovpPovievteite apécwng tov

Ytpd Gag. Anopvyste OTOWdNTOTE U omapoitn Gokmon,

kabdg ovtd puropsi va avéfoeL Tov kivduvo piEng tévovta (BA.

Tapaypdoovg 2. Myy xpnoyoronjoete to Moxifloxacin diddvua

yia Eyyvon ko 4. ITifavéc avemBbunes evépyeiec).

Edv elote nhxiopévor pe 180 vrépyov mpoPInpa oTa ve-

®pa ppovticte Hhote va dlumpnicete pia enapkn Myn vypdv

St Adyo ¢ apuéaToong propel va avindei o kivduvog

VEQPIKIG avendpreLac.

° Avemmpeactei 1 6pacij cag 1 av €xete Kémota GAn evéyinon

oTa péTie katd t Sidpkela xpriong tov Moxifloxacin Stddvpa

Y gyxvon, oupPovevtsite fvay opBadpiatpo apsowme (PA.

Tapaypaeovs 2. O8fynon kat XEWPIONOG unyavnuétov kot 4.

ibavég avembountec evépyeteg)

To avtroticé g opddag twv poplokvorovhvV propei va

TPOKUAECOVY Srotapayéc oTo obikyapo Tov afpiatog,

ovumepapfavopdvng g uelwong Tov sakydpov oto aipo

KAT® o6 T0 UGLOAOYIKG emineda (vmoyAvkanpio) adhé ko

abEnon 670 GéKYaApo TOL aipatog mhve ard ta QUCIOAOYIKE

eninedo, (Vepylukoupia). e acBeveic mov Bepanshovran e

Moxifloxacin Si6Avpa yia éyyoon, ot Sratapayés oto shryopo

70V ai{patog Tapovaidloviat Kupiwg o€ Nikiopévoug acleveic

7oV Aapfivovy Towtdypovn Bepansia pe and oTOpATOg
avudiafnTiké edppokae wov HELOVOVY T0 GhKYapO 6To aipa

(.. covApovvLOVpia) 1) pe woovkivn. Eqv ndoyete amd

S, 1o céiyapo tov aipatog cag o mpénet vo

Tapaxodovleital mpocekTid (BA. napdypago 4. Mbavéc

avemBopnteg evépysiec).

* OtavtiPlotixég KWoAbveg propel va kévouy to 0éppa cag
To gvaictnto 6To g1 OTIG VIEPLDDEIG aKTiveg (UV). O
TPETEL VL AMOPEVYETE TV Tapatetapevn £kdeon oo pag Tov
MAov 1} o€ Suvard pag Tov fAov kou 8ev Ba mpémet vo, xpnot-
Homoteite kpePatia pe Adumeg TEXVINTOD pavpiopatog 1 kédmoto
GAAn Mpmo VIEPLOSOVG akTvoBoriac kotd, ™ didpkeia ypriong
00 Moxifloxacin Siéhvpia yio £yxoon.

* Yndpye mepropiopévn epmeipio ot Sradoyun xpron
ev8oAEPLov / amd tov otdpatog Moxifloxacin Stédopa yio
€yxvom v ™ Ogpameio hofpwéng Twv tvevudvoy (mvevpovia)
amoktbeicag ektog Tov vocokopteiov.,

* H dpactikétnra tov Moxifloxacin Siddvpa yia éyyvon Sev el
tekMpro0el yia ™ fepancia oe coBapd eykavpota, Aodéeic
0V &V 10 Babet 16100 ko LowdEerg Safntikod TodLo0 ne
octeopveritida (AodEeC Tov jueAoDd ToY 00TMV).

Io1dra kar épnpor
Av16 10 épuako Sg Og TPETEL VL YOPNYEiToL 08 Tadid K epnfoug
nAikiag kGt tov 18 stdv, 16T 1 anotekespaTkdT T Kot ) ao(paG-

Aewa Sev €xovy tekpmplodel og ot ™Y MKtk opéda (BA. mo-

Paypapo Myv ypnoiororicets to Moxifloxacin 400mg /250mi 516

Jopa ya Eyyoon).

Adha @appaka kar Moxifloxacin dwddopa Y £yzvon
Evnuepdote tov yiatpd 7 TOV QUPLOKOTOS Gag edv naipvete, Eyete
TPOGQOTA Thper 1 umopel va ThpeTe GARQ QappaKa extdc amd To

Moxifloxacin Siéhvpa yia &yyvon.

Zyeted pe to Moxifloxacin duidvpa yia éyyvon, xete VIOYM Gog

TOL TOPOKATO:

* Bév ypnowonotsite Moxifloxacin Sihvpa yia éyyoon kot
A0 QApLLaKe OV emnpedlovy Ty Kapdid, vrdpyet avén pévog
KivBuvog petafolig Tov kapSiakod PLOROY. Tuvende, un
xpnotponoteite To Moxifloxacin 16 yio gyyvon poli pe ta
TAPAKATO Phppaka: Dépuoke Tov QVIKOVY GTNV opudda Tev
avTappubKdY (.y. kividiva, vépokvidivn, dvcomipapidn,
a0dapévn, GoTakoA, 80QeTMidn, wrovTIAiSY), AVTLYVYOGTKE
(m.x. poavobewalivec, mpoCion, ceptividin, aromepdon,
coVLATOTPIdN), TpIKLKAIKE avrikatabrtikd, kémota
QVTYIKPOPLaK, (.. sakovvaBipn, onapero&acivn, evéopréfio
epuBpopukiv, mevTapbive, avBelovostoxd, Waitepom
ahoovtpivn), kdmow OVTUOTOLUVIKG (LY. TEpPEVadivn,
aoTelorn, wioraotivey), kat GAha Pappaka (T.y. ciampidn,
evOoQAEBIa Bvkayive, HTETPISIAN Ko vTipepovin).

* Oa mpénel va empuepdoere Tov Y10tpd c0g edv hapPavete dAha
QAPHOKA TIOV UTOPEL Vit PELOGOVY T EniTedy KaAiov 670 aijo,
(m.y. xémo SrovpnTikd, kémola xabapTid ko KMopoTa
[oymrdv 86cewv] 1 KOPTIKOGTEPOEST [avTipAeypOVOSY
@appakal, apgotepucivy B) 7 Vo TpokaAésouy apyd Kopdlokd
pubL6 SroT avtd o PapuaKa umopet emiong va av&icovy tov
xivduvo coBapdv Satapaydy Tov Kapdiakon pLOuod ket ™
Siépreta xpriomg Tov Moxifloxacin Siidvpa v éyyvon.

* Edv eni tov napbévroc hapBévere amd tov OTOUOTOC AVTITNKTL
Ka (my. Bapeapivn), propsi va siva OmapaiTTo 0 Y1aTPdg Gag
va eréyEet Tov gpdvo TENS Tov aipatéc soc.

To Moxifloxacin SiGivpa Yo £YY061 1E TPOQPT] KAl T0TH

H eniSpaon tov Moxifloxacin didhvpa yia éyyoom dev emmpedletot and

0 QaynTd cvpmepiapBavoptvey Tov YUAOKTOKOMIK®VY TPOidVT®Y.

Kdnon, Oniaopég ko yovipdtnta

Mnv ypnowonomoete 10 Moxifloxacin diddopa yio Eyyvon gdv

elote éykvog 1 Onhalere.

Edv giote éykvog 1 Onhatere, vopiCete 61 pmopsi va sicte £YKV0oG T

oxedialete v amokTioeTe modi, mote ™ cvpBovAs Tov yuaTpoH

7 TOV PePUAKOTOI0D OUG TPV TAPETE (UTO TO PAPHAKO.

Mehéreg oe {ha Sev Seiyvouy 61t N YOVIHOTTa c0g pmopel va £mn-

peactel amd ™ Aym avtod Tov PUPLAEKOD.

0d1ynen kv yeipiopég pnyovnubrov

To Moxifloxacin Siédvpa Y1 €yypon pmopei va 6ag kével va -

obavleite (GAn 1 ehappd KeQAML, pnopel va fudoete o apvisia,

Tapodikn andireln 6paong 1) propei va MnoBvpnoete yia pikpn

dipreta. Edv ennpeactsite HE TETOL0 TPOTO PNy odnyeite 1M xepi-

Ceote pmyavijpora.

To Moxifloxacin diaropa Yo Eyyven mepiéye vatpuo

To @appaxevticd avtd TPOioV mepiéyel 678,6 mg (nepinov

29,52 mmol) vatpiov avé d6om. Tpéner va hopPaverat VoY and

acOeveig oe Starta eleyyouevou vatpiov.

3. Il va ypnopomomsete To Moxifloxacin dradopa yia éyyvon

To Moxifloxacin SiéAvpa Y €yxvon Oa Tpémel mavia va diverar
omd YwTpo 1M enayyedpatio vyelog.

H cuvietduevn §6om yia TG evAAIKES eivan pio @réan pla poph
™mv npépa.

To Moxifloxacin Sihvpa Yo Eyyoon eivor yio eviopiéPia xpnon.
O ytpde cog 0o npémet vo, diaceakioet 6t1 eyyveTar oe otabepd
puBUb Eyyvong oe Sidpketa, 60 Aemtdov.

Aev anauteitan TPOTAPLLOYT SOONG Yot TOVC NAKiopévovg asbeveic,
acbeveis e younhé copotid Bépog 1) ot acbeveic pe npofAiuata
TOV VEQP®Y.

O ytpas oug Oa arogacice Y m Sibpreia g Oepaneiog O0G [E
Moxifloxacin Siévpa yio gyyoom. Ze pepixég TEPIMTAOTELS.0.YI0TPOG
60g popet va Eexviioet ™ Bepansia o0G g M{oxiﬂbf
Vi £yxuom kat LeTd va cuveyioet ™ Oepancia i
H 8wapreia mg Beparneiog egaprdtat and tg
T0 KOTG 660 Kohd avtamokpiveote o Ospare]
HEeveS SLapreteg xprong eivat:

RO
3§3\ QPUT | HANOK



-Aofpoén tov Tvevpdvey (mvevpovia) anoxtnBeica £KTOG TOV VO-
cokopeion 7 - 14 nuépec

Oumepioadepot acbeveic e TveLpovia LetéBnoay ot and Tov 6Té-
natog Oepaneio pe Moxifloxacin Sioki Héoa o€ 4 npuépec.
-AodEES TV SEppatog kat Tmv HoAaKdV popiwy 7 - 21 NUEPES
T'a tovg acBeveic pe EMTAEYHEVES AOWUDEEIC TOV Séppatog kat tmv
deppatikdv Sopdv 1 péon diaprela evopréPiag Oepaneiag Wrav
mepinov 6 nuépec kot o HEGOG 6pog TG GUVONIKTG Oepaneiog (¢y-
xvan akodovbobpevn amd Siokia) Nrav 13 nuépec.

Eivat onpaviiké va ohoxAnpaverte tov khho ™G Oepaneiag, axdpa
Ko 0tay osOavOeite KadOTEPQ PETd amd pepucsc nuépec. Edv Swo-
KOYETE ) Yp1iom TOV Gapudcon vopitepa, uropein Aolumwén va pmy
Bepanevtel minpac, 1 Aotpmén pmopet va vrotpoméset N N Katd-
0TaoN 60g pnopei va emdsvabei, ko nropet emiong va dnpovpyn-
o£Te PaKpiay avioyd 61o avTiloTiko.

Ag Ba mpéner va vrepBaiverar N ovvisTdpevn 860n kot Siéipketa Tne
Bepansiog (B mapaypago 2. Ti mpénel va pvapilete mpry Xpnoiuo-
rowjoete 1o Moxifloxacin Sidlvpa yia éyyvon, Ipoeidororiioerc ko
Tpopviateiq).

Eav mapere peyaritepn 86on Moxifloxacin diédvpa Yia £yyvon
amé TNV Kavoviki

Edv avnovyeite 611 pmopei va éxete Aafet mepiocdtepo Moxifloxa-
cin duiAvpa yia éyyoon, EMKOWVWVAGTE LLE TOV Y10Tpd Gog ApECMG.
Eav Eeyaoete o 560m Tov Moxifloxacin ddlopa ywa éyyvon
Eév avnovygite 611 pumopei va napodetyore e $6om Moxifloxacin
duihvpa ya éyyvon, EMKOVOVIGTE [E TOV YHTpd Gag apEcOC.
Eav stapotiosre va xpnoonoreite To Moxifloxacin Staiopa
Yo Eyyoen

Eévn Oepancia pe avté 1o PaPLAKO GTapATHOEL vopitepa, pmopel
Vo, pmv okokAnpwOei 1) Bepaneio ™mg Aofuwéng cag. Tvpfovievteite
TOV YITP6 GO g MEPInTmo Tov embopeite m Sakonn e Oepa-
7efag pe Moxifloxacin Siiivpia Yt éyxvon 1 Moxifloxacin Sioxia
TPV 10 Téhog TG Bepansiog cac.

Eév éxete mepioodtepeg EPOTAGELS GYETIKG HE T ¥phion ouTo Tov Qap-
HéKov, petoTe ToV YI0TPO, TOV PUPLAKOTOL) 1) TOV VOGOKOLO Gac.

4. IOavég avem@bpnreg evépyeieg

Onwg 6ha ta pépuoka, €161 Kot ovTd To QappaKo Pmopel va mpoke-
réoel avembounteg evépyeteg, av kot dev napovstéloviar oe GAovg
Tou6 avbpdrovg.

Ot mapakdte avemounteg evépyetes €xouv mapatnpnBei koté, m
diapxeta g Oepaneiag pe Moxifloxacin didvpo yio Eyyvon. H ov-
XvoTTa TV mbavov avemibdpmrav evepyaidv mov avaypdeovtat
TapoKate kabopileton XPNOOTOLOVTAG TOV akdAov00 Kovova:

Zoyvéc: umopel va ennpedoovy éag 1 ota 10 Gropa
Oyprovgvés:  umopsi va empedoovy éwc 1 ota 100 Gropta
Inaviec: umopet va ennpedoovy éwc 1 ota 1.000 dropa
[Told ombvieg: propei va empedcovy £wg 1 ota 10.000 aropa
Aopdeig

Toyvéc: Aowdgerg mpoxalobuevee and avsicticd Bakmpra

7 HoKNTEG Y. OTOHOTIKEG Ko KOATIKEG AOTHdEES
npokaioviieveg and Candida

ApomomTiKG Ko Aepié choTna

Oy ovyvéc: XopmAodg apiBude tov epLOPAOV KVTTAP®V, FAHMAOS
apBpdc TV Asvkmy KUTTapV, YounAde apbpdc tov
E0IKOV AevKdY KUTTAPWY TOV apatog (ovdetepo-
Qa), peiwon B adénon Tav edikdy KUTTAp®V Tov
aipotog mov eivon amapaim™ra yio v T Tov ai-
HaTog, avénon twv eidikdv Asvkdy KLTTAPWVY TOV ai-
Hatog Macwoela), peinon me THENG TOV aipotog

oAb ondvieg: Abvénon ™m¢ TENG Tov aipatog, on HovTikn peioon
TOV EBIKOV AEVKOV KVTTEP®Y TOv afpatog (akok-
Klokvttapaiuio)

Alrepyikég avnidpaoeic

Oyt ouyvéc: Alkepyuen avtiSpaon

Zrdvieg: ZoBapn, aevidia Yevikevpévn odkepyucy avtidpaon
SvumePIAoUPAVOLEVOD TOM) GTIdVIa ATEIANTIKOV
Y1 T Een cok (my. Svokoria GTNV avanvor), pei-
“won m¢ applakng mieong, Taxvraipic), oidnua
(ovumep. 0wdnpotoc Tov AEPAYOYDV SuVNTIKG amel-
Antucod yio m Lon)

Mzrafolric ot epyacmypraxa Lupipata

Oxtovgvéc:  Adénon tov Aumdioy tov atpatog (Amm)

Znbvieg: AbENoN g YAukddng 610 aipa, adénon tov ovpi-
k00 0&€0g Tov aipatog

oAb omdvieg: Meiwon ¢ YAkoLns oto afpa

Yoyratpikéc emdpaosig

Oxtovyvée:  Avnouyia, vevpdtTa / tapayn

Enbvieg: Zuvatetnpatikn aotibera, KataOAym (o€ moAd omd-
VIEQ TEPIMTOGELS 08NYEL O emkivéuwn yia Tov eqvtd
GUUTEPIPOPE, OTMSC HVTOKTOVIKOL Weaopoi/oxéyerg
N andnepeg avtoktoviag), tapaictioelg

oAb omévies: AisOnpa aronpocwnonotnoNg (Vo umv etvon Kamotog
0 £av1dg TOV), TOPUPPOSHVY (SuvnTiKE odnyel oe
emkivéuvn yia Tov eantd GLUTEPLPOPE, OTWG ovTO-
Krovikoi eacpol/oréverc i OMOTEPES AVTOKTOVIGC)

Nevpiké chotnpa
Zvyvéc: Keparakyia, Cain
Oxtovgvég:  AloBnpua HoppnKiaong (povdiaspa) kavi cupmdic, pe-
taforés om yelon (oe mokh omévieg TMEPUTAOGELS 0T
Lew ™G yeong), abyzvon Kot ATOTPOGUVATOMGUAC,
TpofMiata oTov Hrvo (Kupiog abmvia), Tpéovio, ai-
olnpa adng (otpoPuriondc 1 TTOOT), LIVNAla
Atatapayn mg aicbnong tov 3éppatog, petaforde
o™V 66¢pnon (cupmep. andAelag 6oppnomg), Tapd-
Eeva 6veipa, Satapaym NG L0OPPOTiaG Kat avemop-
KNS ovyxpovicuds (Adym mg C&Ang), omaopof,
Satapaym g SLYKEVIPLONS, Slatapayi Tov Adyov,
HEPIKN 1} OMKT amdrero: HVIENG, TPOPAT T GYeTI-
Coueva pe 10 vevpixd ovomua oneg névoe, Kavo0C,
Hoprnkiaon, otpmdia kavy advvapic ota axpo
TIoAb omavies: AvEnom e gvatoinoiog tov éppatog

Zndvieg:

O@Oadpdg

Oxtovyvée:  Ommicég datapays, cupmep. SUTAAG Kot Bong bpaomg
[ToAb omavieg: IMapodin andireta ™¢ 6paong

Avti

Imaviec: Kodwoviouog / 06pupog o1a avtid, duohertovpyia

g aKong cupmepapBavouévng KOQwong (cuvi-
Bag avaotpéyim)

Kopdiaxé shonua (A napbypago 2. Ti mpémer va yawpilete mpv
xpnoornotiioete to Moxifloxacin S16upa Y1 éyyoon)
MeraBorn otov kapdiokd pLOp6 (Mhektpokapdio-
Yp&oNia) oe acOeveic pe YouUNAG enineda kKaiiov
ato aipa
Metafoln tov kapdiakod pLOLOH (Mhextpokapsdio-
YPGONUA), Tayvmaduia, aKavEVIoTOL Kot Ypryopot
ropSrarol waiuof, coPapég Kapdlakeg Statapoysg
70V pu0poY, o O&YM
Znavieg: MaBoroyucd ypriyopn Kapdlokn cuyvétra, MroBupio
[ToAY omévies: Taboroyikoi kapdiaxot puBuoi, ametintiot yia ™m
Con okavovieTor kapdiakoi naApol, Sraxony Tov
Kapdiakod maipuon

Zoyvéc:

Oyt ouyvée:

Ayyelaké chotnpa
Oy ovyvic: AwsTol 1OV apopdpov ayyeiov
Tnaviec: YymAn apmprakh mieon, yaunAi apmpio nigon

AvamveveTiké chotpa

Oyiovgvés:  Avokora OV avamvon cuumep. acOuoticdy Ka-
TAGTACEDY

Taotpeviepikd chorpa

Zoyvéc: Nowrtia, éuetog, oTopayiké kot kotiokd GAyog, Suép-

poa

Meiwon g 6peéng ka ™me AMymg tpoetic, aépta

KoL SuoKOAOTNTA, AVUOTATOOT TOV GTOpGKOV (Su-

oneyia/ kaodpa), preyuovi Tov GTOUGYOV, avéEnon

TV E8IKAOY evhpmY ™S Téync oTo afpo (apuidon)

Avokolia oty katéroon, PLEYLOVATOD, GTEHUTOC ™

cofapn Siappota Tov mepEyel 4

(koAtida oyenigdpevn pe avTft

dopeBpavddovg Koitdac), i omold oe nol@g{u@a\

VIEG TEPITTMOOELS UTOpET Vo, £§8 70¢el og TAOK

OV efvan ametntikés yie ) LY, |

Oy ovyvéc:

Zndvie:




"Hrap

Toyvéc: AvENoN TOV E8IKGOY NraTIKOY eviopev 610 aipa

(tpaveapuvioeg)

Awrapayn g nroTikig Lewovpyiag (cuumep. ob-

Enong evdg edikod nratikol evlopov oto aiua

(LDH)), av&non mg xorepvbpivne cto aipa, av-

&non tov e1l8kdV nratikdy eviopov oto aipo (y-

GT kavi) odkoduc) pooeorion)

Txrepog (xiTpivicpia Tov Aevkod HEPOLG TOV paTIOV

7 0V 8¢puatog), pAeypovi] 6To nrap

oAb omévies: KepavvoBdrog pleypovii 670 fap mov SuvnTid
odnyel oe anethntiky yie ™ {on NTOTIKY AVETEp-
ke (oopmep. Qavamedpov tepirtdoemy)

Oyt ovyvic:

Trdviec:

Aéppa

Oxovgvég:  Kvnoudc, e&avinpa, deppatiki kvidwon, Enpodeppia

oAb ondvieg: AMLodoelg Tov déppatog kat tov Prevvoydvmv
(en@duveg phdkTorveg oe oTépA / po M oe néog /
KOATO), SuVNTIKG ametnTikée yia ) Lon (cbvdpopo
Stevens-Johnson, tofixn EMBEPUIKT] VEKPOAVGT)
Qheypovn oV aipo@dpav ayyeiov (ot eKdNADOES
uropet va givon koxkves kniideg oto Séppa oag, OL-
WBag oto katdhtepa onusio Tov ToSihy 1M emmt®-
OEG 0TS TOVOG OTIS apbpdoel) (Tokd ondvieg
avemfounteg evépyeiec)

Mviké cboTnpe kot cdoTyua TOV apOpioeav

Oxrovpvéc:  6vog tov apbphocwv, HUTKOG TOVOG

Zndvieg: [T6vog kat oidnua Tov tevévioy (tevovtitida), pvi-
KEG KpAPTES, Hvikés ovonboetg, ik advvapio

IToAb omévies: PHEN tov tevoviav, PAeypov) tov apOpdoewvy,
Hoikn akapyio, emdeivoon Tov cupuntoUdTOY ™mg
poacHévelag gravis

Negpa
Oxtovgvég:  Aguddraom
Zmhvieg: BA&PN tov veppdv (cupmep. adénong tov eldikby

EPYOCTNPLIKOY AMOTEAESUATOV TOV VEQPAY, GGG
1 ovpia Kot N KPEATVIVY), VEPPIKY avemdpKELd:

Tevikég avemBOpnTeg evipysieg

Oxuovyvég:  AloBnua xaxovyiag (kvpiog advvapio 1 aicOnua
KoOpacmg), Ghyn Kt Tovor 6meg mAdTn, Bdpaxa,
TOVOL TVEMKHG YDPag KAl GKP@V, £pidpmon

Znhviec: Oidnua (tev xepudv, Todiév, aotpaydiav, YEMDV,
6TOUATOG, AdpUYYO)

Znpeio £yyvong

Zoyvég: T6vog 7y pAeyrovi oo onpeio &yyvomg

Oxtovgvég:  Ohreypoviy préfag

Ta topaxdto cvpntdpata £xovy Tapat pnBei cvyvdrepa oe ache-
velg pe evBopAéPia Bepameia:

Zoyvég: Avdnon evég e1dikod nratikod evivjion 6to aipa (y-

GT

Oxrovyvég:  IMobooyucd ypiiyopn kapdiak cuyvémta, KOUHNAN
apmplaky mieon, oidnua (tev yepudv, TodLbv,
aoTPAYEAmV, MOV, oTOpaTOG, Adpuyya), coPapn
duappola mov mEPLEXEL aiia Ko/ Brévvm (xoritida
oxeniléuevn e avtiioticd) n omoia og Tok Omavieg
TEPITOGELS pmopet va efehiydel oe EMTAOKES GEL-
Antikég Yt Lo, omacpof, napaicOioeis, BAGRN
OV Veppdv (cupmephapBovopévng avEnong Tov e
BIKDOV EPYUTTNPLIKAOV ATOTEAEGUATOV TV VEQPGHV
onwg  ovpia kar n kpeaTvivy), VEQPIKN avendpketa.
Emmhéov, &xovv vép&er okt ondvieg TEPIMTMOELS
TOV Topakdtw avembdmtwy evepysidy mov £youv
avopepBel petd and Bepomeia pe dAkeg avTiflotikég
KWVOAGVEG IOV HIOpEi £M{GNG VL TapovcacTody Katd
™ Sibpkela g Bepaneiog pe Moxifloxacin 400mg
/250ml S1éAvpa yio Eyyvon: avénon twv emnédwv
vatpiov oto aipa, adénon tov emmiSav acPeotiov
070 aiper, £vag 1Biaitepog Tomog peiwong Tov apiBpon
TV £pLBPOKVTTIAPOV (CpodVTIKY avaiuia), HUTKEG
AVTIPEGELS [E KATAGTPOPT LVTKHY KOTTApOV, ab-
&non ™g evatsnsiag Tov SEpHATOg 6TO PWE TOV
MA0V 1) o8 VIEPLIOSES oKTivEeg (Uv).

Avagopa avemOopun TV evepyeidy
Ed&v mopampicere kémowa avembOunT evépyela, Evpepmote Tov
YaTpO 1 TV QuppaKonold cac. Avtd Loybet kot yia k60e mhavy
avemBountn evépyela mov Sev avapépetal oto Tapdv euALo 0dn-
YOV xprong. Mropeite eniong va avapépete avemBounteg evép-
yeeg anevbeiag, otov

Ebviké Opyaviopo Qapudkmv

Mecoyeiov 284

GR-15562 Xohapydg, Abmva

Tni: +30 21 32040380/337

Pag: +30 21 06549585

Iotétonog: http://www.eof. gr

Méso tng avapopdc avemBountev evepysidy pnopeite va fo-

nbfoete 6 GLALOYH TEPIGTOHTEPOV TANPOYOPIOV GYETIKA. |1E

TV 0GQAAELR TOV TAPOVTOG PUPUAKOL.

3. IIdg va guraasete To Moxifloxacin Sidhopa yia £yyvon

To @épuaxo ovtd mpénel va pvidooeton og uépn mov dev to PAS-
7ovy Kat dev 10 eO&voLY T TaS1d.

Na pn ypnotponoisite avtd 1o apuaKo petd ™V nuepopmnvio AENG
IO AVOPEPETAL GTNV EMOTIHOVOT] TG PLEANG Kat 670 Kovti. H nuepo-
Hvia ANéng etvar ) tekevtaio npépa tov piva ov avapEpeTaL ekef.

Mnv ybyete i xatayvyere. dvidocete ™ PLEAN 010 EEwTEPIKS
xovti yia v TpooTatedetal and to g,

Xpnoyionmomote apéong petd to mpdro Gvorypa kavn my apaioon.
AVT6 10 TPOTdV givat yio epdmat xprion povo. Kads Un xpnoyLonot-
nBév Siédvpa Ba mpéne va anoppintetar,

Ze cuvinkeg eOAaEng yapuniig Beppoxpasiog propei va Snuiovp-
yMOet inpa 1o omoto Ba enavadioivbsi oe Oeppokpasio Swpatiov.
No un gpnotponoteite avté o @éppako £av TOPATNPT|GETE 0PATA,
copatidia i av to Sitéhvpa ivor BoAo.

Mnv metdre pdppaka oto vepd g ATOYETEVONG T GTAL OIKLOKE
anoppippate. Pwticte Tov gappakonold sag yio 1o DG Vo, TETG-
Eete to 9Gppaka mov Sev ypnoponoteite ma. Avtd ta uétpo Ho
Bondfcovv oty npostasia Tov nepiBaiiovrog.

6. Hepreydpevo g cvokevasiag kat Lowég mApogopisg

Tvmepiéyer To Moxifloxacin Sidhopa yia £yyoon

H 8pactixi oveia eivar 1 moxifloxacin. Kéfe Qe mepiéyer 400
mg moxifloxacin (wg hydrochloride). 1 ml mepiéyxer 1,745 mg mo-
xifloxacin hydrochloride.

Tor 6Ara cvotatikd eivon Gvodpo Beukd vétpio, TPHdPIKO 0E1KS V-
p10, 0§10 0ED (y1a phBpion Tov pH), H3wp Y10t evéoua (BA. mapd-
Ypago To Moxifloxacin Si6hvpa yio éyyvon zepiéyer VaTp10)

Epgdvion rov Moxitloxacin Siéivpe ya éyyvoen ko wepreydpeva
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SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT
Moxifloxacin VIOSER 400 mg/250 ml solution for infusion
2. QUALITATIVE AND QUANTITATIVE COMPOSITION

1 bottle of 250 ml contains 400 mg moxifloxacin (as hydrochloride).
1 ml contains 1.745 mg moxifloxacin hydrochloride.

Excipient with known effect: 250 m] of solution for infusion contains 678.6 mg
(29.52 mmol) sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Solution for infusion
Clear yellow solution, with pH 4.4-4.6, free from visible matter
Osmolality: 270 — 320 mOsm/kg

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Moxifloxacin 400 mg/250ml is indicated for the treatment of:

- Community acquired pneumonia (CAP)

- Complicated skin and skin structure infections (cSSSI)

Moxifloxacin should be used only when it is considered inappropriate to use
antibacterial agents that are commonly recommended for the initial treatment of these
infections.

Consideration should be given to official guidance on the appropriate use of
antibacterial agents.

4.2 Posology and method of administration

Posology

The recommended dose is 400 mg moxifloxacin, infused once daily.

Initial intravenous treatment may be followed by oral treatment with moxifloxacin
400 mg tablets, when clinically indicated.

In clinical studies most patients switched to oral therapy within 4 days (CAP)or6
days (¢SSSI). The recommended total duration of intravenous and oral treatment is 7 -
14 days for CAP and 7 - 21 days for ¢SSSI. .

Renal/hepatic impairment



No adjustment of dosage is required in patients with mild to severely impaired renal
function or in patients on chronic dialysis i.e. haemodialysis and continuous
ambulatory peritoneal dialysis (see section 5.2 for more details).

There is insufficient data in patients with impaired liver function (see section 4.3).

Other special populations
No adjustment of dosage is required in the elderly and in patients with low
bodyweight.

Paediatric population

Moxifloxacin is contraindicated in children and growing adolescents. Efficacy and
safety of moxifloxacin in children and adolescents have not been established (see
section 4.3).

Method of administration
For intravenous use; constant infusion over 60 minutes (see also section 4.4).

If medically indicated the solution for infusion can be administered via a T-tube,
together with compatible infusion solutions (see section 6.6).

4.3 Contraindications

- Hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed
in section 6.1.

- Pregnancy and lactation (see section 4.6).

- Patients below 18 years of age. .

- Patients with a history of tendon disease/disorder related to quinolone treatment.

Both in preclinical investigations and in humans, changes in cardiac
electrophysiology have been observed following exposure to moxifloxacin, in the
form of QT prolongation. For reasons of drug safety, moxifloxacin is therefore
contraindicated in patients with:

- Congenital or documented acquired QT prolongation

- Electrolyte disturbances, particularly in uncorrected hypokalaemia

- Clinically relevant bradycardia

- Clinically relevant heart failure with reduced left-ventricular ejection fraction
- Previous history of symptomatic arrhythmias

Moxifloxacin should not be used concurrently with other drugs that prolong the QT
interval (see also section 4.5).

Due to limited clinjcal data, moxifloxacin is also contraindicated in patients with
impaired liver function (Child Pugh C) and in patients with transaminases increase >
Sfold ULN.

4.4 Special warnings and precautions for use
The use of moxifloxacin should be avoided in patients who have experienced serious
adverse reactions in the past when using quinolone or fluoroquinolone con aining”
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products (see section 4.8). Treatment of these patients with moxifloxacin should only
be initiated in the absence of alternative treatment options and after careful
benefit/risk assessment (see also section 4.3).

The benefit of moxifloxacin treatment especially in infections with a low degree of
severity should be balanced with the information contained in the warnings and

precautions section.

Prolonged, disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially

contact their prescriber for advice.

Prolongation of QTc interval and potentially QTe-prolongation-related clinical
conditions

Moxifloxacin has been shown to prolong the QTec interval on the electrocardiogram in
some patients. The magnitude of QT prolongation may increase with increasing
plasma concentrations due to rapid intravenous infusjon. Therefore, the duration of
infusion should not be less than the recommended 60 minutes and the intravenous
dose of 400 mg once a day should not be exceeded. For more details see below and
refer to sections 4.3 and 4.5.

Treatment with moxifloxacin should be stopped if signs or symptoms that may be
associated with cardiac arrhythmia occur during treatment, with or without BCG
findings.

Moxifloxacin should be used with caution in patients with any condition pre-

Moxifloxacin should be used with caution in patients who are taking medications that
can reduce potassium levels. See also sections 4.3 and 4.5.

Moxifloxacin should be used with caution in patients who are taking medications
associated with clinically significant bradycardia. See also section 4.3.

Female patients and elderly patients may be more sensitive to the effects of QTc-
prolonging medications such as moxifloxacin and therefore special caution is
required.

Hygersensitivity/allergic reactions




Hypersensitivity and allergic reactions have been reported for fluoroquinolones
including moxifloxacin after first administration. Anaphylactic reactions can progress
to a life-threatening shock, even after the first administration. In cases of clinical
manifestations of severe hypersensitivity reactions moxifloxacin should be
discontinued and suitable treatment (e.g. treatment for shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liver failure (including fatal cases)
have been reported with moxifloxacin (see section 4.8). Patients should be advised to
contact their doctor prior to continuing treatment if signs and symptoms of fulminant
hepatic disease develop such as rapidly developing asthenia associated with jaundice,
dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of
liver dysfunction occur.

Severe cutaneous adverse reactions

Severe cutaneous adverse reactions (SCARs) including toxic epidermal necrolysis
(TEN: also known as Lyell's syndrome), Stevens Johnson syndrome (SJS) and Acute
Generalised Exanthematous Pustulosis (AGEP), which could be life-threatening or
fatal, have been reported with moxifloxacin (see section 4.8). At the time of
prescription, patients should be advised of the signs and symptoms of severe skin
reactions and be closely monitored. If signs and symptoms suggestive of these
reactions appear, moxifloxacin should be discontinued immediately, and an
alternative treatment should be considered. If the patient has developed a serious
reaction such as SJS, TEN or AGEP with the use of moxifloxacin, treatment with
moxifloxacin must not be restarted in this patient at any time.

Patients predisposed to seizures

Quinolones are known to trigger seizures. Use should be with caution in patients with
CNS disorders or in the presence of other risk factors which may predispose to
seizures or lower the seizure threshold. In case of seizures, treatment with
moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesia,
hypaesthesia, dysesthesia, or weakness have been reported in patients receiving
quinolones and fluoroquinolones. Patients under treatment with moxifloxacin should
be advised to inform their doctor prior to continuing treatment if symptoms of
neuropathy such as pain, burning, tingling, numbness, or weakness develop in order to
prevent the development of potentially irreversible condition. (see section 4.8)

Psychiatric reactions

Psychiatric reactions may occur even after the first administration of quinolones; -
including moxifloxacin. In very rare cases depression or psychotic reactions have
progressed to suicidal thoughts and self-injurious behaviour such as suicide aftempts -
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(see section 4.8). In the event that the patient develops these reactions, moxitloxacin
should be discontinued and appropriate measures instituted. Caution is recommended
if moxifloxacin is to be used in psychotic patients or in patients with history of
psychiatric disease.

Antibiotic-associated diarrhoea incl. colitis

Antibiotic-associated diarrhoea (AAD) and antibiotic-associated colitis (AAC),
including pseudomembranous colitis and Clostridium difficile-assocjated diarrhoea,
has been reported in association with the use of broad spectrum antibiotics including
moxifloxacin and may range in severity from mild diarrhoea to fatal colitis.
Therefore it is important to consider this diagnosis in patients who develop serious
diarrhoea during or after the use of moxifloxacin. If AAD or AAC is suspected or
confirmed, ongoing treatment with antibacterial agents, including moxifloxacin,
should be discontinued and adequate therapeutic measures should be initiated
immediately. Furthermore, appropriate infection control measures should be
undertaken to reduce the risk of transmission. Drugs inhibiting peristalsis are
contraindicated in patients who develop serious diarrhoea.

Patients with myasthenia gravis

Moxifloxacin should be used with caution in patients with myasthenia gravis because
the symptoms can be exacerbated.

Tendinitis and tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon),
sometimes bilateral, may occur as early as within 48 hours of starting treatment with
quinolones and fluoroquinolones and have been reported to occur even up to several
months after discontinuation of treatment. The risk of tendinitis and tendon rupture is
increased in older patients, patients with renal impairment, patients with solid organ
transplants, and those treated concurrently with corticosteroids. Therefore,
concomitant use of corticosteroids should be avoided.

At the first sign of tendinitis (e.g. painful swelling, inflammation) the treatment with
moxifloxacin should be discontinued and alternative treatment should be considered.
The affected limb(s) should be appropriately treated (e.g. immobilisation).
Corticosteroids should not be used if signs of tendinopathy occur.

Patients with renal impairment

Elderly patients with renal disorders should use moxifloxacin with caution if they are
unable to maintain adequate fluid intake, because dehydration may increase the risk of
renal failure.

Vision disorders

If vision becomes impaired or any effects on the cyes are experienced, an eye
specialist should be consulted immediately (see sections 4.7 and 4.8).

Dysglycemia
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As with all fluoroquinolones, disturbances in blood glucose, including both
hypoglycemia and hyperglycemia have been reported with moxifloxacin. In
moxifloxacin-treated patients, dysglycemia occurred predominantly in elderly diabetic
patients receiving concomitant treatment with an oral hypoglycemic agent (e.g.
sulfonylurea) or with insulin. In diabetic patients, carefu] monitoring of blood glucose
is recommended (see section 4.8).

Prevention of photosensitivity reactions
nolones have been shown to cause photosensitivity reactions in patients. However,

Qui

tudies have shown that moxifloxacin has a lower risk to induce photosensitivity.
Nevertheless patients should be advised to avoid exposure to either UV irradiation or
extensive and/or strong sunlight during treatment with moxifloxacin.

Patients with glucose-6-phosphate dehydrogenase deficiency

Patients with a family history of or actual glucose-6-phosphate dehydrogenase
deficiency are prone to haemolytic reactions when treated with quinolones. Therefore,
moxifloxacin should be used with caution in these patients.

Peri-arterial tissue inflammation

Moxifloxacin solution for infusion is for intravenous administration only. Intra-
arterial administration should be avoided since preclinical studies demonstrated peri-
arterial tissue inflammation following infusion by this route.

Patients with special ¢SSS]

Clinical efficacy of intravenous moxifloxacin in the treatment of severe burn
infections, fasciitis and diabetic foot infections with osteomyelitis has not been
established.

Patients on sodium diet

This medicinal product contains 678.6 mg (approximately 29,52 mmol) sodium per
dose. To be taken into consideration by patients on a controlled sodium dijet.

Interference with biological tests

Moxifloxacin therapy may interfere with the Mycobacterium Spp. culture test by
suppression of mycobacterial growth causing false negative results in samples taken
from patients currently receiving moxifloxacin.

Patients with MRSA infections

Moxifloxacin is not recommended for the treatment of MRSA infections. In case of a
suspected or confirmed infection due to MRSA, treatment with an appropriate
antibacterial agent should be started (see section 5 . em——

Paediatric population
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Due to adverse effects on the cartilage in juvenile animals (see section 5.3) the use of
moxifloxacin in children and adolescents < 18 years is contraindicated (see section
4.3).

4.5 Interaction with other medicinal products and other forms of interaction

Interactions with medicinal products

An additive effect on QT interval prolongation of moxifloxacin and other medicinal
products that may prolong the QTc interval cannot be excluded. This might lead to an
increased risk of ventricular arrhythmias, including torsade de pointes. Therefore, co-

- anti-arrhythmics class [A (e.g. quinidine, hydroquinidine, disopyramide)

- anti-arrhythmics class I11 (e.g. amiodarone, sotalol, dofetilide, ibutilide)

- antipsychotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride)
- tricyclic antidepressive agents

- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin IV,
pentamidine, antimalarials particularly halofantrine)

- certain antihistaminics (terfenadine, astemizole, mizolastine)

- others (cisapride, vincamine IV, bepridil, diphemanil).

Moxifloxacin should be used with caution in patients who are taking medication that
can reduce potassium levels (e.g. loop and thiazide-type diuretics, laxatives and
enemas [high doses], corticosteroids, amphotericin B) or medication that is associated
with clinically significant bradycardia.

After repeated dosing in healthy volunteers, moxifloxacin increased Crmax of digoxin
by approximately 30% without affecting AUC or trough levels. No precaution is
required for use with digoxin,

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been: -\
A

reported in patients receiving antibacterial agents, especially ﬂuoroquinolones,;’ G
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macrolides, tetracyclines, cotrimoxazole and some cephalosporins. The infectious and
inflammatory conditions, age and general status of the patient appear to be risk
factors. Under these circumstances, it is difficult to evaluate whether the infection or
the treatment caused the INR (international normalised ratio) disorder, A
precautionary measure would be to more frequently monitor the INR. [f necessary, the
oral anticoagulant dosage should be adjusted as appropriate.

moxifloxacin with: ranitidine, probenecid, oral contraceptives, calcium supplements,
morphine administered parenterally, theophylline, cyclosporine or itraconazole,

In vitro studies with human cytochrome P450 enzymes supported these findings.
Considering these results a metabolic interaction via cytochrome P450 enzymes is
unlikely.

Interaction with food

Moxifloxacin has no clinically relevant interaction with food including dairy
products.

4.6 Fertility, pregnancy and lactation

Pregnancx

Breast-feed ing

There is no data available in lactating or nursing women. Preclinical data indicate that
small amounts of moxifloxacin are secreted in milk. In the absence of human data and

cartilage of immature animals, breast-feeding is contraindicated during moxifloxacin
therapy (see section 4.3).

Fertility
Animal studies do not indicate impairment of fertility (see section 3.3)

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines
have been performed. However, fluoroquinolones including moxifloxacin may result
in an impairment of the patient's ability to drive or operate machinery due to CNS
reactions (e.g. dizziness; acute, transient loss of vision, see section 4.8) or acute and
short lasting loss of consciousness (syncope, see section 4.8). Patients should be
advised to see how they react to moxifloxacin before driving or operating machinery.

S

4.8 Undesirable effects
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Adverse reactions observed in clinical trials and derived from post-marketing reports
with moxifloxacin 400 mg daily administered by the intravenous or oral route

(intravenous only, sequential [IV/oral] and oral administration) sorted by frequencies
are listed below:

Apart from nausea and diarrhoea all adverse reactions were observed at frequencies
below 3%.

Within each frequency grouping, undesirable effects are presented in order of
decreasing seriousness. Frequencies are defined as:

- common (> 1/100 to < 1/10)

- uncommon (= 1/1,000 to < 1/100)

- rare (> 1/10,000 to < 1/1,000)

- very rare (< 1/10,000)

- not known (cannot be estimated from the available data)

disorders

(see section 4.4)

incl. very rarely
life-threatening
shock (see
section 4.4)

Allergic oedema/
angiooedema
(incl. laryngeal
oedema,
potentially life-
threatening, see
section 4.4)

System Organ |[Common Uncommon Rare Very Rare Not known
Class
(MedDRA)
Infections and Superinfections
infestations due to resistant
bacteria or
fungi e.g. oral
and vaginal
candidiasis
Blood and Anaemia Prothrombin level
lymphatic Leucopenia(s) increased/ INR
system Neutropenia decreased
disorders Thrombocytopenia Agranulocytosis
Thrombocythemia
Blood eosinophilia Pancytopenia
Prothrombin time
prolonged/ INR
increased
Immune system Allergic reaction Anaphylaxis

Endocrine

Syndrome of

inappropriate
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Psychomotor
hyperactivity/

Depression (in
agitation Very rare cases
potentially
culminating in
self-injurious

disorders antidiuretic
hormone secretion
(SIADH)

Metabolism Hyperlipidemia Hyperglycemia Hypoglycemia

and nutrition

disorders Hyperuricemia Hypoglycaemic
coma

Psychiatric Anxiety reactions |[Emotional Depersonalization

disorders* lability

Psychotic
reactions
(potentially
culminating in
self-injurious
behaviour, such

behaviour, such |as suicidal
ideations/
thoughts, or
suicide attempts,
suicide attempts, |see section 4.4)

as suicidal
ideations/
thoughts, or
see section 4.4)

Hallucination

Delirium

Nervous system
disorders*

Headache

Dizziness

Par- and
Dysaesthesia

Taste disorders
(incl. ageusia in

Very rare cases)

Confusion and
disorientation

Sleep disorders
(predominantly
insomnia)
Tremor

Vertigo

Somnolence

Hypoaesthesia Hyperaesthesia

Smell disorders
(incl. anosmia)

Abnormal
dreams

Disturbed
coordination
(incl. gait
disturbances,
esp. due to
dizziness or

vertigo)

Seizures incl.
grand mal
convulsions (see
section 4.4)

Disturbed
attention

Speech disorders
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Amnesia
Peripheral
neuropathy and
polyneuropathy
Eye disorders* Visual Transient loss of
disturbances incl. vision (especially
diplopia and in the course of
blurred vision CNS reactions,
(especially in the see sections 4.4
course of CNS and 4.7)
reactions, see
section 4.4)
Ear and Tinnitus
labyrinth
disorders* Hearing
impairment inc|.
deafness (usually
reversible)
Cardiac QT QT prolongation  [Ventricular Unspecified
disorders prolongation in (see section 4.4) tachyarrhythmias arrhythmias
patients with
hypokalaemia Palpitations Syncope (i.e., Torsade de
(see sections acute and short [Pointes (see
4.3 and 4.4) Tachycardia lasting loss of  [section 4.4)
consciousness)
Atrial fibrillation Cardiac arrest
(see section 4.4)
Angina pectoris
Vascular Vasodilatation Hypertension Vasculitis
disorders
Hypotension
Respiratory, Dyspnea
thoracic and (including
mediastinal asthmatic
disorders conditions)
Gastrointestinal[Nausea Decreased appetite Dysphagia
disorders and food intake
Vomiting Constipation Stomatitis
Gastrointestinal Dyspepsia Antibiotic-
and abdominal associated colitis
pains Flatulence (incl. pseudo-
membranous
Diarrhoea Gastritis colitis, in very R e Y
rare cases : o

Increased amylase [associated with sl s e x
‘ _|life-threatening e PR
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complications,
see section 4.4)
Hepatobiliary [Increase in Hepatic Jaundice Fulminant
disorders transaminases |impairment (incl. hepatitis
LDH increase) Hepatitis potentially
(predominantly leading to life-
Increased bilirubin cholestatic) threatening liver
failure (incl. fatal
Increased gamma- cases, see section
glutamyl- 4.4)
transferase
Increase in blood
alkaline
phosphatase
Skin and Pruritus Bullous skin Acute
subcutaneous reactions like Generalised
tissue disorders Rash Stevens-Johnson Exanthematous
syndrome or Pustulosis
Urticaria toxic epidermal (AGEP)
necrolysis
Dry skin (potentially life-
threatening, see
section 4.4)
Musculoskeletal Arthralgia Tendonitis (see  |Tendon rupture  [Rhabdomyolysis
and connective section 4.4) (see section 4.4)
tissue Myalgia
disorders* Muscle cramp  |Arthritis
Muscle Muscle rigidity
twitching
Exacerbation of
Muscle Ssymptoms of
weakness myasthenia gravis
(see section 4.4)
Renal and Dehydration Renal
urinary impairment (incl.
disorders increase in BUN
and creatinine)
Renal failure
(see section 4.4)
General Injection and Feeling unwell Oedema
disorders and infusion site (predominantly
administration | reactions asthenia or
site conditions* fatigue)
| Painful conditions
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(incl. pain in back,
chest, pelvic and
extremities)

Sweating
Infusion site
(thrombo-)
phlebitis

*Very rare cases of prolonged (up to months or years), disabling and potentially
irreversible serious drug reactions affecting several, sometimes multiple, system
organ classes and senses (including reactions such as tendonitis, tendon rupture,
arthralgia, pain in extremities, gait disturbance, neuropathies associated with
paraesthesia, depression, fatigue, memory impairment, sleep disorders, and
impairment of hearing, vision, taste and smell) have been reported in association with
the use of quinolones and fluoroquinolones in some cases irrespective of pre-existing
risk factors (see Section 4.4).

The following undesirable effects have a higher frequency category in the subgroup of
IV treated patients with or without subsequent oral therapy:

Common: Increased gamma-glutamyl-transferase

Uncommon: Ventricular tachyarrhythmias, hypotension, oedema, antibiotic-
associated colitis (incl. pseudomembranous colitis, in very rare
cases associated with life-threatening complications, see section
4.4), seizures incl. grand mal convulsions (see section 4.4),
hallucination, renal impairment (incl. increase in BUN and
creatinine), renal failure (see section 4.4)

There have been very rare cases of the following side effects reported following
treatment with other fluoroquinolones, which might possibly also occur during
treatment with moxifloxacin: increased intracranial pressure (including pseudotumor
cerebri), hypernatraemia, hypercalcaemia, haemolytic anaemia, photosensitivity
reactions (see section 4.4),

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is

important. It allows continued monitoring of the benefit/risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions
via the national reporting system listed in Appendix V.

4.9 Overdose

No specific countermeasures after accidental overdose are recommended. In the event

of overdose, symptomatic treatment should be implemented. ECG monitoring should

be undertaken, because of the possibility of QT interval prolongation. Concomitant: :
administration of charcoal with a dose of 400 mg oral or intravenous moxifloxacin o
will reduce systemic availability of the drug by more than 80% or 20% respectively. NI
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The use of charcoal early during absorption may be useful to prevent excessive
increase in the systemic exposure to moxifloxacin in cases of oral overdose.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code:
JOIMA14

Mechanism of action

Moxifloxacin inhibits bacterial type II topoisomerases (DNA gyrase and
topoisomerase 1V) that are required for bacterial DNA replication, transcription and
repair.

Pharmacokinetic/nharmacodynbamic relationship

Fluoroquinolones exhibit a concentration dependent killing of bacteria.
Pharmacodynamic studies of fluoroquinolones in animal infection models and in
human trials indicate that the primary determinant of efficacy is the AUC24/MIC ratio.

Mechanism of resistance

Resistance to fluoroquinolones can arise through mutations in DNA gyrase and
topoisomerase 1V, Other mechanisms may include over-expression of efflux pumps,
impermeability, and protein-mediated protection of DNA gyrase. Cross resistance
should be expected between moxifloxacin and other fluoroquinolones.

The activity of moxifloxacin is not affected by mechanisms of resistance that are
specific to antibacterial agents of other classes.

Breakpoints
EUCAST clinical MIC and disk diffusion breakpoints for moxifloxacin (01.01.2012):

Organism Susceptible Resistant
Staphylococcus spp. <0.5 mg/l > 1 mg/l
> 24 mm <21 mm
S. pneumoniae <0.5 mg/l > 0.5 mg/l
> 22 mm <22 mm
Streptococcus Groups A, B,C, G < 0.5 mg/l > 1 mg/l
> 18 mm <15 mm
H. influenzae <0.5 mg/l > 0.5 mg/I
=25 mm <25 mm
M. catarrhalis <0.5 mg/l > 0.5 mg/l
>23 mm <23 mm
Enterobacteriaceae <0.5 mg/l > 1 mg/l
> 20 mm <17 mm




-~ g

Non-species related breakpoints* ‘S 0.5 mg/l > 1 mg/l ‘]

* Non-species related breakpoints have been determined mainly on the basis of
pharmacokinetic/pharmacodynamic data and are independent of MIC distributions of specific species.
They are for use only for species that have not been given a species-specific breakpoint and are not for use
with species where interpretative criteria remain to be determined.

Microbiological Suscegtibility

[Fommonly susceptible species *’

Aerobic Gram-positive micro-organisms

Staphylococcus aureus**

Streptococcus agalactiae (Group B)

Streptococcus milleri group* (S. anginosus, S. constellatus and S intermedius)
Streptococcus pneumoniae*

Streptococcus pyogenes* (Group A)

Streptococcus viridans group (S. viridans, S, mutans, S. mitis, S. Sanguinis, S. salivarius, S, thermophilus)

Aerobic Gram-negative micro-organisms
Acinetobacter baumanii

Haemophilus influenzae*
Legionella preumophila

Moraxella (Branhamella) catarrhalis*

Anaerobic micro-organisms

Prevotella spp.

“Other” micro-organisms
Chlamydophila (Chlamydia) pneumoniae*

Coxiella burnetii

Mycoplasma pneumonige*

Species for which acquired resistance may be a problem

Aerobic Gram-positive micro-organisms
Enterococcus faecaljs*

Enterococcus faecium*




Aerobic Gram-ne ative micro-organisms
Enterobacter cloacae*

Escherichia coli**
Klebsiella oxytoca
Klebsiella preumoniae**

Proteus mirabilis*

Anaerobic micro-organisms

Bacteroides fragilis*

Inherently resistant organisms

Aerobic Gram-negative micro-organisms

Pseudomonas aeruginosa

*Activity has been satisfactorily demonstrated in clinical studies.

"Methicillin resistant S. aureus have a high probability of resistance to fluoroquinolones. Moxifloxacin
resistance rate of > 50% have been reported for methicillin resistant S. qureys.

#ESBL-producing strains are commonly also resistant to fluoroquinolones.

3.2 Pharmacokinetic properties

Absorption and Bioavailability

After a single 400 mg intravenous 1 hour infusjon peak plasma concentrations of
approximately 4.1 mg/l were observed at the end of the infusion corresponding to a
mean increase of approximately 26% relative to those seen after oral administration
(3.1 mg/1). The AUC valye ofapproximately 39 mgeh/l after i.v. administration is
only slightly higher than that observed after oral administration (35 mgeh/l) in
accordance with the absolute bioavailability of approximately 91%,

In patients, there is no need for age or gender related dose adjustment on intravenous
moxifloxacin.

Pharmacokinetics are linear in the range of 50 - 1200 mg single oral dose, up to 600
mg single intravenous dose and up to 600 mg once daily dosing over 10 days.

Distribution

Maximum concentrations of 5.4 mg/kg and 20.7 mg/l (geometric mean) were reached
in bronchial mucosa and epithelial lining fluid, respectively, 2.2 h after an oral dos:
The corresponding peak concentration in alveolar macrophages amounted to 5

S,



mg/kg. In skin blister fluid concentrations of 1.75 mg/l were observed 10 h after
intravenous administration. In the interstitial fluid unbound concentration time
profiles similar to those in plasma were found with unbound peak concentrations of
1.0 mg/I (geometric mean) reached approximately 1.8 h after an intravenous dose.

Biotransformation

Moxifloxacin undergoes Phase I biotransformation and is excreted via renal
(approximately 40%) and biliary/faecal (approximately 60%) pathways as unchanged
drug as well as in the form of a sulpho-compound (M1) and a glucuronide (M2). M1
and M2 are the only metabolites relevant in humans, both are microbiologically
inactive.

In clinical Phase I and in vitro studies no metabolic pharmacokinetic interactions with
other drugs undergoing Phase | biotransformation involving cytochrome P450
enzymes were observed. There is no indication of oxidative metabolism.

Elimination

Moxifloxacin is eliminated from plasma with a mean terminal half life of
approximately 12 hours. The mean apparent total body clearance following a 400 mg
dose ranges from 179 to 246 ml/min, Following a 400 mg intravenous infusion
recovery of unchanged drug from urine was approximately 22% and from faeces
approximately 26%. Recovery of the dose (unchanged drug and metabolites) totalled
to approximately 98% after intravenous administration of the drug. Renal clearance
amounted to about 24 - 53 ml/min suggesting partial tubular reabsorption of the drug
from the kidneys. Concomitant administration of moxifloxacin with ranitidine or
probenecid did not alter renal clearance of the parent drug.

Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in
patients with renal impairment (including creatinine clearance > 20 ml/min/1.73 m?),
As renal function decreases, concentrations of the M2 metabolite (glucuronide)
increase by up to a factor of 2.5 (with a creatinine clearance of < 30 ml/min/1.73 m?),

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver
failure (Child Pugh A, B), it is not possible to determine whether there are any
differences compared with healthy volunteers. Impaired liver function was associated
with higher exposure to M1 in plasma, whereas exposure to parent drug was
comparable to exposure in healthy volunteers. There is insufficient experience in the
clinical use of moxifloxacin in patients with impaired liver function.

5.3 Preclinical safety data

In conventional repeated dose studies moxifloxacin revealed haematological and

hepatic toxicity in rodents and non-rodents. Toxic effects on the CNS were observed

in monkeys. These effects occurred after the administration of high doses of
moxifloxacin or after prolonged treatment.
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In dogs, high oral doses (= 60 mg/kg) leading to plasma concentrations > 20 mg/|
caused changes in the electroretinogram and in isolated cases an atrophy of the retina.

After intravenous administration findings indicative of systemic toxicity were most

pronounced when moxifloxacin was given by bolus injection (45 mg/kg) but they

After intra-arterial injection inflammatory changes involving the peri-arterial soft
tissue were observed suggesting that intra-arterial administration of moxifloxacin
should be avoided.

Moxifloxacin was genotoxic in in vitro tests using bacteria or mammalian cells. In in
vivo tests, no evidence of genotoxicity was found despite the fact that very high
moxifloxacin doses were used. Moxifloxacin was non-carcinogenic in an initiation-
promotion study in rats.

Invitro, moxifloxacin revealed cardiac electrophysiological properties that can cause
prolongation of the QT interval, even though at high concentrations.

mg/kg was infused over 60 minutes.

Reproductive studies performed in rats, rabbits and monkeys indicate that placental
transfer of moxifloxacin occurs. Studies inrats (p.o. and i.v.) and monkeys (p.o.) did
not show evidence of teratogenicity or impairment of fertility following
administration of moxifloxacin. A slightly increased incidence of vertebral and rib
malformations was observed in foetuses of rabbits but only at a dose (20 mg/kg i.v.)
which was associated with severe maternal toxicity. There was an increase in the
incidence of abortions in monkeys and rabbits at human therapeutic plasma
concentrations.,

Quinolones, including moxifloxacin, are known to cause lesions in the cartilage of the
major diarthrodial joints in immature animals.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Sodium sulfate anhydrous

Sodium acetate trihydrate

Acetic acid (for pH adjustment)

Water for injections

6.2 Incompatibilities
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The following solutions are incompatible with moxifloxacin solution for infusion:
Sodium chloride 10% and 20% solutions

Sodium bicarbonate 4.2% and 8.4% solutions

This medicinal product must not be mixed with other medicinal products except those
mentioned in section 6.6,

6.3 Shelf life
3 years
Use immediately after first opening and/or dilution

6.4 Special precautions for storage
Do not refrigerate or freeze, keep the bottle in the outer carton to protect from light.
6.5 Nature and contents of container

The Solution for Infusion Moxifloxacin 400mg/250ml is filled into a white Low
Density Polyethylene (LDPE) bottle of 250 mL nominal capacity suitable for
pharmaceutical solutions. Packs contain 1, 10 or 20 bottles.

Not all containers have to be placed on the market.
6.6 Special precautions for disposal and other handling

This product is for single use only. Any unused solution should be discarded.

The following co-infusions were found to be compatible with moxifloxacin 400 mg
solution for infusion:

Water for injections, Sodium chloride 0.9%, Sodium chloride 1 molar, Glucose
5%/10%/40%, Xylitol 20%, Ringer's solution, Compound Sodium Lactate Solution
(Hartmann's Solution, Ringer-Lactate Solution).

Moxifloxacin solution for infusion should not be co-infused with other drugs.

Do not use if there are any visible particulate matter or if the solution is cloudy.

At cool storage temperatures precipitation may occur, which will re-dissolve at room
temperature. It is therefore recommended not to refrigerate or freeze the infusion
solution and keep the bottle in the outer carton to protect from light.
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IIEPIAHYH TOQN XAPAKTHPIELTIKON TOY POIONTOX

1. ONOMAZXIA TOY PAPMAKEYTIKQY OPOIONTOX

Moxifloxacin/Vioser 400 mg/250 ml Sehvpa yia &yyvon

2. IOIOTIKH KAT IIOXOTIKH TYN®EZH

Mia @16in 250 ml mepiEyer 400 mg moxifloxacin (og hydrochloride).
I ml wepiéyer 1,745 mg moxifloxacin hydrochloride.

Exdoyo pe yvororh dpdon: 250 ml S HATOG Y14 Eyyvon mepiEyovy 678,6 mg

(29,52 mmol) votpiov.

' Tov g KATGA0Y0 T0V £k86x0V, L. mapdypago 6.1.
3. PAPMAKOTEXNIKH MOP®H

Addopa yio &yyvon

Awgovég, kitpvo OuAvpa, pe pH 4,4-4,6, erevbepo amod 0paTh VAN
Qouotdmra: 270 — 320 mOsm/kg

4. KAINIKEY ITAHPO®OPIEX

4.1 OgpanmsvTinsg evoeifelg

To Moxifloxacin 400 mg/250ml evdeicvutoy Yw ™ Bepameio:
- Tng mvevpoviag ™G Kowotntag (CAP)
- Tov emadeyuévay AowdEewv Tov déppatog kot Tmv SEPUATIKOV Sopdv (cSSSI)..

To Moxifloxacin/Vioser 0q TPETEL VaL ypnoonoteitar HOvo dtav M ¥pron dAlmv
avtifakmplokdy TAPAYOVIWV TOV CLVIGTAOVTUL ovvibog ya v QVTIHETOTION
aVTAOV TOV AodEemy Oempeiton OKOTAAANAN.

Hpénet va LapBdavovrar voYM ot emionueg odnyleg oyeted pe VY KataAAnin xpfion
OV avtifoktpiakdy ToPAyOVIQV.,

4.2 Aoooroyio kar TPOTOg YopriyN oG

Aocoloyia

H cvvietopevn 86om etva 400 mg moxifloxacin EYYLOHEVD £Qamas nuepnoing.

H Bepaneia umopet apyikde vo, sivar evdoprépa Xo0pNyMon axorovOoy uevn pe and
TOV GTéNATOG xopfynon Siokimwv moxifloxacin 400 mg 6tav avt6 evdsicvural
KAWVIKG.

e KAwvikég uerétec ot TEPIGGOTEPOL aobeveic netéfnoav o and Tov OTOHATOC
Bepancio péoa oc 4 nuépeg (CAP) 1 6 Nuepeg (¢SSSI). H OUVICTMOUEVN GUVOLIKY, . -

ddpreta g evOoPAEBLUC Kat amd Tov GTOUOTOG Oepamsiog eivar 7 - 14 NUEPES V1oL TNV )
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Tvevpovia g KOwotntog kat 7 - 21 NHEPES Y TIg EMMAEYUEVEC rowdEeig Tovy
dépuratog kot twv depuatikdy dopdv.

diédvon (BA. Tapaypapo 5.2 yu TEPIGGOTEPEG AemTOUEPELEC).
Agv vrépyovv EMAPKY| dedopéva ot acbevels pe nratuey dvohetrtovpyia (Bh.

Tapaypago 4.3).

Ao e1dixol minbvouoi

Agv amonteiton TPOCAPLOYN TNG docooyiag yio TOVG NAKIOUEVOVG acBeveic kat
acbeveic pe yaunhé COHOTIKG Bpog.

Hadrorpixoc inGvoudc

H moxifloxacin avtevseicvorar o€ Tadid ko egnovc oe avamtuén. H
OMOTEAECUATIKOTN T Kot N acpdiewn ¢ moxifloxacin og Tod1d ko £@1iBovg Sev
EXOVV TeEKUNPLOOE] (BA. mapéypago 4.3).

Tpbmog yopipynong

o evdopAépia xPNom, cvveymg &yyvon 1a thve ané 60 Aentd (BA. emiong

Tapaypoago 4.4).

Edv evdeixvurtar WTPIKAC, TO

Siédvpa Tpoc éyyvom umopei va, xopnynOet pécw evég

coMvo-T, pali pe ovpuBatd Sdduoto Y Eyyvon (BA. Tapaypapo 6.6).

4.3 Avtevdeiteic

- YrepevousOnoio om moxifloxacin, oe dhdec KWWOAGVEG 1] 6& Koo amd 1o, éxdoya
OV AVAPEPOVTAL GTHV ToPAyPoPo 6.1.
- Kimon ko yohovyia (BL. mapdypago 4.6).

- AoBeveic nhkiac kéto tov

18 gtiv.

- AobBeveig pe 1topucsd mabnong/Swtapaymc tov TEVOVIQV, OXETWOEVY ne T

Oepomeio pie KIVOAGVeG.

Téoo o¢ TPOKAVIKEG épevveg

600 Kot 6TOoVE avbpdmovg, £yovy mapoTnenOei addoyég

OGNV Kopdiokt nkampocpuctokoyia HE TN LOPOT emukLVeNG ToL dwotipatog QT,
HeTd amd £xOeom ot moxifloxacin, Emopévac, yio Loyoug ACQAAELNG TOV oopudrov,
n moxifloxacin avrevdeiicvutor o acbeveig pe:

- Zuyyevi 1 TEKUMPLOPEVN emikTnTn EMLUNKVVGT TOV dwompatog QT

- Awatopayéc NAEKTPOAVTGVY,

Wuitepa g pm arokataotadsico, VTOKOALOL G

- KhMvikd om Havtikh Bpadvkapdio
- Khviké on HOVTIKT Kapdiokn QVETAPKELD pg EAMITTOUEVO KAGG O eEdOnong

ap1oTEPTIC KOhing

- IIponyovpevo LOTOPIKO CUURTOUATIKDY appudcdv

H moxifloxacin Sev TPETEL VAL YpNGILOTOIE T TaVTOYPOVOL e GG, QapLOKe To

Omolo EMUNKVHVOVY TO ddotn

Ha QT (BA. emiong Tapaypaeo 4.5).
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ASY® TV TEPOPIGLEVOY KAVIKGY 6edopévav, N moxifloxacin avtevdsikvotal
enfong e aceveic pe NruTK Susiertovpyio, (Child Pugh C) ot o¢ ac0eveic Tov ot
TPAVOAUIVAGEG TAPOVGIALOVY av&non > 5 popéc ULN.

4.4 Exdwkéc TPOELBOTON|GELS Kat TPOPULGEEIG KaTh TN Zpion

H yp1iom ¢ moxifloxacin 0o TPEMEL VOL OOPEVYETOL G aoBeveis ot onoiot £yovv
TOPOVGLACEL GOPapég QVETIOV N TEG EVEPYELES 0TO TapehOdY KaTd ™ xpnon
TPOIOVTWY IOV TEPIEYOUY KIVOAGVEG 1) pboproxvordveg (B napaypago 4.8). H
Bepaneio avtdv tov achevdy ne moxifloxacin mpénet va apyiler pévo eddeiyer
EVOALOKTIKOV OepamenTicdy ETAOYDOV Kot ETE, amd TPOGEKTIKN aloAdyNoN TNC
oY€oNg 0péLovG/ KvdHvou (PA. emiong Tapaypago 4.3).

To 6pehog ¢ Oepameiac pe moxifloxacin, eidwd o hopdéeg pe yapuniod Babpov
coBapdmra, Oa mpénet va otabuiotei oe oyéon e TIg TANPOPOpiec oL TepEYoOvVTaL
OV TOPGYPUPO TPOEISOTOGEMY Katt TPOPUAGEEWV.

Hopazetapévec, coBapéc avembvunzec EVEPYEIEC TOV TTPOKANOVV avamnpio kKot gfvon
SuvnTikd un ovaotpéyiuec.

o) omdvieg TEPIMTAOCEIG TAPATETOUEV DY (ovveylopevav ya Hnveg M ypdvia),
coBapdv avembn HNTOV evepyeidvy mov Tpokalody avarmmpia kot etvan Suvnrikg un
AVAGTPEYIIEG, O1 OToieg emnpealovv Slupopetikd, OPIOHEVEG POPEC TOAMTAG,
GLOTNLATO TOV OpYavIGHOD (MvockeleTid, VEVPIKO, Yoylatpikéc kot acOnTpieg)
Exouvv avapepbei oe acbeveig mov Ehafav KIVOAGVEG Ka Kot ¢Boprokvordvec
aveSapmra and Ty nAwia kot npobndpyovieg Tapdyovreg kvduvov. H moxifloxacin
TpEmEL va, SlokOTTETAL AHECMG E Ta TPDTAL onueia N copurntdpato OTOLGONTOTE
cofapfic avemBdpunc evépyelag kat Ba mpémet va vIoSeucvheTar 6Tovg acbeveic va
EMKOWMVOVY LIE TOV GUVTAYOYPaEPO TOVG Y1 GuUPovALC.

Emymixuven tov Swotiuatoc QTe kot KAVIKEC KOTAOTACELC TTOV mavdc va
oyetiCovron e ennKvven tov QTe

‘Exet Serxet 611 moxifloxacin EMUNKVVeL 1o Sitomua QTe oo
nkempovcap&oypd(pn Ha o€ opiopévoug aobeveic. To néyebog g EMUNKVVONG TOV
QT pmopei vo, avénbet He g avfavopeveg OUYKEVTIPDOELS GTO MAGG 0L Aoy g
YPNYOPNG evBopAéPiog £yyvomg. Emopévac, N Spreta e gyyoong de Oa mpénet va
elvat Ayotepn omd ta oLVIeTOUEVE 60 hemTd Kot ev8opAéfia S6om tov 400 mg
£panag nuepnoing 8¢ O, npéner va vrepPaivetar. Mo TEPLoCOTEPESG Aemtouépeteg

deite mopakdrem kot avatpééte otig Topaypdeove 4.3 kot 4.5,

H Bepansio pe moxifloxacin 0q TpETEL va Slokomel dv Ta onueio M ta cuunTOUAT
OV UTLOPEL VAL GVOYETIGTOVY e kopdakt appubyic TPOKOYOLY Katd T Sihpkew T
Bepansiog pe 7 xwpic nkgmpomp&oypa(pucd VPN LaTO.

H 3p1on ¢ moxifloxacin 0q TPEMEL VAL yiveTal e TPOcOYN o aobeveic pe
OO OTE Katdotaon Tpodiabeonc o Kapdlakés appubpieg (.. oeiu woyoupio
TOL pvokapsiov), 819t umopei vo, EXOVV évav avENpEVO KiveuVo v avartiZovy
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KOUMakég appubpieg (ovpmep. torsades de pointes) kot Kapdwkt avakont|. Biéne
eniong mapoypapovg 4.3 kot 4.5.

H yprion ¢ moxifloxacin Ou TPEMEL VL YIVETOL g Tpocoyn ot acheveic mov
AapPdvovy edppoiko wov umopel va pewdoovy va eninedo, kakiov. Bléne eniong
nopaypdeovs 4.3 kot 4.5,

H ypion ¢ moxifloxacin 0 TpEmeL va yivetar pe mpocoyn o acOeveic Tov
AapBavoov edéppoko oxeTiopeva e KAvikd on Havtueh Bpadvkapdio. BLéne eniong
Topdypapo 4.3.

Ot yvvaikeg kat ot NAMKIopéVOL acBeveic umopel va givar mo gvaicOntot og emdphoelg
TOV QUPUAKOV TOV EXUNKOVOVY TO dbompa QT drag n moxifloxacin kot OLVETTDG

amotteiton Wwitepn wpocoyy.

Ynspsnawencia/alkepyucéc VTS pacele

‘Exouv avaeepbei kotd ™V TpAOTN YopNRyNon e pboprokvordveg,
SLUTEPACLBOVOpEVNG KOt TG moxifloxacin, vrepevonconaio kot arlepyikéc
avTidpdoerc. Avaguroxtosideic avridphoeic Hmopodv va e&ediyBovv ot amenntikd
Y10 T oM} 60K, akOuN Kot petd ™MV TpOIN XOopriynom. Te TEPIMTDOCES KAMVIKDV
ekdnAdoenv coBaphv avtdploemy vrepgvarcinciog 1 moxifloxacin Og, TPETEL VAL
dkdmTeTan Ko 1 KatdAinin Oepaneio (m.y. Oepancia Yt T0 60K) B Tpémer va
epappoletar.

2oBapéc nratucéc dwotapoyéc

‘Exouv avagepOsi pe ™ moxifloxacin neputtdoeig KepawvoBoiov nratitidog mhavidg
e€eMoodlieves o Nty avendpkei (PA. mapdypaeo 4.8). Ot acBeveic Oa TPEMEL VO
ovuPoviedovial va emkovmvoHy HE TO Y10Tpd TOVG TPV GLVEKiGOLY ™ Oepansia qv
Ta onpein Kot T GLUTTORATO, TS KepavvoPBdrov nratikng véoov e&elybovv £to1
OOTE VoL avorTHEQVY Toyéme acbévewn ouvodevduevn and iktepo, oKoUpa ovpa, Thon
apoppayiog N Nratikn eykepolonddera.

O Tpémet var TpayaToTo100VTOL epyacmprakot Ereyyov Siepetivnon NG NTOTIKNG
Aertovpylag og TEPIMTOCELG OOV VIEPYOVV evoeifelg ot dvciettovpyiag.

2oPapéc depuatucéc avembounteg evépysiec

‘Exouvv avaeepbei pe m no&pro&aaivn coPapég deppotikéc avemon UNTES evépyeteg
(SCARs) cvpumephapBovopévng g to&ucmg emdepuiknic vekpoivong (TEN: yvootm
emiong kat wg cvSpopo Lyell’s), sov8popo Stevens Johnson (SJS) ka1 Oéeia
levikevpévn E&avOnuoticy Qlvktaivaon (AGEP), ot omoieg pmopel va givar
omenTIKEG Yo T Lof 1 Bavamedpeg (BA. mapaypapo 4.8). Katd,
ouvtayoypagnon, ot acbeveic Oa TPEMEL Vo, GUUPBOLAEVOVTOL Y10, TOL onpeio kot
CUUTTOUATO TOV GOBupdV Seppatikdv AVTIBPAGEMY KUl VO, TAPAKOAOVOOVVTOL
oteva. Edv vadpyouvv onpeia kot ov HTTOUATO TOV VTOSNADVOVY aVTEG TIC
avTIOpAsELS, N no&wproacivn o mpénet va Soomet UpECHS Kat va eEeTaoBel o
gvadhoxtikh Oepaneia. Eqv o 0o0evng éxet avartoEet o copapt avtidpaocn 6mmg
SJS, TEN 1) AGEP pe xPMon g po&proacivng, n Bepansio pe ™
Ho&hpolaaivn 8 Oa mpémet vo, enavodn@Oel pe avtév tov acbevn Eavd.

o
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Acbeveic pe mpodidfeon oe OTOGLOVE

Ot kwvoddves eivor yvootd d11 TPOKaAOVV oTacpove. H XPMON TOVG TpEmet var yiveTal
He Tpocoyr o€ acheveic e dwrapoyic Tov KNI M 6tav vIEapy oLV GALOL Tapdyovreg
Kvéhvov 1ov pmopei va npodabétovy og OTOGHOVG 1] VO LEIDVOLY TOV 008d
ELPAVIONG OTAGHADY. S¢ TEPITTOON GaUcudY, 1 Bepaneia pe t moxifloxacin O
TPETEL VO, S1aKomel kot vo vivet epappoym tav KATAAIMA®V PéETPpaV.

Ieppepikn vevpomddeia

‘Exovv avagepbei oe acbeveis mov Aapfdvovy KIVOAOVEC Kat pBoprokvordveg
TEPIMTMOCELS AGONTIAG 1 osOnTcokvN TIKT|g TOAVVELPOTAOELNG TTOV KUTAA YOOV G
raparsbnoio, vroicOneio, dvoaebnoia 1 advvapic. AcBeveis o¢ Oepaneio pe
moxifloxacin 0o, wpénet va cvppovievovial va EVIIHEPDVOLY TO V10T TOUG TPOTOD
ovvexioovv ™ Oepomeio edv avantvybodv ta cuuntdpuata ™S vevporadetiag dnwg
Tovog, koboog, aiotnua voyudy, apmsio 1 advvopia, Tpokeévon v TPOANPOei N
eEEMEN pag Suvnrid Hn avaotpéyyng katdotaong (Bi. Tapaypaeo 4.8).

Yuyatpucéc avtidpdoeic

Mmopei va mapovoiastody WYOXL0TPIKES OVTISPAGELS akdpa Ko HETA TNV TP
XopNynom Kwvolovav, ovumeptrapBavopévng e moxifloxacin. Xe TOAD OTaviEg
TEPUTAOGELS, 1) KATEOWYM 7 Ot Yoxookés aviidpaceig eEeliydnkay og QUTOKTOVIKEG
OKEYELG KAl AVTOTPaD HaTun cupmepipopd, Omwg andnepsg avtoktoviag (BA.
Tapdypogo 4.8). Te TepinTmon mov o achevig eppavioer tétoteg avtdpdoeis, mpémet
va SlakémTeTan n Bepansio pe moxifloxacin kot v, LapBdvovrot ta KatdAAnio uétpa.
LOVIGTATOL TPOGOYT £hV n moxifloxacin npdkeiral va xopnynBet oe yoymoucong
acOeveic 1] oe acbeveic pe 1otopixd YoxlaTpikng vosov.

Aldppora oxenllouevn e ovtiBloticg cvunep. KoAltidag

‘Exet avagepbei diéppora oxeTilépevn pe avtiBoticd (AAD) kot koAiTida
OXETOMEVN 1e avTiroTucd, (AAQ), ov repthapBavopivne g yevdopefpaviddovg
KoAfTSag kat Sidppotoe oxenilopevng ue Clostridium diffiicile, ¢ CLOYETION HE TN
xpNon avtiBotikdy evpéog (pdcsﬁuxrog ovumepapBavopivne e moxifloxacin kat
umopel va kvupatvovtor og PapvTnro and Hma dibppota péypt Bavatneopa koritida.
Eropévac, eivon ONHavVTIKG vo AapPdveton LTOYM M Sidyvwon vt o acbeveic o
ozmoiot avanticcovy oofapn Siappora katé, ™ Sdpreta 1 petd ™ xpnon
moxifloxacin. Z¢ TEPUTOGELG VITOYiag 1) emPeParmpivng Siapporag oyeTICOpEVNG e
avtiprotikd 1 koritidac oxeTiCopevng e avtifotixg, N 1péxovea Bepaneia e
avTiakTnprakong Topdyovrec, Svumepthapavopsvng ™G moxifloxacin, Oa mpénel va
dakdénTETON KOt Vo, Aapfdvovion apéone enapkn Bepoamevting pétpa. Emmiéov, 0a
TpEmeL va Aapdvovrar To KATEAANAOL PETPA ELEYYOL TV LowdEemv ya ueioon
TOV Ktvdhvou petddoomg. Déppoka ov avastédlovy tov TEPIOTAATIG O
avtevdeikvovtal og acBeveig mov avorticcovy ooPapn idppora.

AcBeveic ue poacHéveln gravis




H moxifloxacin 6o npénet va XPNGHOTOIEITAL e TPOTOYY oE acbeveig (e poachévela
gravis 81011 pmopei vo, emSevm0obv g OLUTTAOUOTC.

Tevovtitda kot pién tévoveo,

Tevovtitida ka1 PNEN Tévovta (e1dukd adAG OxL TEPLOPIGTIKG TOV axidielon tévovra),
OPICHEVEG pOpég appotepdTrevpn, puropet va, TAPOVGIUGTOVV akdua, Kot €v1oc 48
OPAV and TNV évapén g Oepanciog pe KIVOAOVEG Kat $dBoplokvordvec ko Exel
avapepbet 61 cuuPaivovy aré Ha Kot £0¢ apKeTOnE Hnveg petd m drakomn g
Oepameiac. O Kivduvog Tevovtinidag kat phénc tévovta sival avENpévos otoug
nAkwpévoug acBeveic, acbeveic pe VEPPIKN dvcAettovpyia, acBeveic ue
HeTapocyELVoN CLUTHYhY opYGvaV Kot o ekeivovg mov AapuBdvouy TOVTOYPOVY
ayoyn pue KOPTIKOGTEPOEISY. Zuvendc, N TaVTOYPOVY Xprion KOPTIKOGTEPOEISDYV O,
TPEMEL VAL ATOPEVYETAL.

Me 10 mpdro onpeio TEVOVTITIONG (7. endSvvo oidnua, preyuovn), n Bepancio 1e
moxifloxacin npénet va SrokdTTETAL KOt Vo egetdleTan evarraxTiky Oepaneio. To(a)
maoyov(ta) dkpo(a) Tpénel va vroPdileTon GV KatdAAnAn Oepansio (m.x.
aKwnromoinom). Aev mpénet va, XPNOOTO0VVTOL KOPTIKOGTEPOEWT €4V EUPUVIGTODY
onueio TevovtomdOeiac.

AoBeveic ue vegpuxn Svorertovpyia

Otniiwpévor acbeveic pe veppiréc Sratapayés Oo mpémel va Kivouy xpom g
moxifloxacin pe TPOCOXN v Sev Umopodv vo, dwpricovy o ETAPKN Ayn vYphdV,
Aoy Tov 611N aLOATOON umopei va avénoet Tov kivéuvo VEQPIKNG AVEMAPKELOG.

Ontiéc Swutapayéc

Edv emnpeacoein 6paon M mapovslacTony GAeg empaceic ot patio, Bo Tpémet
OUECHG VO supBovdevtsite évoy opBadpiotpo (BA. Topaypapovg 4.7 kat 4.8).

Aveylokapia

Omnwg e 6heg Tic PBoprorvordveg, Exouy avagepbei ne ™ moxifloxacin datapayég
o™ YAvkdln aipatog, ov urephopBoavopivng NG VIOYAVKaLinG Kot ™mg
vrepylvkopiag. e acbeveig mov v Onkay oe Bepaneio pe moxifloxacin,
dvoylvkapia eppaviomke kuping og nlkiwpévone SwPnikong acBeveic mov
Aappovay ovyxopnyovpevn Bepancia pe Evoy ané tov OTOUATOG VIOYAVKALIKS
Tapayovto (T.y. GovApovudovpia) 1 WoovAiv. Ze daBntcong aobeveig cuviotdTan
TPOGEKTIKT Topakorovinon ™G YAUKGENG afpartog (BA. Tapdypago 4.8).

IIpoA TV avnéodcscowa)rosvaw@n ol
Lipoanyn il

‘Exet SeryBei 611 o1 KWoAdveg mpokalohy avTidphoeic PaTogvacinoiag oe acbeveic.
Evtovtorg, neléteg Eyovv Seifer 6t N moxifloxacin £yet MKpoTEPO Kiveuvo v,
Tpoxkarécet poTogvaictneia. Qotdoo GTovg acbeveic Bo mpénet va CLOTHVETOL VO
AMOPEVLYOLV TV Exbeon oV aktvoforic UV (vrep1ddNC aktvoBoria) 1§ oto
vrepPoiikd karm éviovo NAaxd eog katd Sudpreta g Oepansiog pe
moxifloxacin.

AcBeveic pe EMeyn aQudpoyovéeng g 6-Pwcopkic [Moxding




AcBeveic e OKOYEVELKS 16TOPIKG T emPeformpivn Elhelym apLdpoyovdong e 6-
Docpopixrg [hok6ing sivan EMPPENELS 6€ apolvTIKEG avTIdpaoerg, otay
Bepanedovran pe KWoldveg, Enopévog, n moxifloxacin 6q TPETEL VaL YpMGLLOTOLE T
HE TPOSOxT 6TV AGbeveis aVTONG.

Dreyunovi Tov TEPLAPTNPLOKOD 16TOV

To &ahvpo, yia &yyvon moxifloxacin givat Y evdopréPia xopfymon uévo. H
evéoapTnplaky Xopfynon ba mpénet v amogevyetor Sedouévou d1t TPOKAMVIKEG
neréteg é8erEay PAgypov] Tov TEPLAPTNPLOKODV 16TOV Emetta od Eyyvon péow avTNG
™G 0800.

Aocbeveig pe 18witepec EMTALYUEVEC hOUBEEC To OEPUATOC KOL TV Sepaticdy
doudv (cSSSI)

H xhvucy OTOTEREGATIKOTN TO, ™¢ moxifloxacin ot Oepancio tov cofaphv
AowdEeny Tov EYKAVUATOV, 0TIV TEpIToviTISn kot OTIC AodEelg Safntixon
708100 g ooTeopveLiTida Sev éyer TEKUNPLOOEL.

Aocbeveic og diauta, vatpiov

To gappaxevtiks autd TPOiOV mepiéyel 678,6 mg (mepimov 29,52 mmol) vatpiov avd
d6om. IMpénet va AopBaveton VoYM 0md acbeveic oe Slotro, eheyxOevo vatpiov.

AMnenidpaon ue Broloyucéc efethoelg

H Gepaneio pe moxifloxacin nmopei va odAAniemiSpdicet ue tov éleyyo
KoAMEpYewag Mycobacterium SPP. KataostéAlovtag fkoBaxmplaxn avamTLEn
TPOKAADVTOG WevSde OPYNTIKG amotelécpiota og Selypato mov &yovy AnoBei amd
acbeveig v mepiodo mov Mappavay moxifloxacin.

Aocbeveic ue Aowdéeic and XPVoilovTo sTaELASKOKKO avOekTiKS 61N nebuiAdivn

(MRSA)

H moxifloxacin dev owvieTaton yia ™ Bepomein tov MRSA AowdéEsmv. Ye
TEPInTON VoY iag 1 emBefaimpévng roipoéng Myw MRSA, 60 npénet va Eexvnioet
Bepameio, pe Tov KOTaAAN L0 avTiBaKTNpLoKs mapdyovra (BA. Tapaypapo 5.1).

Hodwatpikde TANBvoudie

Abyo TV avemdy HNTOV evepyeidv otig apBpdaosic tov veapodv {dav (BA.
TOPAypapo 5.3), xP1on g moxifloxacin og w014 Kot eprfovg nhikiog katw v
18 etdv avrevdeivuton (B mapdypago 4.3).

4.5 Alknlsm(Spdcag HE GALA QUPUAKEVTIKG, TPOTOVTE Ko Ghheg Hopeég
ardnAenidpaonc

AMnLemdpdosic e QUPLAKEVTIKE TPOTdHVTO,
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Emnpoobem eniSpaon oV EmpMKLYeN tov dracthpatoc QT ard ™ moxifloxacin
Kot GALOV @appdkov to omoio, umopet va emunxdvoouy to duhompa QTc Sev pmopsi
V& anokresOei. Avtd pmopet va odnynoet oe avénuévo kiveuvo Y10 KOWAOKEG
appudpieg svumepthapBavopévng e torsades de pointes. Emopévag n GLYYopRyNoN
™G moxifloxacin pe kGmoo and ta TUPAKAT PAPHOKEVTIKG TPOTGVTQL
avrevdeikvoton (BA. emiong mapdypagpo 4.3):

- avTiappuOpKd taéng 1A (m.y. Kwidivn, vdpokvidiv, dvcomupapuidn)

- avTiappvOuKd tagng I (m.y. apodapdvn, cotadoin, dofetilide, ibutilide)

T VIO KA, (7). ovobetadive, mpolidn, sertindole, ahomep86AN, sultopride)
- TPIKLKMKOVC avTIKatoOMmTIROUS TaphyOVTEC

- OpIoUEVDL avTIkpoBlakd, (caxovwvafipn, onapproacivn, epubpopvkivn i.v.,
Tevtamdivn, avBghovooiakd, Wiaitepa halofantrine)

- OPICUEVO OVTUSTOUUIVIKG (teppevadivn, UoTECOAN, iloraotivn)

- GXa (owlampidn, vincamine iv., bepridil, diphemanil).

H ypfion tg moxifloxacin 6g, TpémEL vaL yivetan e Tpocoyt ot acheveic mov
Aapfavovy PapHaKa TOV pmopel vo, HewdoovV Ta, emineda kaiov (.. SroupNTIKG TG
oyKOANG ko Og1al1dikd 8100pNTIKG, KaBopTIKG Kot KAOouata [oymidy Sooemv],
KOPTIKOGTEPOEWN, AUPOTEPIKIVY B) M 9dppaxa mov oyetiovton pe Khvikd,
onuavtikh Bpadvkapdio.

Metd omd emavaiapoavopevn XopNynon oe vyieic ebehovtéc, 1 moxifloxacin avénoe
™ Ciax TG Sryo&ivne mepimov 30% X0pig va ennpedost tyy AUC 1M Ta KotdTepo,
eninedo avtg. Aev xpetaletar TpopOAaEN yia ™ xp1ion pe dryoivn.

2g peéTeg mov de&nybnoay oe Safntikovg eBehovréc, TV TOXPOVN YopAYNOoN amd
TOL oTépaTog moxifloxacin pe YAMBevichapidn eiye O¢ amotéhecpa peimon nepimov
21% omig péyioteg CUYKEVIPOOE YMPevkAauidne oto mhaopa. O oLVOVACUAG
YMBevihapidng kon moxifloxacin Bewpnricd Oo umopotos va 0dNYNoeL o€ Hmio ka1
TOPOSIKN vrepyAvkoio. Evtovrorg, o TOPATNPOVHEVEG PAPUAKOKIVNTIKEG
petaBolés yio YMPBevihopuidn dev EMEQEPAV OAAOYEG OTIC PapUAKOSVVELIKEG
TOPAUETPOVG (GKYAPO aipatog, wooviivn). Emopévag dev TopaATNPNONKE KAVIKG,
oxeTiiopevn ardnienidpaon petakd ¢ moxifloxacin xat tng YAMBevihauidng.

Alrayéc tov INR

‘Evag peyaiog apOpds TepIoTATIKGY TOV deiyvovuv avénon ot dpactikdTTe TRV
ol ToV GTOUATOC QVTIINKTIKOV €xel avapepBei oe acbeveic mov Aapfavouy
avtiakTnplakong Tapdyovteg, Waitepa pBoplokvorbveg, HoakpoAidec,
TETPAKVKA{VEG, KoTpo&aloin kat KATOtEg Keparoomopiveg. Ot Aowddeig kat ot
PreyLOVOSELC KatacTdoels, N nhikio kot n YEVIKN KoTdoTOGN TOL acOevouig
enoaviCovror va eivar TaPAyovTeg Kivdhvov. Yrd oUTéG TIg GUVONKeC, elvar SHoKolo
Vo ekTipmBet eqv givo n holuwén M n Bepansio mov TpokoAet T Statapayi Tov INR
(International Normalised Ratio). "Eva mpoinntics HETPO Ba Mty va Tapaxkorovleiton . .
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ovyvotepa to INR. Edv givar arapaitnTo, 1 §ocoroyia Twv ord tou OTOHATOG
QVTIINKTIKOV Oo Tpémet vo Tpocaplootel avaioya.

Khwvicég pedéreg gdegav 6t Sev vfpEay aAMnAemdpdoelg petd and TaVTOYPOVY
Xopnynon moxifloxacin pe: pavitidivn, TpoPevekidn, and tov OTOHATOG
AVTICVAANTTTIK, SUUTANPOMOTO, acBectiov, TOPEVIEPIKA YOPTYOUNEV popoivn,
Beopuidivn, KVKAOGTOpivn 1 TpaKovalorn.

Invitro pekéreg pe avbpomva Evivpa, Kutoypdpatog P450 vroatnpifouv avtd to
otoyeia. Aaufdavovrag VTOYN aTE TO, amotelécuata, etval amiBavn i netafodiky
arnAenidpoon pécw twy evilOV KuToxpd uatog P450.

AMnAeniSpaocn pe v TPOON

H moxifloxacin Sev &yet xhavicg ONHavTK adAdnieniSpacn pe ™MV TpOON,
cvpmepLopBovouévoy Tmv YOAUKTOKOLUKAOV TpoidvTay.

4.6 Tovipotra, Ko16M KAt yalovyio

Kdnon

H acpddein g moxifloxacin o avBpdmovg kotd Ty Kinom Sev éxet SiepevvnOet.
Meléteg oe (ha gyouy detéer avomapayeykn to&ikétnta (Ph. mapdypago 5.3). O
mbavog Kivéuvoe yia TOVG avOpdmovg eivar Gyvootog. Adywm tov TEPAUATIKOD
Kwéovov BAGBNG omd TS pBoprokvorbveg GTOVG YOVEPOUG TV apBphosmy o
PEpouv 0 Bapog Tov OOUATOG Ge veupd {mo Ko avaoTpéEyinmv Brahdv tmv
apBpdoewmv o TEPLYPAPOVTAL GE Tod1d, TOV Aappéavovy OPICHEVEG
pBoprokvoroveg, Sev mpénet va yivetar yprion e moxifloxacin oe EYKVOVG Yuvaikeg
(BA. mapdypapo 4.3).

OnAooudeg

Agv vrapyovv Sabéoia dedopéva ot Yovaikeg mov InhéLovv. [porhviks dedopéva
Selyvouv 6Tt pkpéc mTocotTeg moxifloxacin EKKpivovTal 670 Yaha. Adyw anovcing
dedopévay ot avBpdmovg kat Adyw tov TEPAUOTIKOD KtvdHvov BL&Pne ard TIE
PBoploxivordveg OTOVG XOVEpoug TmV apbphoeny Tov PEpovv 10 Bépog Tov CMOUATOG
o veapd Cha, 0 Bnhacudc avievdeikvutar Katé ™ Sidpkeia g Oepaneiog pe
moxifloxacin (BA. maphypago 4.3).

Lloviuétra
Meléteg og (bha Sev £detéay dvchertovpyio, o yovipdmto, (BA. Taphypapo 5.3).

4.7 Emdpaoceig OTNV IKavOTNTA 0311yN0oNG Ko ZEWPWOROY pnyavnudtov

Agv &yovv TpoypatonomOel pekéteg oyetikd e TIG emMOpaoels TG moxifloxacin omv
Kavom o, 081 ynone ko XEPIGLOY imyavnpdtov. Q61660, o1 PBoproxvordvec
ovpmepapBavouivng ™G moxifloxacin pmopei vo £XOVV G anoTédeoia Tov
EMPEACHUO TG IKAVOTNTOG TOL acevoig va odnyei 1 vo, Xewpileton pmyovipara, Aoy
TOV avTdpdoemy and 1o KNI (m.x. Cén, okeia TOPOSIKN amdAELo opaoewg, PA.
Tapaypapo 4.8) 1 ofeia ko HIKPNG Sidpketac andhero, ouveidnong (cvykom, BA.
mapaypaeo 4.8). Stovg acBeveic npémet va Siveron n odnyia va Swumistdvovy mv
avtidpacn tovg 610 PappaKo, TpotoH 08NYMGoLY A YEIPLETOVY unyoviuato.
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4.8 AvemOvunreg evépyeleg

Ot avemBounreg EVEPYELEC TTOV mapatnphonkav og Ky
400 mg nuepnoing XOpN Yo eV amd Tov OTOMOTOG N €
dadoytkn [evSopréPio/and Tou OTOUATOG] Ko 0mtd TOV
TPOEKLYAY GE AVAPOPEG HETG TV KuKLOQOpia Tov ooap

TOPOKATO avé Katnyopio cLYVOTNTOC:

Extd¢ an6 m vavria kot ™ 818ppota Grec ot avemdh

GE CUYVOTTES KATW atd T0 3%.

Evtéc ka0e Katnyopiog cuyvotntag ELLPAvVIoNG,
mapatibevratl katd @Oivovso, oepd coPapod o

- oVyvEG (= 1/100 éag < 1/10)

- Oyt ovgvég (> 1/1.000 éag < 1/100)
- Omavieg (> 1/10.000 éwg < 1/1 .000)
- TOAD omavieg (< 1/1 0.000)

- OVXVOTNTA PN YVeoTH (Sev Hropet va extiunOei pe Béon ta Swbéotpa Sedopsvar)

KEC peréteg e moxifloxacin
vB0@LEBIol (LOVO evBopAéPia,

OTOHATOG XOpTyMon) Kot
naxov ta&opodvral

oL avemBopnteg evépyeieg
G. Otovyvénreg opilovrar ¢ €ENG:

HNTEG EVEPYELEG TOPOTN P ONKOLY

Kamyopia Xvyvég O ovyvéc Xravieg ITodd omavieg Yoyvotnta pn
opyavov YVOoTI
CUOTIHATOG
(MedDRA)
AoypdEeis kar EnowudEeig
napacITOcE  (AOYm avOekTiKGY
Baxmpiov 1
HUKNT®V 7.y,
OTOUOTIKT] Ko
KOATIKT
Candidiasis
Awtapayég Tov Avauia Avénon tov
JIHLOTOM TIKOY Agvkomevio(eg) EMTEO WV
Kl TOV Ovdeteponevia npoBpopPivne/
Agp@ikom ®poupokvtonevia ueioomn tov INR
GUOTIHATOG Opopfokvttapaip AKOKKIOKLTTOPOL
i pia
Hoowoeikio tov
aiparog [Tavkvttaponevia
Emymiovon tov
YPOVOL
npoBpoufivng/
avénomn tov INR
Awtapayéc Tov Alepyn Avapuia&io
AVOGOTOUTIKOD avtidpaon (BA. oLUTEP. TOAD
CUGTIHATOG napdypago 4.4)  |ondvia
ATENTIKOD Y10,
™ {on ook (BA.
Topaypo@o 4.4)
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Adlhepyikd
otdnpa/
ayyewooidnua
(ovumep.
OLONUATOC TOV
Aapvyya, mbovig
ATEANTIKOD Y10,
™ Con, A
napdypapo 4.4)

Weaopoi/okéyelg
1 amdmepeg
avtoktoviog, BA.
Tapdypapo 4.4)

Evdokpwvoroyik 20vépopo
& dwaTapayéc Ampdopopng
Exkplong
AvtidovpnTikng
Opuodvng
(STADH)
Awtapayéc Tov Yrephumdauio Yrepyhvkapio Yrnoylvkayio
petapoiiopod
K TG Opéymg Yrepovpryayuio Ynoylvkaipiko
KOO
Yoyarpuég Ayyxdderg ZovasOnpatiky ATOTPOCOTOTOMN
dwatapayic* AVTIOPACELS aotabeia, on
Poyokwmtky Katdbiwyn (oe Yoyoowéc
VIEPSPAGTNPIOTNT [TOAD omdvieg AVTIOPAGCELS
o/ avnovyio TEPIMTACELS (mbavag pe
mOava e ATOKOPVPWU THV
ATOKOPVOMLLA THV QUTOTPUVLOTIKT
OVTOTPAVUATIKY  [CVLUTEPLPOPA,
CUUTEPLPOPA, Ommg
Ommg OVTOKTOVIKOL
QAVTOKTOVIKO{ Weacpoi/oréyelg

N andémelpeg
avtoktoviag, BA.
Topaypago 4.4)

[apaichnon
[opaiipnua
Awtapayés Tov Kegpahoryio [TopaisOnoio kot YnooOnoio YnepoioOnoia
VEVPIKOD dvocaodnaia
SVOTIHATOS* | ZGAN Awtapoyég
Awtapayf g dcppnong
yevong (cuumep. (ovpmep.
ayevsiog og modd |avospiog)
oTaVIEG
TEPIMTAOCEL) [apaEeva dvepa
Zhyxvon kat Aotapaym
37 LARO )
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r UTOTPOGAUVATOALG |GUVTOVIGHOD
HoG (cvpmep.
Sutapaydv 61o
Awrtapayr Hrvoy Badiopa, Wiaitepa
(koplog avnvia)  (Loyw Caancq
Wiyyov)
Tpdpog
Emiimmricég
Thryyog Kpicels cvpmep.
grand mal
Yrvniia CTacpUAV (BA.
Tapaypopo 4.4)
Aopoyn g
TPOGOYNG
Awatapayéc g
optiag
Apvnoia
[eprpepucr
vevpordela kat
TOAVVEVPOTTEOELaL
O¢0aipkig Awtapayég g [Tapodun
dwtapayic* Opaong cuumep. ATDAELL TNG
Sumhoniac kat opaong (Baitepa
BoArig 6pacmc Katd tm Sidpkeia
(Bwitepa katd TOV OVTISpAcE®V
Suapkeio, v Touv KNZ, BA.
avTIdpacemy Tov Tapaypaeovs 4.4
KNZ, pA. Ko 4.7)
Tapdypago 4.4)
Awrapayéc Tov Eppon
OTOS KOl TOV
AaPopivBov* ‘Exntoon g
QKOVGTIKNG
o80T Tag cupnep.
KOPwOoNG
(ovviBag
VA TPEYLN)
Kapdaxig Emypmxoven tov Emypnkoven tov Kohakéc ATpoocdiopioteg
dwtapayig Swotipatog QT dwotipatoc QT TayvappLOpLieg appvbpieg
o€ acleveic e (BA. mapdypago
vrokodapia (BA. 4.4) Zvykoni (Snhadn Atnv pumisiov
nopaypaeovg 4.3 o&ela kat pikphg KOWAMOKT|
Kot 4.4) AloOnua madudv didpretac andheo, TouKapSio
cuvveidnong) (torsade de
Tayvxapdia pointes) (BA. ‘ . E
MOPGYpapo 4.4) 7| L
Kokmuy g g




—
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3 OPHT LHANOE o
khTeHs 1f

Hoppapvyn Kapdakn
avoakom (BA.
2mOdyyn Tapaypapo 4.4)
Ayyeuakég Ayyelodiotold Ynéptaon Ayyelitida
dwtapayig
Ynotaon
Awrapayic tov Avorvoa
AVATTVEVGTLKOD (ovumep.
GVGTILATOG, acOHOTIKOY
10V Odpaka KOTOOTAGEMV)
Kal ToV
necoBmpdakiov
Awrtapayés Tov [Navrtio Meiwon g Opeln|Aveoaryia
YAGTPEVTEPIKOD K0t ™G Afymg
Epegrog TPOYPTG Xropatitic
Avekotdnro,
Faotpoevrepikoi KoXitida
KO KOtAMoko{ Avoreyio oyetléuevn pe
névol avtilotikg
Metewpiopsg (ovpmep.
Adppora yevdoueuBpavds
luotpitic ovg KoAMTdac, o
TOAD omhvieg
AvEnon mg TEPMTOCELG
apvVAGoNg ouvdeduevn e
EMTAOKEG
ATEMNTIKES Y10, T
con, A
Tapaypago 4.4)
Awrtapayic tov AvEnon tov Hrotum Tktepog KepavvoBorog
NraTog Kot TV paveapwvachv  |duchertovpyia nratitida Tov
10ANQ6pmV (ovpmep. avénong |Hrarinda (kvpiog|dvvnTica odnyei
¢ LDH) X0hooTatixn) O NTATIKY]
QVETAPKELD,
AvEnon ¢ OTENTIKY Yo T
X0kepvOpivng Com (ovumep.
Oavonedpay
AvEnon mg y-GT TEPITOGEDY, BA.
Tapaypago 4.4)
AvEnom mg
aAKOAKYC
PwsPatdong Tov
aipatog
Awrapayéc tov Kvnouée Ducaridddovg Oé&eia,
déppartog kar OOV avTISphoeig FCevikevpévn
TOV VT0dHpLov E&avonua T0V déppatog E€avonuatikn
1670V Omwg ovvSpopo Drvkraivoon
Kvidwon Stevens-Johnson f|(AGEP) - .
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T0&1KT| EMSEPUIKN

(ovumep. ndvov
TNV TAGTN, 6TO
otmBog, otnVv
TVEAIKN YDpoL Kot
T AKPQ)

Eeidpwon
(®popPo-
Johefitida oto

onueio &yyvong

Enpodepuio vekpoAvo
(mBave
QTEANTIKEG Y10, TN
Con, BA.
Tapaypao 4.4)
Awrtapayéc Tov ApBparyia Tevovtitig (BA. Pnén tov Papdopvdivon
HVOOKEAETLKOD napdypao 4.4)  |tevoviav (BA.
GUGTIHATOS KUl Mvadyia nopdypago 4.4)
TOV GUVOETIKOD Kpapmneg tov
16TOV* IOy ApOpitida
Mvikf cbomaon  |Muikh axopyio
Mvih advvapio  ([TapdEvven tav
CULUTTOUATOV TNG
poocOévelog
gravis (BA.
nopdypago 4.4)
Awtapayig Tmv Apudatmon Negppwn
VEQPAOV KL TOV duchettovpyio
0VPOPOPWV (cvumep. avénong
00V oV ald®TOoV
ovpiag aipatog
[BUN] xat ¢
Kpeatvivng)
Neopui
avemdpkeo (BA.
Tapdypapo 4.4)
Tevikég Avtidpdaoelg AicOnpa Otdnpa
dwrapayés kot | 6to onueio Kakovylog
KUTUOTACELG éveong kat (kvping acbiveln
TG 0000 Eyxvong 1 KOT®on)
xopnyneng*
Enddvveg
KATAoTAoELS

*IToAd omdvieg Teputdoeic TOPUTETAUEVOV (Y10 E@G UNVES ) XPOVIA), GoPapdv
aVEMBOUNTOV EVEPYELDY TOV TPOKAAOHY avannpia kot efvor SvvynTikd pn




AVOOTPEYIUES O OTtoiEG ETNPEALOVY UPKETE, OPIGUEVEC POPEG TOALATAG, OPYUVIKG
CUOTNLATO KAl 06O oelg (cupumephopufovouivay avtdploenv 6Tm¢ TevovTiTida,
pNéN tévovta, apBpaiyic, Tévo ota dxpa, dwatapay mg Padiong, vevpomddeieg
oxetilopeveg pe maparsOnoio, Katddinym, KOT®OM, dotapoyn g Lviung,
Satapayts Tov Hrvov, kot Stutapayn ™G K0TS, NG OPaoTG, TNG YEOONG Kt TG
05@pnong) £xovv avaeepbei o civeon pe XPNOTN KWVOAOVAOV Ko
pboproxivordvav ot opiopéveg TEPTAOELS aveEapmTa and npobrdpyovieg
mapayoveeg Kvdbvov (BA. mapdypago 4.4).

Ot akdrovBeg avemBopunteg evépysieg éxouvv KoTnyopio vYNAoTEPNG GLYVOTNTAG GTNVY
vroopddo tev eviopheBing Oepancvdpevav acdeviv ue M xwpic axorovboduevn amd
TOV 6TOpATOC Bepameia:

Zuyvéc: Av&non g y-GT

Oxtovyvée:  Kotakég tayvappobpisc, vrotaon, otdnua, koditlda oyetilouevn pe
avirotid (cupumep. yevdopeuPpavddong Kohitidag, oe mold omdvieg
TEPUITAOGELG GLVOEONEVT Ue EMTAOKEG AmEANTIKES Y10 TN Con, BA.
Tapaypago 4.4), eminmrikég kpiceg oupmep. grand mal omaopdbv (BA.
Tapdypago 4.4), mapaichnen, veppikn Suoiertovpyio (ovumep.
avgnomg tov afdtov ovpiag aipatog [BUN] kot ™™g Kpeatvivng),
VeQpn avendprela (BA. mapdypago 4.4)

YrnpEav modd ondvieg nepmtdoels tov TOPUKAT® AVETBOUNTMOV EVEPYELDY TOV
avagepbnkay katd T Oepaneio pe diheg @BoproxkvorGveg o1 oToieg propet Thovhdg
VO ELQAVISTODY Katd T Sidpketa Tng Oeponeiog pe moxifloxacin: avEnpévn
evdokpavia igon (ovpmepthappavopévng g karonfovg EVOOKPAVING VTEPTAOTS),
vzepvoTplatpio, vrepacBestiapio, oLolvticg avaipio, AvIPAcELS
pwtogvarctnciag (BA. mapdypago 4.4).

Avopopd mBavoroyoduevey avemfounTey vepyeihy

H avagopd mbavoroyodpevoy avembopntov EVEPYELDV UETE. amd TN yopiynon
Gde106 KUKAOQOPING TOV PUPUAKELTIKOD TpoidvTog eivan onpavtiky. Emtpénet
cvvexf mapakorovOnem g oxong 0PEAOVC-KIVEHVOL TOL POPIAKEVTIKOD
TPOiovTOoG. Znteitat amd Tovg enayyelpotieg vyeiog va avapépovy OTOlEGONTOTE
mbavoroyolpeveg ovemBbpmteg EVEPYELEG OTOV

Ebviké Opyaviopo @appdkmy

Meooyeiwv 284

GR-15562 Xohapyde, AdMva

Tmh: +30 21 32040380/337

Do&: +30 21 06549585

lotétomog: http://www.eof.gr

4.9 Yrepdoooroyia

Agv oLVIGTOVTAL KGO E181KE PETPOL GVTILETOTIONG Yla aKovGLa VTEpSocoloyia. Te
mepintoon vrepdocoroyiag, Oa mpémet va EQAPHOCTEL CUUNTOUATIKY aywyT|. Ao
TPEMEL VoL yiveTon Tapakolovinon e niextpoxapdioypaenua (HKT) Adym ™mg
mbavoTTag empikuveng Tov Slact natog QT. Tavtdypovn xopriynon evepyon
avBpaxa pe amd Tov 6TopATOG | EVE0PLE d60m 400 mg moxifloxacin fa pewhost |
™ CLOTNHATIKY S100£GILOTNTA TOV PAPLEKOV nepocdtepo and 80% 1 20%
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avtiotoya. H ypion tov evepyod avBpaka, vopig, katd v anoppdenom Hropei vo,
eivat ypion v v amoTpom vTepPoiikig wvEnomg o CLOTNHATIKY £kBeom ot
moxifloxacin o nepmtdoseic and tov OTOHATOG LIEPSOGOLOYiaC.

5. PAPMAKOAOTIKEX JAIOTHTEX

3.1 Pappoxodvvapikic W10 TES

Qappaxobepansutiyg Katnyopia: avty
K®dkdg ATC: JOIMA14

Mnyavioude 8pdonc

Paxmprakég kivordvec, pBoplokvordveg,

H moxifloxacin avactéihet tic Boaktnprakod tomov 11 Tonoicouepaoeg (DNA yupdon

Kol tomoicopepdon 1V) nov araitodvrat Y10 TNV AVOTOPOYmYn,

emdopOwon tov Paktnpraxot DNA.

Dap HOKOKIVNTIKEC/QupUOKOSVVALIKES GYEGEIC

™ HETAYpapY| Kot TV

Ot pboproxvordveg eppaviovy Paxtnploktévo Spdon eEaptdpevn amd m
CLYKEVTPOON. Doppakodvvapikég pekéteg tav pBoprokivorovdv e povtédo,
Loipwéng {hwv kot ot KAMvikég peréteg og avBpdrovg deiyvouv 6t To KVp1O
Kabop1oTIKG GTOoNYEl0 OTOTEAEGUATIKOTNTAG Elvo 1) avaroyio AUC/MIC.

Mnyavioude ovoyic

H avtictaon otig poprokvordve
DNA yvpdong kot g TOTOGO|LE
mepthapdavouy vrepikppact av

G hmopel va mpokvyer péca amd Tic petadlaes g
paong IV. Akkot unyaviopoi umwopet va,

TAMDV EKPOTIG, ASI0MEPATOTTA KAt Tpootucio HEcw
TPOTEWVGY g DNA yupdong. AwoTtavpodpevn avioyn Ha TPETEL VO AVOUEVETAL
avauesa otn moxifloxacin kat dGiec pBoproktvordvec.

H 8pdion ¢ moxifloxacin dev EMMPEALETAL ATO UMYOVIGHODE avToyfe oL sivar

EWIKOL Y10 avTIBaKTNpLokovg Tapdyovteg GAA®Y KaTnyopLdv.

Opua

EUCAST xvikd 6pra MIC ka1 6

(01.01.2012):

pu Stdyuong diokwv yia T moxifloxacin

"

Opyaviepog EvaisOncia Avtoym
Staphylococcus spp. <0,5 mg/l > 1 mg/l

> 24 mm <21 mm
S. pneumoniae <0,5 mg/l > 0,5 mg/l

>22 mm <22 mm
Streptococcus Groups A, B, C, G <0,5 mg/l > 1 mg/l

> 18 mm <15 mm
H. influenzae <0,5 mg/l > 0,5 mg/l

> 25 mm <25 mm
M. catarrhalis <0,5 mg/l > 0,5 mg/l




> 23 mm <23 mm
Enterobacteriaceae <0,5 mg/l > 1 mg/l
>20 mm <17 mm
Opro i oyetildpeva pe idn* <0,5 mg/l > 1 mg/l

* To un oyetilopeva pe €idn dpia éxovv kabopiotei Kuping pe Baon ta

PUPHAKOKIVNTIKA/ QappakoSuVapKG dedopéva kat sivat aveEapmTa o TIg Katovoués Tmv MIC Yo
ovyKekpiuéva £idn. Etvar yio yprion pévo yia £idn mov dev Tovg éxet 800el £va, cuykekpuévo Yo To idoc
TOVG 6pto Kau Sev eivar yu yprion e gidn 6mov o Kputnpia eppnveiag exkpepiet vo kabopiotovy.

MikpoBroroyiki) svosdnoio

O emmolacpds g enikmng avtoyfg propel va mokidhel yemypapikd kot APOVIKA
Yo emheypéva ei8n kot ot tomicég TANpoopieg Y TNV avtoyy eivat emidv UnTég,
Waitepa yio T Oeponeia cofophy LodEemv. Omov eivat aropait, Oa tpénel va
Enmoei cupBovAn eurepoyvdpove émov o TOTIKOG EMTOAAGHOG AVTOYC elvat
TETO10G, DOTE M %PTOT TOV TUPEYOVIA GE TOVAGYLGTOV KATO100g THTOVG AotpdEemv
gtvat vmd apeopymon.

Toviifwg gvaicnta cidn

AegpbdBiot Oetikoi kord Gram LLKPOOPYOVIGLLOL
Staphylococcus aureus**

Streptococcus agalactiae (Group B)

Streptococcus milleri group* (S. anginosus, S. constellatus & S. intermedius)
Streptococcus pneumoniae*

Streptococcus pyogenes* (Group A)

Streptococcus viridans group (S. viridans, S, mutans, S. mitis, S. sanguinis, S. salivarius, S. thermophilus)

AegpoBiot apvnrikoi katd Gram LKPOOPYUVIGLLOT
(Acinetobacter baumanii

Haemophilus influenzae*
Legionella pneumophila

Moraxella (Branhamella) catarrhalis*

AvaegpoBiot uikpoopyaviouoi

Prevotella spp.

CAMO LKPOOPYIVIGLOL
Chlamydophila (Chlamydia) pneumoniae*

Coxiella burnetii

Mycoplasma pneumoniae*

Eidn yw ta omoia n emiktny avToyn propei va givar apofinpa
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AgpdBiot Ostikoi katé Gram LWKPOOPYUVIGUOTL
Enterococcus faecalis*

Enterococcus faecium*

Aepopior apvnrikoi katé Gram LIKPOOPYaVIGLLOT
Enterobacter cloacae*

Escherichia coli*"
Klebsiella oxytoca
Klebsiella pneumoniae**

Proteus mirabilis*

AvaepdBiot WIKpoopyavicuol

Bacteroides fragilis*

Eyyevdg avOektikoi opyavicpoi

AepoBot apvnricoi katd Gram LWKPOOPYAVIGLLOTL

Pseudomonas aeruginosa

*"Exgt wavomomrucd, amoderyfel Spdon o Khvikée perérec.

O avbektikog o™ peBuAAivn S. aureus éyst VYMAT mbavomta avtictacng oT15 pHoproktvordveg. Eyet
avapepbel mocootd avroxng >50% ot moxifloxacin oe avlextiké o uebuaddivn S. aureus.

#E‘cs?xéxn oL mopdyovy ESBL givar emiong oLvibag avBeKTIKG GTIC pBoproxvordvec.

5.2 ®appakokivnTikig 010N TEG

Amoppdonon kat Brodwbecudra

Metd ané pia cpdnal §6om 400 m g evioprefing, ot fyyvon piag dpoag, ot péyioTeg
CUYKEVIPAOOELS GTO TAAGH, TEPimov 4,1 mg/l, rapoatnpndnkav oo TEAOG NG
€yyuong, mov avaroyei og péon avénon mepinov 26% os ox£oM pe avTéc T
TopaTNPNONKAV pHeTd amd Tov otopoTog yopfymon (3,1 mg/l). H Tiun g AUC mov
givar mepimov 39 mgeh/l petd and eviopAéPia yoprymon eivar LOvVo eAappie
VYMAGTEPN OO GUTH TOV TopampnOnke petd and tov OTOHATOC YopNynon (35
mgeh/l) 6e coppwvia pe ™y amdivtn Brodabesiudtnia, Tov sivor nepinov 91%.

21oug acbeveic dev LTAPYEL avayKN Yo pOOuIo 860mg avdhoyo e ™y niakio N 1o
PVLO Y1 TV evBoeAERia moxifloxacin.

H pappoxokwnricy givar YPAHIIKY 6TO £0pog Tav 50 - 1200 mg, EQATAE oMo TOV
6tépaTOg 360EMG, HEYPL 600 mg e@anad evéoeréProg S6ceme kat uéxp1 600 mg pia
Popa MV Nuépa katd ™ Sidpketn 10 NUEPDV.

Kozavoun
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H moxifloxacin xatavépetal otoug eEwayyelaxovs ydpoug tayéme. O dykog
Kotavoung oe otadepomomuévn katdotaon (Vss) eiva nepinov 2 l/kg. In vitro xai ex
vivo mepapata édegay Séopevon pe Tpwtetveg mepinov 40 - 42%, aveEdptnta amd ™
GLYKEVIP®OON ToL Gapudrkov. H moxifloxacin decpevetal kuping o Asvkmpativy
TOL 0p0Y.

Ot péyioteg svykevipdoelc Tov 5,4 m g/kg war 20,7mg/l (yempetpucdg pécog)
gptacav 6To Bpoyykd BAevVoyGvo Kot 6To KOYEMSIKS vypd avticTtoyo 2,2h petd
omd po amd Tov otdpatog Séom. H avTicToyn HEYIOTN GLYKEVIPWON 6TA KLWEMSIKG
Hakpogdya avépyetot oe 56,7 mg/kg. e vypd omd TopPO VYO TopaTpRONKaY
CLYKeVTp@GEL VYPov 1,75 mg/l 10 h petd v evoopréPia yoprymon. 1o didpueco
VYPO M GLYKEVTIPWOT TOV 1N GLVSESEEVOL Papudkov og oyéon pe To YpGVOo Exel
TOPOHOL0 TPOPIA e TO TAGo A, LLe HEYIOTEG GUYKEVTPMOELS kN 6LVSESeNEVOD
pappaxov 1,0mg/l (yeopetpikdg pécoc), ot omoieg emitvyydvovtat tepizov 1,8 h petd
and evéoeiEPia 6om.

Blooustaoynuatioude

H moxifloxacin vrokeiton og Propetacynuatiopd edong I kot amofarletar Sio ™mg
VEPPIKNG 060V (mepinov 40%) kat Tov XOANPOpwV/Konpdvav (Tepimon 60%) g
avaAiroioto edppako kaddg kat otn Hopo1 oG Beuknic évaong (M) kat evéc
yAvkovpovidiov (M2). Ot M1 kot M2 givat ot povot petaBoliteg mov apopodv Tov
avOpwmo Kot givat kat ot 1o Hipoproroywd adpaveic.

Ze kMvikég pelétec odong | kot o in vitro nehéteg Sev mapatnphidnroy uetoforikég
PAPHAKOKIVNTIKEG AAAMAETISPAGELS pie GANA QAPHLOKE TOD VIOKEWTL GF
Propetacympationd edong I, e CUHHETOYT TV EVELH®V TOL KuToxpduatog P450.
Agv vmdpyet EvEelEn o&e1dmTiko petafoliopon.

Amofoln

H moxifloxacin amoBéiietar ané to mhaopo pe péon tedkn nuiceia Con mepinov 12
dpeg. H péon povopevn ok KGBapom chpatog petd omd Sdon 400 m g2 xovpaiveton
and 179 émg 246 ml/min. AxolovBdvtag fua eviophéPio gyxvon 400 mg 1 avaktnon
avaAAOIDTOL PapudKoL ard Ta 0vpo fay mepimov 22% xat and to KOTPAve TEPITOV
26%. Metd, and evdoeréBio xoprynon tov PapudKoL N avaKTNoN TG S601G
(avarroinTo edpuako Kot Hetafolitec) frav cuvorikd mepimov 98%. H VEQPPIKN
kabapon avijhOe oe mepimov 24-53 ml/min, VTOENADVOVTAG HEPIKR COANVOPLOKT
ENAVAPPOPNON TOV PAUPUAKOV 0S TOVG veppovg. Tavtdypovn yoprynon
moxifloxacin pe pavitidivy 1 mpoPevexidn de petéPakre T veppikn K&Oapomn tov
INTPIKOY QapLEKOL.

Neppixn dvaleirovpyia

Ot pappaxoxvntikés 1816meg ¢ moxifloxacin Sev HETOBEALOVTOL ONUAVTIKG o8
acBevel pe veppikn Sucherrovpyio (ovpmephapBavopévng kdbapong Kpeatwvivng >
20 ml/min/1,73 m?). Oco ehotrdveton N VEQPIKN Aertovpyia, ot cuykevTpdoelg Tov
petaPolritn M2 (yivkovpovidio) avEdvovtar €0G 2,5 popég (pe kGbapon KpeaTwvivng -
<30 ml/min/1,73 m?). '

Hrotiky dvaleirovpyia




Bdoet tov pappoaxokumtikédv peketdy mov dednydnoav péypt otiyunc og acOeveic
e nratien avendpreta (Child Pugh A, B), 8ev eivar Suvatdy va Tpocdlopiotel edv
VTLAPYOVV S10pOPEG CUYKPITIKG [LE TOVG vyteig eBehovtéc. Emmpeacpévn nratin
Aerovpyio oyxeticOnke pe vymroTEpN £xbeon 610 M1 610 ThdONA, EVO n £x0eom 610
HNTPIKS QappaKo NTav cuyKpicym e ékbeom oe vyieig ebehoviéc. Aev VITAPYEL
EMAPKNG emEpia Y100 TV KAeR ¥prion mg moxifloxacin cg acbeveig pe nratiky
dvolrertovpyia.

5.3 Ilpoxkhvikd dedopéva Yo ™V 06QaieL

Xe ovpPotikég peléteg emaveiapfavopevng 86one, n moxifloxacin £deite
QHOTOROYIKT Kot NTaTikh ToEkdm T o8 TPOKTIKG Kot pun TpeKTikd. Tokéc
avtidpdoelg 6to KNZ Tapampridnkay oe mbMKove. Avtég ot emdpdoeig
TapaTNPHONKaV HETd T XopTyNomn VyMAdV Sdcemy moxifloxacin N HeTd amd
nopatetapevn Oepaneio.

Xe oxvlovg, VyMiéc and Tov oTOHOTOG d60els (> 60 mg/kg) Tou odMynoav og
OUYKEVIPAGELS TAGGHATOSC > 20 mg/l mpokdhesoy uetaforéc oo
nlsmpoauqnﬁkncrpostéoypd(pn 0L KO G€ HELOVOUEVEG TEPITTAOGELS ATPOPia. TOV
apeinotposidoc.

Meté and evdoprépia xopriynon, EVPNUATO EVIEIKTIKG GVGTNHATIKNG to&dTTOg
frav mo évrova dtov 1 moxifloxacin xopnyovvtav ue bolus eyyvoeis (45 mg/kg)
aAld Sev mapatnpribnkoy dtav n moxifloxacin (40 mg/kg) yopnyovvray pe apym
&yxoom og 50 Aentd.

Katom evdoapmprokiig xopfiynong, mapatnpibnkay eAeyLOVOSELC AALOIDOELS GTOV
TEPLPTNPIOKS HOAKOS 15TO, VTOSEtkVOOVTAC GTL T eVd0apTNpIaKT| Yopfiynon g
moxifloxacin npénet vo, amogetvyeron.

H moxifloxacin ytov YOVOTOEIKN G€ in vitro oKiuacisg, xpnoorodvtog faktipia 1
KOTTOpo ONhacTikdv. Ze in vivo dokpacisg dev PpEdnke aTOdEEN YOVOTOEIKOTNTAG
TapE. 10 Yeyovog OTL ypNGIUOTOTONKAY TOAD VyNMAEG ddaeig moxifloxacin, H
moxifloxacin yrav un kapkivoyevetucy oe pia perém évapéng-npodénonc oe
apovpaiovg,

In vitro, n moxifloxacin mapovoioce 1810t TEG KOpSLaKNC NAEKTPOPULGIOLOYiag Tov
umopel va tpokarécsouvv gmuNKLVen 1oL dtaothnatog QT, QKOUA KOl 68 DYNAEG
GLYKEVTPOGCELG.

Metd an6 evSophéBia xoptynon g moxifloxacin o okbvrovg (30 me/kg eyyvopevo,
oe didpxewa 15, 30 60 Aemtdv) o Pabuog e emypunruvone tov Swotiuatog QT
egaptidtav cophg and 1o puoud £yyoomg, . 660 pikpdTepn M Sidprea £yyvong
TOGO 710 £VIOVN 1] ENHKVVOY TOV dwothinatog QT. Aev mapatnpnonke enypKuvon
Tov Swstipatog QT dtav 1 §6om v 30 mg/kg eyyvdtav oe Siépkewn 60 hemtdv.

Mehéreg avamapaywyig mov devepynbnkav ce apovpaiovg, mhfKovg kat kovikhovg
&degav 6t moxifloxacin damepva tov mhokovvTa., Meléteg oe apovpaiong (p.o &
1.v.) ko monKovg (p.o) Sev edeibav evieifelg tepatoyéveonc 1 Swatapoyés g
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YOVILOTNTOAG HETd TN xopnynon moxifloxacin. M EAPPOS avénpévn EnimTmon
SUCLOPPLDOV TOV 6TOVEHAMY Kot TOV TAEVPOV Tapampninke og £uPpoa Kovikhov
aALd pévo oe §éom 20 mg/kg i.v., n omoio fray oxeTCouEVN pe coBapy unTpiKy
TodwdTnTo. Yrnpée avénon ot cuyvdtTa amoPordV 6Toug MBKOVE KOt oTOVG
KovikAovg, ce avOphTIvEC Bepamevtiég OVYKEVIPOGELS TAGGHATOG.

Ot xwvoléveg, ov urepapBavopévne g moxifloxacin, eivar yvoroté 611 TPOKALOVV
BraBes oToug xOvpoug tav KUPOTEP®V SrapBpdoewy oe Cha mov Sev éxst
OAOKINP®BEL avazrTuEN Tovg,

6. DAPMAKEYTIKEY HAHPO®OPIEX

6.1 Kataroyog EKOOY @V

Avodpo Beukd vipio
Tpdpwo o0&k vatpilo

O&k6 0V (Y1 pLBLIoN TOL pH)
Ydmp vy evéciua

6.2 AcvpBatoTnreg

To ax6Aovbo Srodvpato sivar M ovpPatd pe to Sidvpa moxifloxacin Y Eyyoon:
Sodium chloride 10% ka1 20% Steddpota

Sodium bicarbonate 4,2% xa1 8,4% Sovpata

AvT0 T0 QapuakevTIKS TPOIoV dev mpémet va, OVaUETYVOETOL HE GARO QAP UAKEVTIKG
TPOTOVTO, EKTHC AVTADV TTOV AVOPEPOVTAL GTNV Topaypapo 6.6.

6.3 Avapkera g

3 xpovia

Xpnooromore OUECMG NETG TO TPHTO avotypa Kavy v apoimon.
0.4 Idwritepeg TPOPUAGEELS KuTh T @Vra&n Tov mpoidvrog

Mnv yoyete 1 Katayvyete. Guidooete ™ QIAN 610 eEnTepcd KovuTi Y vo
TPOSTATEVETAL OO TO PAC.

6.5 ®Von kal cveTaTIKG TOV TEPLEKTY

To swiivpo yia &yxvon Moxifloxacin 400mg/250ml yepileron oe Aevkn Qi o
ToAVOBVAEVIO XOUMATG ToKVOT TG (LDPE) OVOLLOOTIKNG ¥wPNTIKOTNTOG 250 mL,
KATEAANAN Y10 QoppoksvTiKg, ddvpara. Xvokevaoicg tov 1, 10 N 20 uddv.

Mmopeti va pmy KUKAOQOPOUV bAeC o1 CLOKELAGIEC.
6.6 Idwaitepeg TPOPUAGZELS ambppLy g Kat G220g yepropog

AvTd 10 TTPOTOV givan Y epdmas yprion pévo. Kaos KN xpnowonomBéy Sidhvpa Oa
TPETEL VAL amoppintetal.

Ot axdrovBeg TOVTOYPOVES EYYVOELC Bpétnke va eivar ovuPatég pe ™ moxifloxacin
400 mg Swarvpa mpog Eyxoon: ‘
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Water for injections, Sodium chloride 0,9%, Sodium chloride 1 molar, Glucose
59%/10%/40%, Xylitol 20%, Ringer's solution, Compound Sodium Lactate Solution
(Hartmann's Solution, Ringer-Lactate Solution).

To dwahopa yia £yyuon moxifloxacin Sev mpémet va EYXOETAL TUVTOYPOVA e AN
QAapHOKO.

No unv ypnowonowitar edv vadpyovy opatd copatidw 1 av 10 didhvua ival 0oAd.
Ze ouvOnfKeg QUAAENG oG Beppoxpaciag pmopet va Snuovpyndei ilnpa to omoio
Ba emavadioivbel oe eppoxpacio Sopatiov. I o A6Y0 T GVVIGTATAL VO MV
YoyeTon 1 Kataydyetor 1o StdAvpo. yio YoM Kol va QUAGGGETAL 1] QLIAN GTO
eE0TEPIKO KOLTL Yia VoL TPpOGTOTEDETOL 07T TO QOC.

7. KATOXOX THX AAEIAY KYKAO®OPIAY

BIOXEP A.E. BIOMHXANIA TTAPENTEPIKQN ATAAYMATQN
90 . E6vikng 0800 Tpdraov-Aapiong,

Ta&wipyec Tpikala,

42100, EAMGSa

Tmi: +30 24310 83441
Fax: +30 24310 83550

8. APIOMOX(OI) AAEIAY KYKAO®OPIAY

54585/23-08-2017

9. HMEPOMHNIA IIPQTHY ETKPITHY/ANANEQYXHY THE AAEIAX
23-08-2017

10. HMEPOMHNIA ANAGEQPHIHY TOY KEIMENOY

04/2021




